Owner’s Manual JNSZ250DN

Parts Manual

READ THIS MANUAL CAREFULLY
IT CONTAINS IMPORTANT SAFETY INFORMATION.

MINIMUM
RECOMMENDED
OPERATOR AGE:

FOR OFF-ROAD USE ONLY

This vehicle is designed and manufactured for off-road use only.

USA only:

It does not confirm to federal motor vehicle safety standards and operation on
Public streets, roads, or highways is illegal




CONTENTS

WARRANTY POLICY ..ttt e et e e e e e e et e e e e e e e e s s e e e e e nennnes 3
OWNER'S MANUAL oottt et e e e e ettt e e e e e s s et e e e e e e e e aan e e e e e e e s sannnnnees 14
L@ T T @ 0 PR 14
A FEW WORDS ABOUT SAFETY ..ttt ettt ettt ettt e e e s e e e s anneee s 14
IMPORTANT SAFETY INFORMATION ... ..ottt e e e e 15
SAFETY LABELS. ...ttt ettt e e e ettt e e s ea b e e e e e s bt e e e atb e e e e aannteeeeanneeeeeens 16
ARE YOU READY TO DRIVE? ...ttt ettt e st e e e e e e e e nnee s 18
IS YOUR VEHICLE READY TO DRIVE? .....iiiiiiiiiie ettt 20
SAFE DRIVING PRECAUTIONS ...ttt ettt e st e st e e snae e e e e aneeeeeanns 21
(@] N I [ PP 25
SERVICE INSTRUGCTION ...ttt ittt e ettt e e sttt e e et e e e e annr e e e e e anbeeeeeanneeeeenees 31
REPAIR L.ttt e e oottt e e e e oot e e e e e e e e e e n e e e e e s 36
ENGINE REPAIR ...ttt ettt et e et e ettt e e st e e e e aneeeeeeanneeens 36
INFORMATION ABOUT REPAIR .....coiiiiii ettt 37
INSPECTION, ADJUSTMENT AND MAINTENANCE......cccoiiiiiiiee e 52
COOLING SYSTEM ...ttt ettt e et e e e ambee e e e e 67

CRANK CASE ...ttt ettt e ettt e e et e e e et e e e e e nbe e e e e aneeeeeeanees 78
CYLINDER AND CYLINDER VALVE ... .ottt 85
CYLINDER, PISTON ...ttt ettt ettt e e e ne e et e e e e enneeeaean 100

O N PSR PPS 108
GEARBOX, GEAR SHIFT MECHANISM ...ttt 125
MAGNETO, STARTER, CLUTCH AND OIL PUMP........cctiiiiiiiii et 141
CHASSIS REPAIR ...ttt ettt e ettt e e e et e e e anbe e e e e ane e e e e e ennee 154
WIRING DIAGRAM ...ttt e et e e ettt e e e et e e e s et e e e e eanbeeeeeaneeas 155
PARTS MANUAL ..ottt e e oottt e e e et ettt e e e e e e s e e e e e e e s e anrneeeeeeenans 156
T CRANKCASE ASSY. . ittt ettt e e et e e e 156
2, SIDE COVER ASSY.L ..ttt ettt e s 158
3+ RIGHT COVER ASSY ..ttt et e et e et e s 159
4. CYLINGDER HEAD CASEING ASSY ....oitiiiiiiiiiiiiieie ettt 161
5. CYLINGDER HEAD ASSY ...ttt ettt sttt s 163
6+ CYLINGER BODY ASSY ..ottt e ettt s e e 165
T+ TIMING CHAIN ...ttt e e s e e s et e e e e b e e e e e ane e e e 166
8. MAGNETOR ASSY ..ttt et e e ea et e e s st e e st e e e e e aneeas 167
9. ADMISSION MACHANISM ...ttt 168
10. CRANK LINK LEVER & PISTON.. ...ttt 169
11, SPEED CHANGERI. ..ottt et e e 170
T2, CLUTCH ASSY .ttt ettt et e e e et bt e e e e e e s ntee e e e nanee 171
13. GEARBOX COVER ASSY ..ottt ettt ettt e 172
14, TRANSMISSION GEAR ASSY ...ttt 173
15, GEAR SHIFT MACHANISM ...ttt 175
16+ ENGINE OIL PUMP ASSY ...ttt ettt enn e 176
17, COOLANT PUMP ASSY ...ttt ettt e st e s e e e ann e e e 177
18. ELECTRIC STARTER ASSY ...ttt 178
19, CARBURETOR ASSY ...ttt ettt e e et ee e e 179



20. FRAME & FUEL TANK & RADIATOR ...ttt 180

21, FRONT SUSPENSION ... .ttt e et e e e s e e s b 184
22, STEERING&THROTTLE&BRAKE&SHIFT .......oeiiiiiiiiiiiiiiiieeiee e 188
23, ENGINE RACK & TRANSMISSION .....cciiiiiiiiiiiiiiie ittt 192
24, ENGINE ASSEMBLY ...ttt et e et e e 194
25, EXHAUST,SHIFT& BRAKE .......oiiiiiiiiiiei ettt 196
26, REAR SUSPENSION ......oiiiiiiiiiiiiiii ettt ettt e s 200
27, ELECTRICAL PARTS ... ittt et e st e e st e e aneeas 202
28, OTHER PARTS ...ttt e bt e e e b e e s b et e e s aab e e e e e anneeeas 204
PREPARATION ATTACH INSTRUCTION ...ttt e e 208
ATTACH BATTERY ittt ettt ettt e e e ettt e e e ettt e e e e nbe e e e e e anbeeee e enneeeeenneeas 208
ATTACH PROTECTIVE BARS ...ttt e e e e e nre e e 209
ATTACH REAR SHOCK ...ttt ettt e e et e e sttt e e e et e e e annee e e e anneeeeeanees 210
ATTACH TRAILING ARM ...ttt ettt e e ettt e e e b e e e e e eabee e e e anneeeeeaneas 210
ATTACH FRONT SHOGCK ...ttt ettt e ettt e e e enbe e e e e e nneeeeeanneeas 21
ATTACH FRONT TIRE ... eeceeeitiite ettt ettt e ettt e e s ea e e e et e e e s et e e e e enneeeeeaneeas 212
ATTACH SEAT AND SAFT BELT ...ttt e et 213
ATTACH THE RADIATOR ...ttt e e ettt e e et e e e e enee e e e e anneeeeeeanees 213
ATTACH SILENGCER ...ttt ettt e ettt e e e st e e e e s e e e e amtee e e e anbeeaeeaneeas 214
DEALER PRE-DELIVERY INSPECTION ....ccoiiiiiiiiiiiiee ettt 215



WARRANTY POLICY

» BLEGETRORE VR - SOEGL T 08 1200 « $5T58 TV WAL o R AT 1PH M 0151

6LE9-CTR-08F 01 X¥] 1(1d pue Ajquiasse sunajduwoed 1ayyy
£9c9-1FF-998-1 221 [[O],
NOD ' VSNAANAOIIN VAL AMM

UIYIIAY PRIST] NPAYDS ) MO[[O] “A12Jes INOA pue 2[212A INOA 1931014

UL *YS[] Jouio] wea ],
LA DL WO 3PSO UG UAUnsop e jo Adoo v -aapeap aaulof paznioyyne us [Enoany possasodd o o sue]s QueLiew [y

B0-51-t 2a1911H

JeRuR § opeiado

A pueisizpun pue pea faepdunes sey pue spomgaa jo 28paamouy sey 1) enpraipuy ue Sg ponpeos g plnoys SUCuojuie ]y Jop <

pruoneiado Ajng s1 aongas s Sunwrguos pue digsispesp g (] Suraraoar e 1auosns S pajenmn aq 1S [y Wals JaUo) s, ) *
Tetoneado sty wod GT 1 S0 JO WS Yo R WAITIUOS PUR 10 (RN 01 SPpast IAnSos J s

eSS A1 UGS 2 AQ o pAudis pue penm ag 1snm )] uennnaa paaenb e L payduwos 5 o) sITONORE] LSATS] 4] 6

SAUELIEA QAT 01 Taufof o] Yoeg paxe) pue saseyaand st pue dspeap A Ag o pauds pue ino pajiy g isnm uiod pioiay ooy ‘T

GLE9=C TR-0%E 1T Jauiof 0 Yorg paxe] ust) Jaseyaand pue apeap 23 Aq paudis o o1 spaot aseajay] ANIET ] 1

B0 MIAIIG PUE DUBRUIUIB[A] JANBIUIAIL]

PI023Y 92IALDY

wopBunj pajjup 4audof winaj, ULIO | JIpI() S)IEJ AJURLIE AL
puiyy toufof uina QINSOPSI(] AJURLIE AL
e SIPIYD A [RUOIIEAIDNY JIULO[ JO ISeIY AN[Iqer]
uinds saudof wnajg
Aupwiian saudof wnaj,

ppOUD?) 4aUAOf WD TYNOILVNHILNI

1SDF PPN Jaudof woay,

=] -

3AIMATIOM )




This release covers Joyner
vehicles, dealers, and all
affiliates of Castle Financial

(LSRN Corporation.

Page

Liability Release of Joyner Recreational Vehicles

Please Initial and Sign

1 Jamphng the valiele can cames senoas damage (o the drive teain Gaxle, ansmission, suspensio
_ ¥ [mjury or death can resuli from jumping vehicls, o oot jump.
& I understand that the moll bars are cosmedtic and a ll over coubd canse death or ssenous infury. ‘The ssller is pot liable for death or injury.
_ I have ingpected all machines for apy cosmetic damags and foand itthem te be satisfactery. T furher understand that cosmetic damage is
MNOT coversd by any factory warvanthss and unless noted here ans deemad acceptable by mw.
% OHf-posding is dangerowe. Death o igiory coubd occnr. The selles ia not lable for fgjory o death.
& L understand all subes ame final and that teere is no right of rescission; pe oplion for returm or exchanges for any vehicle puschased; and that the
titled and registered machinss were effactively purchased when [ signed the title application,
™ [ nnderstnnd the warmanby is W) days mamfacturer defect only. Parts are covered bab no Inbor,
—® T undestand that although semne lending institotions do not requies insurance, state law DOES requice liability msurance amsd a driver's

license, [ako understand that nons of the pooducts offersd by the dealer constitutes insurance and & ssparste pelicy woold have to be
parchased Trom an ouakle poarea to protect wy purchase and Tolfil state equiremens.

o [ have alao been shown the W IN number for sach machiss and they match thie focm and all paperwork received.
10 I understand that 1 have only 72 hours to sotify the seller of any issues to the papsraork of the vehicls, After 72 hoors it will be eccepted by
the purchaser,

113 Off Road use anly. Diriving on paved roads can canss axle or transmission damage. Bath tires turn equoally. this is not o limited slip
differential. Injory ovdeath can ocenr Trom operating a noa-DOT vehicls on public rads,

1) Promise 1o pay- by signing this commct buyer agnees to pay Sellerthe “Total Due™

1% Time of Beeence- Time is the essence of Uus coalmer. Saller's scceptance of patial payments ghall not in any manner modify the lemes of 1
his contract and such ncceplances shall nod be conmmizd as & waiver of any suhdrrqllr-nr defandis on Buyer's prant mor shall it waive the “Hme is
of the essence” provision.

143 Mafice- Any notice requited to be given to Buyer shall de desmed easomable notification if (1) mailed by ordisary mail, postags prepaid, to
HBuyer' & watling address ag shown on thig contracd o 1o Buyers mosd nscent addrese & shown by a “notece of ciange of add rss™ on file with
Seller, whether oo not such motice ie acwally vecelved by Buyes, or (271 given in any other nuammse which resubts o Buyed s actoal recelpe of
such notice.

15 Had Check. If Buyer pavs Sellar with & check that is dishonored or unpaid for any reason, Seller may, of Sellar’s sole option, terminote this
comiract and retaks the vehicle, or maks claims against Buyer on the check. In addition, Sellzr will charge a 325 retumad check charge plus
any actual charges asaeaaed by Seller's financial Instimtien eenlting From anch setorned ¢hock.

16y Abtorney Fees — It d8 necessary for Selles to take bogal action to enfonce any of Selless mphits under this conteact, Buyer agoess to pay to the
axtenl permittsd by law, the Sellar’s reasonable altomevse’ fees and coon costs.

1T Grzneral- This contrmact is governed by applicable federal T and the laws of the sate of Adzona, Aoy provisions found 1o be invalid shall
not invalidaie the remnipder hereof, Woiver of nmy defanlt shall naot constituls waiuu-.rnrnn!.- s;ljwuqm-.m defaudt. All words nsad herein shiall
be comtmied (o be of such geeder and namber a2 the cicumsancss cequire. The contract shall be binding upen Buyec's heis, personal
eprssematives, suecessors and assigns and shall inoge to the benafit of Seller’s auccessors and assigns. This contract constitufes the antiee
agreennl betwean He partbe with respect to e subject matter ecein, amd may ool be alteced or aneided wisess mesds o wetiog aod duly
anecwled by the ealies.

183 Cagh Deposit- 1f Boyer foils or refuses to sccept delivery of any Vehicle or prodoct oc tails to comply with this contract, Saller may keep any
cash deposit ag liquidated damages. to the extent not prohibited by law, The depesit may also be wsed to reimburss Ssller forany sspenses
and logses Seller incurs or suffers a5 4 reqlt of Boyer's failure or refissal to accept delivery of the Vehicle or product of to comply with this
conteact. Such expenses and lossog may inclode Seller s reasonable attormeys” fees.

19 Men-Delivery- Seller is not ligble for failure to deliver or for delay i delivedng the Vehicls or othed produet whers such failoge or delay is
duie, i whaele or in pard, Lo any causs beyvond Sellecs control or without Seller's fall o negligence.
20 Rk of oss: Insnranca- The sk of kass to the vehicle or any ather items oovemsd by this invrakce paRses in Farver opon l.‘||.‘.|j‘.".'.l':,' afthe

vehicls or other poads to the Buyver at the nddress set forth on this invoedce for shipment to Haryer or sach ather place of receipt designated by
the Buyer, Buyer is respensibls for maintaining its owm theft and lability insweeance coverage for the vehicle.

21 Age. Buver represents and warmnte Lo Saller that buyer js over the age of majorty amd is Tully competent o enter jolo this contnel Buver
ackmowladgas et Selbor ls relying on this epresentgtion o entedng inte and pedorming this contrsct.
n Limetation of Damages: It is nademstoad and apresd that Sellar' = liability and Duyer's sole remady, whether in contract, under any warmnty,

in tort {(incloding negligence). in doct liability or otherwize shall not excesd the relom of the nmooet of the purchase price pasd by the
Buyer, and under ne cicumstances shall Seller be liable for any special, incidental, pumitive or consaquential damages, incloding, bug ot
limbded to, propecty damsge, damags o or lese of equipment, lost peofits or revenoe, costs of renting replacemsesnte amd other sdditional
capenaed, even if Seller has been advised of the possibility of such damagss.

2% Mo liability for Buyer's negligence. Seller shall not be liable for amy damages, lesses of expenses as a resull of Buyer’ s negligence, whethsr
deamed aclive or passive and wissibher or nol sy sech pegligence B e sole canss af any such damage, loss or axpense.
245 Conditions of Sale

5 [i is the responsibility of the Buyer b insune the zafety and safe opeation of all itema sobd to Buayer

265 The mechanical fitnsss of the machine is the sole eaponsibility of the Buyer and operator.

_m Buryer acknowlsdges that there are dangers and risks inbarent in e operation aed e of all off rosd velieles, incloding bal noet limited Lo
U danger and sk of colligbon with sstural and nsi- made sbjects and with other vehicles and ecrsstional veere. Buyer ondestands that
personal injury. death, dismemberment, or property damnge can occur from any bype of operstion of an off-mad recreational vehicle. Buyer
wocepts and assumes full responsibility for all such dangers and fsks and the posaibility of pemsonal injury, death, propecty damage, o kass
rzmulting therefrem and from nnsafe operation,

28 It is huighly recommended that the Buyer or opeter of this vehicle: (1) wear a helmer and safety belte at all times duneg operation of the
vehicle and (i} sttend a safety conrse in opesating ATV s, Dint Bikes, UTV s, or Dune Buggies,

Cnztomer S'i_gnn!nn-. Trade=
Adddress City State Zip Phions

Dialer Sigratane Trates
Aakdress _City_ State _Ep _Phonz

Vehicle, VIN # Yoar

+15310'W. Bell De Mar Dr. Tempe, AZ 85283 = Phone: 48008136363 - Fax: 4808136379 -

Must be on file to order parts



Page 3ol 11

Team Joyner USA Limited Manufacturer’s
Defect Warranty

Team Joyner USA herby warrants that new Joynar Off-Foad Vehicle purchased from an authorized Joynar dealer
winrldwide including tha United States, Middls East. Europs, Canada, Garmany, Spain, of wharavar Joyhnar recraational
vahicles are sold by an awuthorized dealer will be frea from dafacts in matanal and workmanship for the pariod of frme
stated harain, subject to cartain stated limitations, Purchasing a Jayner vehicle from a non-authorized Joyner daalar will
be without & warranty

The Pericd of Warranty for Joyner Off-Road Vahicles shall be ninaty (20) days from the date of purchaze. The warranty
can be voldad during the 90 days if found that yvou have violatad any of the below raquiremeants,

During the Period of the Warranty any authorizad Joyner dealar will evaluate, repair or replace any part adjudoed

dafactive by Jayner duse to faulty workmanship or material from the factory. Parts used in warranty repairs will be

warranted for the balanca of the product’s warranty pardod. All parts replaced under warranty bacome propaty of Taam

-i.laub'_.rnerhl.lﬂﬂ. Warranty only covars defactive parts, no labar is indudad, Consumer will pay Joyner dealar direct for any
or chargss

General Exclusions from this warranty that will void the antire warranty shall include amy failures caused by:
Competition or racing Lss.

Installation of parts or accessones that is not qualitatively equivalent to genuine Joyner parts.
Abnomnal strain, naglact. or abuse

Lack of propear maintanance.

Accidant or collision damaga.

Modification to ariginal pars,

Damage dus to impropsr ranspartation,

Adjustmeants from aperations.

Damane caused by exceading travel of vehicla.

Altaring tha vahicla In any mannar.

Placing additional seats.

Turbo chargars and supsr chargars

Adding elactrical davices that cause elactrical failura.

Damage causad by dabris; rocks, riverbed, trees, ate,

Damane causad by rollovers due to improper aparation of vehicla

climking beyond the capacity of the vehicla.

Oparating diffarantial lockars in excess spaad of 20 mph.

Abusa and impropear apearations.

Increasing size of the fire or whaal from the Joyner standard tire and wheal packags.

Towing an additional vehicle using a winch for othar uses othar than pulling the vahicle it is attached to,

SerTOogoIgI T ET QSO R

Specific Exclusions from thiz warranty shall include parts raplaced due to normal weaar ar routine maintananca, such as
spark plugs, oil, oil filtar, air filtar, braka shoss, CY Joints, OV Boots, Universal Joints, Cablas, water damags to alectrical
aquipmeant, ditchas prazsure plates and transmizsion gear fram naglaat or miss shifting,

The Customer's Responsibility undar this warranty shall be fo:

1. Operate and maintaln tha off road vehicle as epacifled in the appropriata ownat’s manual;

2. Give notice 1o an authorized Joynar daaler of any all apparent dafacts within ten (10 days after dalivary, and
maka e machine availabla at that time for inspection and repairs at such dealar's place of businass.
Tao oparate to tha intert of the vehicle usa
Mot to travel in and out of water that is more than twelve (12) inches deep.

To not operate at any time in salt water,

Mat to jurmp the maching in any manner,

Tao fallawe all local and state safety regulations.

Mat to alter tha vehicla in any mannar,

. Nottoinstal any addiional seating.

0. To check all balts and nuts prior to any ride.

1. Propady clean and protect the cosmatics of the vahicls,

e IR e

Additional Warranty Requirements:

1. Anauthorized Joynar dealer to parforrn a braak in servica at tan (10} hours oF two Bundred and fifty (2500 miles
which aver comes first. There must be a recaord that this has bean conductad by an authorizad dealar in ardar
to obligate Joynar to use the warranty on the vahicles or parts.

2. Arecord of complate oparator maintanance must ba kept and at any time a Jaoyner dealar may request this
racard to gualify the repair under warranty.

3. Al fluid must be chanoad per the oparatar's manual. On all transmission or engine failures, this record will be
raguastad,

4. Pre-Celivery Inspecticn (PD)

Oin each Joynar vehicla a pre dalivery inspaction form is required. A Joyner dealar is required to parform his
procedura with the consurmer signing off on all items of tha PDI form. 1t is the Joyner daaler's responsibility to
ansure and sign off on tha vehicle to its machanical fitnass and makea sura all safety aquipmeant is installad



Papc 40l 11

carractly, The dealsr, during their pre delivieny inspaction is requirad to use Tamper Proof paint inred, orande,
or whita to ansure all nuts and bolts ara tightaned to spedfications. The form can be downloaded at

W teamjoynarusa. com or reguest tham to be FedExed to youl. |tis also the consumear’s responsibility that the
dealar has performed this procedure, Consumars must, within tan (10; days after accapting the vehicla, notify
Joyner at 1-266-441-6363 o emall PDI@teamjoynerusa corm or fax to 480-813-8379 in writing that the dealar
failad to proparly deliver the vahicle to you on an authorized pre dalivary inspecton form. Failure to properdy
notify Joynar of this can Woid the warranty or causa safious injury, death, dizmambanrmant, or damags to the
vehicle, Joynar is nat rasponsitle far the fitnass of the vehicls ar the safety of the vehiclz if the PDI s not
parfornead by the dealer.

Warranty Matification Procedures-

Jovnar will only accapt warranty claims on its prescribad forn with an acthorzed dealar signing off that in fact
the part should be coverad under warranty. This from must be e-mailed or faxed insignad by a dealer. A cunmant PDI
farm rmust ba on file with Joynar with a daaler's signature and consurner signature accepting delivany of tha vehicla erdar
and saresing to the mandatory liability releases. If deslar detamines that the part is not under wamranty, you hava ten
(107 days to dispute this in witing to desler and Joyner. Consumers can not order warranty pars only authorized Joyner
daalarships can.

Safety- You should acknowladoe that you are antaring a vary hazardous sport and you could ba injured, dismembarad, or
aven loose your life. This could accur from oparation failure to complately conduct oparator's maintenance or failure to
lave your vehide properly dzlivared ta vou on an authorized dzaler Jovner POl form. It is not the responsibility of Joyner
ar any of its affiliates to ensura your vehicle will not cause you to be injured, dismambenad, or evan loss of life, You,
without any guaranty of warranty. entar inte full awarsness of the hazards. It is recomimended that Yol waar propas
protection to include Helmet, safety belt, safaty natting owver doorways and svan hand and anm rastraints to kKeap your full
bady inside the vahicla in case of a rall over. Joymer can not be responsible for any losses of life, limbe, or serious injury.
It is racommeandead that vou attand an off road safety colrse prior to operating this vehicle. or vou have agreed to take all
responsibiliies of operator and passangers.

This warranty is not transferable

Emlsslon Control System Warranty = Team Joyner USA alzo warmrants to the ultimatz purchaser and 2ach subsequent
purchaser of aach 2008 and later model Joynar off road vehicles covarad by this warranty that tha vehicla is dasigned,
built, and 2quippad s as to conform at the tima of sale with all L5, emissions standards applicable at the time of
manufacture and that it is free from defects in materials and workmanship which would cause it not o meet thesze
standards within the period listed immediately below. Failures othear than those resulting from defscts in material or
workmanship which arise solaly as a result of owner abuse andfor lack of proper maintenancs are not covered by this
warTanty.

Al models-thity {200 months from the ariginal purchase date.

[f at anytime the emission related parts have been altered or removed, or the removal of the certificate that is
fixad to the vehicla, tha warranty will ba null and void. This vehicla must conform to the ragulations par EPA and
CA Air Resource Board.

Taam Joyner USA makas no other warranty of any kind, exprassad or impliad. All implisd warrantias of
merchantability and fimess for a particular purpose which excead the obligations and time limitz stated in this
warranty are hereby disclaimed by Team Joyner USA and excluded from this warranty.

Some States do not allow [Imitatlons on how long an Implled warranty lasts, so the above [Imltatlon may not
apply to you. Also excluded from this warranty is any incidental or consequential damages including loss of usa.
Some states do not allow the exclusion or |imitation of Ineldental or consaguential damages, so the above
excluslon may not apply to you.

This warranty gives you specific legal rights, and you may also have other rlghts which vary from state to state.

Authorized Dealership

Team Joyner USA Name
1510 W. Bell De Mar Dr Address
Tempe, AZ 85242 City, State, Zip
1-866-441-6363 Phone
Signature




Parts Order Form IO e -

: | Parts Department |
Warranty Claim Form | DateReceived: :
2 . Date Processed: I 3 9 :?'1 !
www.teamjoynerusa.com | DateShipped: | W/P- 22/
90 Day Manufacturer Defects Only I ?::ECJU e | e
Fax# (480) 813-6379 | Invoiced o Factory ~ "Order Date
Email: parts@teamjoynerusa.com I Yes LI Nod |
b — — — — — — — — -]
Dealer: Customer Name;
Contact Name: Address:
Address: City: ST Zip:
City: ST: Zip: Phone:
Phone:
SALE DATE DBELIVERY DATE YEAR MODEL VINg COLOR
SYMPTOMS:
QrY | ITEM#® P o PART# DESCRIPTION COST TOTAL WARRANTY
VES (R Wi
Payment Method: Cash[J  Cheekd Visald Mastercard[]  Discover[J
SUBTOTAL:
Drivers License # BT EXP
Cardd ) EXF; Zip: CVCi TAX:
|-:l|lu'|nr Tous kosyres LA, fo dhumpe ry erodil cand.
Sgoatre: — SHIPPING COST:
SHIFPING IS NOT INCLUDED ON PARTS ORDERS
TOTAL:
Shipping Method:  Ground [0 2Day OO Overnight [0 Rush Service $25 Fee O WE ONLY ACCEPT FAX OR
. AT EMAIL ORDERS FOR PARTS-NO
Dealers Signature: == o Date Submitted: PHONE ORDERS!
Excerding the capability of the machine can comse damage snd will not be coveresd umder warranty. Abase or misuse will
net be coversd uider warranty, The 90 day mansfacturers warvasty b for defective parts snly, net parts fhat become MO ORDERS WILL BE
Ienperative (rom use. PROCESSED WITH
1t s ihe purpose of this form to determine that the coslanser B qualified for warranty parts, Please nabe that the fallow- INCOMPLETE
ing parts arc nol covered wnder warranty and are considered as wear paris. INFORMATION

CLUTCH CABLE THROTTLE CABLE, CLUTCH, BRAKE PADS, MUFFLERS, SHOCKS, LIGHT BULBS, DIRT [N FUEL TANK, DIRT IN CARBEURETOR, DAMAGE
FROM JUMPFING OR EXCEEDING TRAVEL OF MACHINE THERMOSTAT, TIRE 5 AND WHEELS, ELECTRICIAL PARTS SUCH AS: ALTERMATOR, VOLTAGE
REGULATOR

THEFCE UK ALY

P b mm s d e e S S — S — — — — E— — — —
o APPROVED or DECLINED BY: DATE: !
Yes ONo O veelDd No O PRINT NAASE OGN E

i REMARKS: :
H eoporationsd Failure [ €hat of Warrsnty Feriod [ hperatianal Ware O Fictures RequiredFearieve Part [ o

PDI MUST BE ON FILE TO PROCESS



WIUELE S

PUDISIFPUR [ SFE0RIA WG] [T ol peasin aary nol Supuis g dry, NS £

AIMBEUTIS IS0 ) sEAIPPY

- aseydan g Jo (] - ourey] diystapea]
AJMELIEAY S91BANDE ST, diysaea(] Sulps

At a1 are(] | gl g
T AU

S OO T A0 Inoy (T
SOFIEL Q5L 40 AN0Y (7
SAIIUE Qs 10 IN0Y ()
SA[ILE ST 0 ITY (jf
SI[IUL ST 10 IION ()]

WO USig Jemogsny)
uiHpaRdsu] Adaar[a(] 24,0
SIS UV pue Vi

A[uassy
ETT | MM UIEN] sHIey | sajy o udis | ape(]
uonpeueopuy digsaaeagg
Ble[=p' # LA AT =]
nea ) [Epon dizz IS A3
uoneuUojU] sjUsA, S
ATME ] IIOPST )

TR RIS 40 Ieap Sy m) eral ued SYSIEean 49 1D
SN PATLTITD WD A PEOAas S0pfan ROk sy of SOy Cajonan fnuepieadsad audoy 0ok fo s jrogeroet i Safng s of SNpayos anadas
ST Mgl wod JoyT PURSIATA 340 ASp0aR IRl i 0 nbup RRaaIEs aney QT T Puw R o 0T apmou s sinadoud st aeak 1nagl ey armpand wee wef

‘noA Jedu digsadjeap sunedonaed e je wieadoad 3014108 pred-aad pazuoyne . ==
2[1J U0 Jou JI pAIIPI0o aq ued sued fHueriesm oN

6LEI-CI8-08F 01 Xu

MAOOHA HOIAAAS 11 jo 98




6L E9-FI8-08F 01 xuf pup spaosas anoi dof Kdoo v oy Sugpajduwos 121y
aduey) 10 seday =¥ L puy MNeargn =47 ‘papaN J1isnlpy puy unysLy, V], ‘uea|)) puy wadsuy =)

o1 o1 o1 ol )i o o o ] SI10g Uy SINN [IV (57
VLOI | VLI CATR) V.LOI V101 V.1/0I VLDl ¥ L/DI APIisT
/A ¥ 1A Wi WA Y./ WA WA YA AR IO o], (78

o1 oI ol oI ] oI oI o1 2N Anid (5T

o1 )| Ol oI o1 oI o1 o1 UONTIE] JO.] JOINGISIC] {TT

| )| I I | ) | o el

WOy |
¥1 V1 V1 WL V1 V1 V1 Vi SILOH POV SINN IV 10T

VL V1 V1 V1 V1 V1 V1 SN0 DOTSSMUSUELL (6]
VIHT | VAT FATER) V.IAT Vi1 VAT sA[qE]) IS (81

¥l Y1 Vi V1 Vi Vi VL MNP I3 (L]

o1 oI I ol oI o1 o1 0TI, TOISSTUSUEL (9]
VLAT | VAT V1A VAT V1T VLT 12 (51

o o4 UL (F
VLT | VAT CAVER V11 LATE! VAT VLT WLAT [FPad Y (€]

o AT 41 47T o 41 41 oH I TOTSSTIUSTELL (T ]

UCHSS TS G ],

V.1 V.1 V. Vi V.. ¥l V.1 V.1 gljo puy S (1w L1

VL V1 VL VL VL VL V1 VL IENAIED (0]

o1 )| ol oI o1 o1 gL JAIERIg SUEIH (p

¥.i vl Vi ¥l VL Vi Vi V1 SIMOR AUEH (8

V1 V1 Wi V1 V1 VI sijeg ANl

V1 V1 VL V1 V1 V1 81108 PIOJIEATG

o 4’ 471 471 23 d71 471 ok Lap)iy (g

Y.L .l w.l Wl .l .l .l .l |ENENH [

o 4T 41 47T od 41 471 od 110y SUTSOE (§

.1 V.l ! V. v.1L Y. V.l .l AUy gy s)jeH uagd (g

Y1 V1L Vi VL Vi pAS VL 12E 2]

..-:._.m-hm_
SA[ WAL (] A0 SR ILL (pS L SA[ILL s SANL ST
h_ud.u}_ .._"_.u..:.._m._.__w.”_ _.:H_:_:__ﬁ _.__FE..r._...._w.__ SO O | A0 SINCHY (8 Lk e (3 Lo Imeg 3] _.__._”_._:_,._.zx{ a9y o g o1

apii yoes o) 1orud Yooy osy
sanpprqisuedsoy sioneaado

IR} 2IATAS
30 ID[E(] BAUAO[ PRAZIIOINY PapUSUImorsy]

Bo- ad1A10€ pue
9oueUIJUICN SAIjeJUDADId

somrqusuodsay dugsmoeag]

LT Jo g 28ng



aduey) 10 deday =D L pUY NedlIqe] =17 papaan JT 1snlpy puy UmyELL, (YL ‘ues])) puy adsuf =D

H M d71 1 471 JH q71 ¥ [L0y FEafy JUCS ([S
A[qETY
AT L HTWL 1%L AT L dT% 1L JT% L AT L d7T%.L LGOS a0 R T
VI Vi VI W LA ¥l Y.1 LA JIOL] TR et
Y JH oLl rH Bl 24 O oLl S 1007 [RF
I Vi V.1 W V.1 Wl .1 VI SN A1 ((
| I J] 2 4TI 471501 dT01 semeag (O
Y1 VI VI Y. Y1 Ll .1 Y1 ajpmnds (cp
I | a1 il Bl | ]| 1 Sned A (1
71 q1 471 471 q'1 g1 LELS aaLI] (e
H o Bl | 47101 21 e Al LR
H o 2l ja) | | Wil o] | | SPXY L1
WL ], 2ALK]
JH o all k| H 1 | dimg 1and (o
Y.I L LA N Y. Y1 V.l Y.1 Y.I Iopeqnasy 1and (68
I o | Jd o] | ]| a2y 19nd (88
H M ]| I e i H 91 2 que], ]20g (LF
Y.L V1 V.1 WL V.1 Y1 Y1 ¥ sdresy 5ol 1and (9
M VIS0 LAre VLT Y1 WL LA YA B0 20 (S
Y11 V.11 LAFs ARl W10 VI VIAT Y10 N0 [ Py @80H atfieald (fy
W Vi VI W VI WL Y.1 VI I2A00) JUE], [end (€5
wasAg [ang
I Wl Y1 Y.I VI W1 .1 V.1 sy 2501 (T
L el a1 i | Bl il o] 1 L
V. V.1 o WL Y.L Y.l .l Y.L ey JojEpey (0
WL Vi ¥l WL Y1 ¥l WL Y1 B[O O JOEIpEY (57
T
il i ] | a1 o pull il ]| [l Py as0H IMRj00) (17
[Raa] JWE[OD (T
M H7121 AW i f] | JH AT 171501 AT WHAJSAS BUI[00])
SAULL (0] JO SA[ILL ()5, SaIL (S AL ST S[E}I] uotaadsig
Amay | ARmaEndy | Appuo Algaamm smol (7 10 RO (% 10 mo [ 10 mot (3] Fanopsmy | Alalpap) ang | Afruassy

apis yowa o1 1oud yoayo o5y
sangrsuodsay siomado

hu.-.._n_..r“- QJ._ .._._n._..l._mu..

10 JA(ER(] JPUAD[ PRZLIOIINY Papustuiiosay]

sanppqisuodsayy digsiopeag

T Jo g 258

10



sduey) 10 saejday] =D “NLI PUY eaIqn ] =47 ‘popaan J11snlpy puy usiyai], v 1, ‘ued]) puy jaadsug =)

) a1 ol a1 8] a1 o1 a1 [T
o1 al ol a1 a1l a1l a1 o] SR (G
O AT A1 AT ol AT 4101 4TI ARieg (5]
(e33R H
)| a1 | a1 a1 a1 )| a1 SN[ Py am M (fL
V1 YL V1 W1, V.l VI C Vi SI[OF P SINN [T (54
VLol W LI w11 VL1 W10l CARA]| Y10l V.10l Aanfep AU A SN (T
oY 41 g1 471 SY 41 1 47 PIN[] 81 AOUSaIaulg (][
a4 a1 1 ] oY ] a1 a1 sped ayeas] AduaBisuny (G
VAT VA VLA v LA .14 W LA V1 VLA 2[qE) aYEIH AdusFiaw (5
21 21 21 21 I 21 o1 21 AR Aduadianry (g9
VLT AR VLT V1T WIAT WLAT WIAT Y LAT [Bpad ayeig (19
VIO V101 V11 o1 V101 V11 V101 V101 TRPAD J25EM (69
a1 a1 a1 1 o1 a1 oI 21 RO A1 (S0
VL1 W 11 W LioT I W 100 W 1401 W 11 W 101 saadie]y (o
21 ] a1 ol 1 21 21 a1 SI000H (€5
oy A1 ER g7 ord A1 1 41 [ P oRIg (29
o a1 a1 1 o 1 ol a1 S el ([9
w.._u.___ ﬁum
VL WL W.10I W10 W 100 W 100 SIANI0T F%F (09
W1, V.1 WV I, VI, Y.L VI, VI Vi Sjjog Mol [[2H (6S
W1 V1 VI VI Yl VI vl Vil SINR SPAIS ST A (8E
VI, VI V1, V1 vl VI vl Vil SIA] ARV (15
O o a1 T 1 o a1 O [HD TEan) 18239 (05
®ay g,
21 o) 8] | 8] a1 a1 a1 21 Iajeale Eualagigg (g
A1 L AW L A1 L A1V L WYL VL 4UVL JUYL A|YE Je2Y [CHUAALILC] (i
WL V1 V.l Wl vl L Yl VL JEFY [EHURRLC] (£
”_qq_...v.ﬁnu _..u:.._..
o1 a1 Il ol 21 a1 o1 a1 Tat]|ealy [P (76
S[IIL (0] 10 Sa[m ()< ] SR (315 ST (5T STETyI] uohaadsy
AjEa Apamendy | Appoop ATHa2 M IO O] I 20T 19 1o Mo (i J0 Mo umsny | Aaargag arg | Ajquessy

apu yaea o1 Joud Yooy os|y
sanpgisucdsay sioeiadoy

121U DIALIG

10 Io[pag] IUAOY PIZUIOHINY POPUSLITIOIaY

sanugisuodsay digszajeag]

1 Jo 6 28ed

1"



ssuey) 10 aepdag =Dy I PV Meaiqn =47 ‘papaan J1 1snlpy puy umysi], :v 1, ‘uea]) puy padsuy =)

V1, V1, VI, VL Vi1 V1 VL V1 S[0F Py SN Y (S01
.1 Y1 Y.L Y.L Y1 Y1 Y1 Y.L 1maf T (p0]
W1 Vi VL V1 Vi VL VL V1 SPUL POd (e01
ATVL | dUVL ATV ATYL ATV ATV L ATYL dTVL SULO[ [IPg (0l
V1 V1 V1 VI V1 Vi WL V1 sj[og PO sULRAls (101
ATVL | dATVL IV L ATV ATVL A1V L ATIVL XOF FULRAS (0]
W1, Vi, VI, V1. Vi, Vi Vi V1, (2314, OLEE (a6
FITRE G
VI V1 V1. V1. V1 Vi W1 VI [0 PINY SN [ (26
V1 V1 VL V1 VL VL VL VL e
W1, VI V1. V1. Wi Vi VL VI, 0L SHICS (96
V1 VL LA Y1 Vi W1 L VL ol Wag (<6
ATV L JT% 1 AT 1L A% L 4TV HTVL JTV L AT 1 o e (fa
W1, V1, V1. VI V1 Vi V1 W1, poy a1, (€6
V1 V1 W1, V1 O VL VL W1 0T WYY 126
W1 V1 VL V1 W1 V1 WL VL 108 J00US (L6
(a4 Py 4np
W1 WL W1 V.1 ¥l ¥l Y1 L AL U0 S wgE, (06
VLI VLI WO WL/ CATR] WO V11 WO TR sHI0US Loy
w1 WV vl VL vl VL vl VL UL Tl (5%
W1, VI V1. V1. Vi Vi V1 V1. SULIV-V (L]
V1T | VLA VLA VAT V1T AR W .1AT VA1 FOLIEag Py S[991 %, (9%
Y.l Y.L Y.L Y.L ¥l Y1 Y.L Y.L amngsal] my anj (gg
ol ol a1 a1 DI ol il ol salL] (v
uwoisuadsng
ol o1 oI oI DI a1 il ol WOH (£8
VI V1 V1 V1 V1 V1 V1 VI S)of POV SN [T (28
BT o o1 ol ol o o1 &T] EETCRTT:
a1 o1 o1 DI 21 ol a1l ol saEnED (%
1 By Ol o Ol o1 I o l T0FNEaY 3RO A (6L
ol a1 a1 ol ol ol a1 ol NI, (5L
E2[MI DOOL 8 §2[MLL 05 BNUO0S | S9OsT snmp | uonoadsu
...nﬂ._._....,uu.ur .._n._-u_m;._.n_.._.ﬂ__ Lmu._.._“_._.._”_.n._“—.ﬁ L.n_p_”zd__m.,..........*_r FMOY QL1 J0 BN QR 10 ._.:._.._._._” o I ._._._O._._ 01 JALLIO] ) .._.rn__m:.____”_m__ﬂ_ 21 ._ﬂ—n._._._u._m.m.w#._.

apu1 yoee o) Joud Yoo ospy
sampgrsuodsay s1omadpy

12U} A0TATag

J0 Japead] hn___..rm_.,.._—. POy Papuaiiiosey

sonigqisundsay dsiapeagg

L1 Jo 01 988

12



WOSEA] AUE J0] J2UNsued Jo ajeap ay o) s1aed Apddns o [[ps j0u 0y awn Aue e 1qSL1 a1) aaJasad apy
s1aed Japio 01 a1 uo aq 01 paainbai AJiqel] Jo asea[ay

OLEDEISO8F YV

iiiisuondanxa oN "g(-S]-7 2410910 s1aed fuerrem Supsonbaa uaym ur paxe) aq 1SN PIOIDI IIIAIIS YL,

P219NPU0d U JoU SEY P14 pue dueunurew doxd s j1 diysiafesp Jo pulfof £q paploa aq ued HUBILIBAY

sduet]) 10 2ejday =¥ ‘I puy AELgn ] =47 ‘papaay J] wnlpy puy usysi] : v L ‘ues)) puy wadsug =)

13

Y.l VI Y1 Y.L VI VI YL Vi ey (OC]
Y.l Y1 Y. vl AN V.1 V. Vi [amed gsec] {af]
Y1 Y1 Y1 Y1 Al Y1 ¥ ¥l §ou Teg] JUBTT (%11
LA V101 V.ISOT VI LARe Y1/ V101 Y11 Yaeg uEpeg (L[]
Y.Ll Lprall V.01 Y.L VLol ¥.LOI YLOl1 Y10l pag dumg] {9[]
V.10 ¥ 1Ol W10 WO WA V.01 Y1l Y.Ll poop (S|
¥ 1501 V121 LARe LR WA Y100 Y11 Y11 A Aped (FI1
SIS0}
LR W1 W.L VI LR L W1 ¥ MO g 1wy (1]
Y1l ¥l Wl ¥ YL Y1 V. ¥ si[ag 1|Bag (L1
Y.L ¥l Y.L WL YL Y.l W1 ¥l Junaa g (1]
1 I 1 JI 9] I I JI TOTJANf A (0]
V.1l W1 .1 Y.L Y.L B LAR YL 2214 Prys (a0l
Y.L V1 %.L YL LAR VI AR VI S[3E 1000 (80T
Y11 Y101 W11 W11 VIO1 Y101 V.1/01 Y1401 DOTRATIGD B [0 {400
a1 o i L ]| o1 I )l SPIaM (900
SIS}
S2[ULL OOOL 1o SALILL () Sa(ILL J0C S JET [ELg noraadsi]
Amar | Apamndy | Appuop Algaa s Smoy Ozl 0 MO OF 10 IMOL Ot 10 Mot o] Jamoysny | ARarac arg | Ajgrusssy
AL s o) .HGT_.M Haa 05y IS adiAlay
sanqisuodsay sioeradpy 10 J3[ea(] PULO[ PAZLIOYINY PapUatoNay sanpqrsuodsay digsiapeag]

1130 IT 25eq




OWNER’S MANUAL

FOREWORD

Thank you for choosing our Off highway recreational vehicle. We hope you will have fun
with it. Before you start operate the Off highway recreational vehicle, please read through
this Owner’'s Manual carefully as it contains important safety and maintenance
information. Failure to follow the warnings contained in this manual can result in serious
injuries.

Be sure to follow the recommended maintenance schedule and service your Off
highway recreational vehicle accordingly. Preventive maintenance is extremely important
to the longevity of your Off highway recreational vehicle.

We hope you will have a pleasant experience with our products and thanks again for

choosing US.

A FEW WORDS ABOUT SAFETY

In order to keep everyone safe, you must take responsibility for the safe operation of
your Off highway recreational vehicle.

To help you make informed decisions about safety, we have provided operating
procedures and other information on labels and in this manual. This information alerts you
to potential hazards that could hurt you or others.

It is not practical or possible to warn you about all hazards associated with operating
or maintaining a Off highway recreational vehicle. You must use your own good judgment.

You will find important safety information in a variety of forms, including:

Safety Labels - On the Off highway recreational vehicle.

Safety Messages — Preceded by a safety alert symbol & and one of two signal
words: WARNING, or CUATION.

These signal words mean:

14



[ A\ WARNING |

Physical harm may result from failure to adhere to the instructions that are described
within the WARNING labels.

Safety Headings---It means Important Safety Reminders or Important Safety
Precautions.

Safety Section --- It means Go- Off highway recreational vehicle Safety.

Instructions --- how to use this Go —Off highway recreational vehicle correctly and
safely.

This entire manual is filled with important safety information----please read it carefully.

IMPORTANT SAFETY INFORMATION

Your off highway recreational vehicle will provide you with many years of service and
pleasure. Providing you take responsibility for your own safety and understand the
challenges you can meet while driving.

There is much that you can do to protect yourself when you drive. You'll find many
helpful recommendations throughout this manual. The following are a few that we
consider most important.

Follow the Age Recommendation

It is strongly recommended that no one under the age of 16 be permitted to drive this
off highway recreational vehicle without adult supervision.
Always Wear a Helmet

It's a proven fact: helmets significantly reduce the number and severity of head
injuries. Always wear an approved motorcycle helmet. We also recommend that you wear
eye protection, sturdy boots, gloves, and other protective gear.

Drive Off-Road Only

Your off highway recreational vehicle is designed and manufactured for off-road use
only. The tires are not made for pavement, and the off highway recreational vehicle does
not have some features required for use on public roads.
Take Time to Learn & Practice

Even if you have derived other off highway recreational vehicle, take time to become
familiar with how this off highway recreational vehicle works and handles. Practice in a
safe area until you build your skills and get accustomed to this off highway recreational
vehicle’s size and weight.

Because many accidents involve inexperienced or untrained drives, we urge all
drivers to take a training course approved by the off highway recreational vehicle Safety
Institute. Check with your dealer for more information on training courses.

Be Alert for Off-Road Hazards

The terrain can present a variety of challenges when you drive off-road. Continually
‘read” the terrain for unexpected turns, drop-offs, rocks, ruts, and other hazards. Always
keep your speed low enough to allow time to see and react to hazards.

Drive within Your Limits

Pushing limits is another major cause of off highway recreational vehicle accidents.
Never drive beyond your personal abilities or faster than conditions warrant. Remember
that alcohol, drugs, fatigue, and inattention can significantly reduce your ability to make
good judgments and driver safely.

Don’t Drink and drive

15



Alcohol and driving don’t mix. Even one drink can reduce your ability to respond to
changing conditions, and your reaction time gets worse with every additional drink. So
don’t drink and drive, and don’t let your friends drink and drive either.

Never run your Go- Off highway recreational vehicle indoors.

The exhaust from the engine contains a tasteless, odorless and poisonous gas called
carbon monoxide.

Keep away from moving parts of the off highway recreational vehicle

The operator of the off highway recreational vehicle should never place their hands
or other parts of their body near any moving part of the off highway recreational vehicle.
Failure to adhere to this warning will cause physical harm to your body.

Skidding or Sliding

The terrain surface can be a major factor affecting turns, Skidding a turn is more
likely to occur on slippery surfaces such as snow, ice, mud and loose gravel. If you skid
on ice, you may lose all directional control. To avoid skidding on slippery terrain, keep you
speed low and drive carefully.

SAFETY LABELS

This section presents some of the most important information and recommendations
to help you drive your off highway recreational vehicle safely, Please a few moments to
read these pages.

The labels are considered permanent parts of the off highway recreational vehicle. If
a label comes off or becomes hard to read, contact your dealer for warning labels
replacements.

16



el = Moving parts
’ can crush and
ul

[+
*Keap hands
claar,

THIS BO-KART CAN BE HAZARDOUS TO DPERATE
il driven carelessly,

IHJURIES can rasult if you do follow hese
Instrucdlans:

NO RIDING

= READ DWNER"S MANUAL AND ALL LABELS BEFORE
il DFERRTE THIS GO-MART.

® NETEN OPERATE THIS BO-ILART WITEIUT PEOFER
INSTRUCTIONS, Sedleners romiine malane

suparaichn
HAIR T
= ALWAS WEAR AN APPROVED MOTOACYCLE HELMEL
ALL HAIR MUST BE TIED UP AND e artecion st pattv i
SECURED AT OR ABOVE SHOULDER « NEVER DFERATE THIS BO-NAHT AT EXCESSLEE
u"m RFEEDS. You Incroses your ek of |seing comind 1i
ALL LODSE CLOTHING MUST BE e e e
SECURED. ALL NECKLACES AND _
SCARVES MUST BE || o

SECURED,

THIE YEHICLE MAHUFACTURED

FOR OFFM0AD USE ONLY,
I3 ROT OFERATE 08 PLUBLIC
STREETS, ROADS OA HIGHWAYS

Loss of control, collision,or getting caught in moving parts

can result in serious injuries.

Adult supervison for under 16 years old
Wear a D.O.T. approved motorcycle helmet
Secure long hair and loose clothing
Wear protective eye wear and clothing
Keep arms, legs and feet inside kart
Do not use alcohol or drugs

s

Seal Betl Mas! Be Wom 08 Kl Times

17



Never shift or engage the reverse lever when the off highway recreational vehicle is in
motion.

Only engage the shift lever when the off highway recreational vehicle is at a full stop.

Give a slight throttle and release throttle, then engage shift.

Only shift from neutral.

The shift lever must be in neutral and parking lever pulled when leaving the off
highway recreational vehicle.

* Do not shift when pushing throttle.

» Gear damage can occur.

» Gears are not warranted from shifting in
motion or over running while shifting.

ARE YOU READY TO DRIVE?

Before each drive, you need to make sure you and your off highway recreational
vehicle are both ready to drive. To help get you prepared, this section discusses how to
evaluate your driving readiness, what items you should check on your Off highway
recreational vehicle, and adjustments to make for your comfort, convenience, or safety.
Before you drive your off highway recreational vehicle for the first time, we urge you to:

» Read this owner’s manual and the labels on your off highway recreational vehicle
carefully.
»« Make sure you understand all the safety messages.
= Know how to operate all the controls.
»« Have adult present if under 16 years old.
Before each drive, be sure:
= You feel well and are in good physical and mental condition.
= You are wearing an approved motorcycle helmet (with chin strap tightened securely),
eye protection, and other protective clothing.
= You don’t have any alcohol or drugs in your system.
Protective Apparel
For your safety, we strongly recommend that you always wear an approved
motorcycle helmet, eye protection, boots, gloves, long pants, and long-sleeved shirt or
jacket whenever you drive.
Although complete protection is not possible, wearing proper gear can reduce the
chance of injury when you drive.
The following suggestions will help you choose the proper driving gear.
Helmets and Eyes Protection

Your helmet is your most important piece of driving gear because it offers the best

protection against head injuries. A helmet should fit your head comfortably and securely.

An open-face helmet offers some protection, but a full-face helmet offers more.
Regardless of the style, look for a DOT (Department of Transportation) sticker in any
helmet you buy. Always wear a face shield or goggles to protect your eyes and help your
vision.

18



[ A\ WARNING |

Operating this Off highway recreational vehicle without wearing an approved
motorcycle helmet, eye protection, and protective clothing could increase your
chances of head and/or eye injury, possibly death in the event of severe
accident.

Always wear approved motorcycle helmet that fits properly and wear eye
protection (goggles or face shield), gloves, boots, long-sleeved shirt or jacket
and long pants.

Additional Driving Gear

In addition to a helmet and eye protection, we also recommend:

» Sturdy off-road motorcycle boots to help protect your feet, ankles, and lower legs.

« Off-road motorcycle gloves to help protect your hands.

« Driving pants with knee and hip pads, a driving jersey with padded elbows, and
chest/shoulder protector.

Drive Training

Developing your driving skills is an on-going process. Even if you have driven other off
highway recreational vehicles, take time to become familiar with how this off highway
recreational vehicle works and handles. To build skills, Practice driving the off highway
recreational vehicle in a safe area, do not drive in rough terrain until you get accustomed
to the off highway recreational vehicle’s controls, and feel comfortable with its size and

o (/A WARNING )

Operating Off highway recreational vehicle without proper instruction could
increase your risk of an accident, which could lead to serious injury or death.

Attempt supporting with your hands to the ground when the Off highway
recreational vehicle turning over could lead to serious injury or death.

Never support with your hands to ground when the Off highway recreational
vehicle will turn over.

Age Recommendation
It is strongly recommended that no one under the age of 16 be permitted this off highway
recreational vehicle without adult supervision.

( A\ WARNING |

A child driving an Off highway recreational vehicle that is not recommended for
his/her age could lose Off highway recreational vehicle control and result in severe
injury or death.

A child under 16 should have adult supervision when operate on the Off highway
recreational vehicle.

19



No Alcohol or Drugs

Alcohol, drugs and driving don’t mix. Even a small amount of alcohol can impair your
ability to operate the off highway recreational vehicle safely. Likewise, drugs-even if
prescribed by a physician-can be dangerous while operating the off highway recreational
vehicle. Consult your doctor to be sure it is safe to operate a vehicle after taking

medication. [ _ _ ]

Operating this Off highway recreational vehicle after alcohol or drugs can
seriously impaired your judgment, balance, perception, and judgment. This can
result in serious injury or death.

Never consume alcohol or drugs before or while operating this Off highway
recreational vehicle.

IS YOUR VEHICLE READY TO DRIVE?

Before each drive, it's important to inspect your Off highway recreational vehicle and
make sure any problems are corrected. A pre-drive inspection is necessary, not only for
safety, but also for comfort. Because having a breakdown, or even a flat tire, can be a
major inconvenience.

If your off highway recreational vehicle has overturned or has been involved in a
collision, do not drive it until your dealer has inspected your off highway recreational
vehicle, There may be damages or other problems you cannot see.

( A\ WARNING |

Improperly maintaining this Off highway recreational vehicle or failing to
correct a problem before driving can cause a crash in which you can be
seriously hurt even die.

Always perform a pre-drive inspection before every drive and correct each
problem.

Pre-drive Inspection
Check the following items before riding the off highway recreational vehicle:
« Engine Oil
Check the oil level add oil if needed. Check for leaks.
= Fuel
Check the fuel level add fuel if needed. Also make sure the fuel fill cap is securely
fastened. Check for leaks.
« Tires
Use a tire gauge to check the air pressure. Adjust if needed. Also look for signs of
damages or excessive wear.
» Nuts & Bolts
Check the wheels to see that the axle nuts are tightened, Use a wrench to make sure
all accessible nuts; bolts, and fasteners are tight.
« Under body & Exhaust System
Check for and remove any dirt, vegetation or other debris that could be fire hazard or
interfere with the proper operation of the off highway recreational vehicle.
= Air Cleaner Housing Drain Tube

20



Check for deposits in the drain tube. If necessary, clean the tube and check the air
cleaner housing.
» Leaks, Loose Parts
Walk around you off highway recreational vehicle and look for anything that appears
unusual, such as a leak or loose cable.
» Lights
Make sure the headlight; brake light and taillight are working properly.
« Throttle
Check the free play and adjust if needed. Press the throttle to make sure it moves
smoothly without sticking, and snaps back automatically when it is released.
« Brakes
Press the brake pedal several times, check for proper brake pedal free play. Make
sure there is no brake fluid leakage.
» Steering Wheel
Check that the wheels turn properly as you turn the steering wheel.
« Cable
Check the cable housing for wear. Check the fittings for looseness. Replace or
tighten as needed.
« Tie rod
Check the tie rod housing for wear. Check the fittings for looseness. Replace or
tighten as needed.

SAFE DRIVING PRECAUTIONS

Off-Road Use Only

You off highway recreational vehicle and its tires are designed and manufactured for
off-road use only, not for pavement. Driving on pavement can affect handling and control.
You should not drive your off highway recreational vehicle on pavement.

[ /A WARNING |

Operating this Off highway recreational vehicle on paved surfaces may seriously affect

handling and control of the Off highway recreational vehicle, and may cause the vehicle to
go out of control.

Never operate the Off highway recreational vehicle on any paved surfaces, including
sidewalks, driveways, parking lots and streets.

When driving off-road, also remember to always obey local off-road driving laws and
regulations. Obtain permission to drive on private property. Avoid posted areas and obey
“no trespassing” signs.

You should never drive your off highway recreational vehicle on public streets, roads or
highways, even if they are not paved. Drivers of street vehicles may have difficulty seeing
and avoiding you, which could lead to a collision. In many states it is illegal to operate off
highway recreational vehicles on public streets, roads and highways.

Operating this Off highway recreational vehicle on public streets, roads or
highways can cause collision with other vehicle.

Never operate this Off highway recreational vehicle on any public streets,
roads or highways, even dirt or gravel one.

21



Keep Hands and Feet on Controls

Always keep both hands on the steering wheel and both feet on the foot controls. When
driving your off highway recreational vehicle. It is important to maintain your balance and
to control of the off highway recreational vehicle. Removing hands or foot away from the
controls can reduce your ability to react control of the off highway recreational vehicle.

Removing hand from Steering wheel or feet from foot controls during
operation can reduce your ability to control the Off highway recreational vehicle.

Always keep both hand on the steering wheel and both feet on the foot
controls of you're Off highway recreational vehicle during operation.

Control Speed

Driving at excessive speed increases the chance of an accident. In choosing a proper
speed, you need to consider the capability of your Off highway recreational vehicle, the
terrain, visibility and other operating conditions, plus your own skills and experience.

Operating this Off highway recreétionai vehicle at excessive speeds

increases your changes of losing control of the Off highway recreational

vehicle, which can result in an accident.
Always drive at a speed that is proper for you’re Off highway recreational
vehicle, the terrain, visibility and other operating conditions, and your

experience.

Use Care on Unfamiliar or Rough Terrain
Before driving in a new area, always check the terrain thoroughly. Don’t drive fast on
unfamiliar terrain or when visibility is limited. (It's sometimes difficult to see obstructions

like hidden rocks, bumps, or holes in time to react).

22



( A\ WARNING |
Failure to use extra care when Operating this Off highway recreational
vehicle on unfamiliar terrain could result in the Off highway recreational vehicle
overturning or going out of control.
Go slowly and be extra careful when operating on unfamiliar terrain. Always
be alert to changing terrain conditions when operating the Off highway
recreational vehicle.

Never drive past the limit of visibility. Maintain a safe distance between your off highway
recreational vehicle and other off-road vehicles. Always exercise caution and use extra
care on rough, slippery and loose terrain.

(/> WARNING |

Failure to use extra care when operating on excessively rough, slippery or

loose terrain could cause loss of traction or vehicle control, which could result
in an accident, including an overturn.
Do not operate on excessively rough, slippery or loose terrain until you have
learned and practiced the skills necessary to control the Off highway
recreational vehicle on such terrain. Always be especially cautious on these
kinds of terrain.

Do Not Perform Stunts
You should always operate your off highway recreational vehicle in a safe and
reasonable manner. When driving, always keep all four wheels on the ground.

Attempting wheelies and other stunts increases the chance of an accident,

including an overturn.
Never attempt stunts, such as wheelies or jumps. Don'’t try to show off.

23



SPECIFICATIONS

DIMENSIONS
Overall Length

Overall Width

98 in. (2500mm)

60 in. (1520mm)

Overall Height
Wheelbase

62 in. (1570mm)

Front Track

77.5in. (1970mm)

Rear Track

51in. (1300mm)

50.8in. (1290mm)

Ground Clearance

ENGINE

11.8 in. (300mm)

Type
Bore x Stroke

liquid-cooled. 4-Stroke
72mmx60mm

Displacement

244 cc

Corrected compression ratio

10:1

Carburetor
Output Power

KEI HIN: No. VE 14CEQKY

Maximum Torque

14.7hp/7000rpm
17.6 Nm /5500r/min

Starting Electric
Ignition C.D.
Lubrication Force & Splash
Transmission Automatic (C.V.T system)
Spark Plug DPR7EA-9 (NGK)
Plug gap 0.6-0.7mm
Fuel type RQ90 (unleaded)
Lubricate oil SAE-10W/30
CAPACITIES

Maximum load 400lbs
Fuel tank 16.0L
Engine oll 1000ml
Gear oll 1000ml
Coolant 1800ml
Starting <5s
Climbing 20°-25°
Battery 12V 9Ah
Head Light 12V 15W
Tail Light 12V 5W/10W/21W
Fuse 10A
Brake Track <7m @ 20miles/h
Top speed 40 miles/h (or limited as customers require)
CHASSIS

Front, Rear brake Hydraulic disc, right foot control
Front tire 21x8-10
Rear tire 22x10-10

Front Suspension

Rear Suspension

Independent Dual A-Arm

Trailing Arm/Double Qil& Damped Shock

Restraint System

Dual 4-point Harness

Final Drive Chain 10Ax62
TIRE PRESSURE

Front 42kpa 6.1psi

Rear 56kpa 8.1psi
WEIGHT

Net Weight 350kg/ 771Ibs
WARRANTY

Parts and workmanship

24

90 Days



OPERATION

A. Operation controls
WARNING-Do not attempts to start or operate the engine until completely familiar with the
location and use of each control necessary to operate this vehicle. The operator must
know how to stop this machine before starting and driving it.
a. Throttle

The right foot pedal is the throttle that controls the off highway recreational vehicle
speed. As the engine speed increased above idle, the clutch automatically engages and
moves the vehicle forward. Allow the throttle to return to the idle position at any time, and
the clutch disengages. (See Fig. 1)

A\ WARNING |

Each time prior to starting the engine, check the throttle assembly to ensure
that when pedal is pushed all the way forward the assembly is working
smoothly and returns to idle when released. Do not operate if pedal or engine
throttles linkage fail to return to idle. If unable to correct the problem through
lubrication, adjustment or replacement of worn parts, contact your dealer for
assistance.

b. Brake

The brake is located on the left side BRAKE PEDAL
of the off highway recreational vehicle
(See Fig. 1). Applying pressure to the
pedal draws the brake caliper around
the brake pump at the 4 wheels and
slows or stops the off highway
recreational vehicle.

THROTTLE PEDAL

c. Start engine
Insert the key into key-switch, turn
the key clockwise, and release the key
when the engine starts. The engine will RPMINDICATOR WATER TEMPERATURE INDICATOR
warm up for 5 minutes and the engine opouvETE
choke will close automatically and run at
normal RPM (Warning: Don’'t crank
starter more than 5 seconds at one time).
(See Figure 2) 4
d. Run you Off highway recreational vehicle
Press the shift lever forwards to “L”
position, the cart will move forwards at
low speed, “H” position, high speed; “N” HORN BUTTON
position, no speed; and “R” position the
cart will move backwards.
(Note: if the shift can’t engage, give a
slight throttle, and then try it again)

Figure 1

VOLTAGE METER

IGNITION START SWITCH

Figure 2

25



If the shift engages press down the throttle pedal slowly,
the cart will accelerate.
(See Figure 2)
e. Operate lights

See figure 4, press down the button, the
corresponding light will run. And if move the shift lever
to “L” position, the “L” light will shine, “H” position, the
“H” light, “N” position, the “N” light, and “R” position, the
“R” light,

SHIFTER LEVER

Figure 3
DIPPED BEAM HEADLIGHT ~ HIGHT BEAM HEADLIGHT

SHIFTER INDICATOR
SHIFTER INDICATOR

TURNNING LIGHT SPOT LAMP

Figure 4

B. Pre-Drive Inspection

Perform this pre-drive inspection every day before driving vehicle. If not
performed, serious damage to the vehicle or personal injury may result.

Check for Engine Oil Level. Check for leaks, add oil if required.

Check for Fuel Level. Add fuel as necessary and do not overfill. Check for leaks

c. Check for Brakes. Depress the rear brake pedal several times, and then check for
proper brake pedal free play. Make sure there is no brake fluid leakage. Adjust if
necessary.

d. Check Tires. Check tires condition and pressure. The pressure on both Front and Rear
tire is 42kpa/6.1PSI and 56kpa/8.1PSI.

e. Check Drive Chain. Check for drive chain’s condition and tension. Lubricate if
necessary.

f.  Check Throttle. Check for smooth operation. Assure throttle “snaps” back to idle.

g. Check Engine Stop Button. Perform engine stop button test. Repair as necessary.

h. Check all Nuts, Bolts, and fasteners. Check wheels to see that all axle nuts and lug
nuts are tightened properly. Check and tighten as necessary all other fasteners to
specified condition.

i. Check Roll Cage Bar. Ensure all protective roll cage bar are in place before operating
the off highway recreational vehicle.

j.  Check Brake Light. Check for proper operation.

k. Check Wheels. Check for tightness of wheel nuts and axle nuts; check that axle nuts

are secured by cotter pins.

oo

26



I.  Check Steering. Check for free operation for any unusual looseness in any area.

/A WARNING |

Always follow rules for safe operation and wear a helmet.

27



m. Component locations

SPOT LIGHT

SAFETY BELT

RADIATOR

STEERING WHEEL

HEAD LIGHT

AXLE NUTS

FRONT ARM
WHEEL NUTS
RADIATOR RADIATOR CAP
ROLL BAR
FUEL TANK

RESERVE TANK ; ES TR BATTERY
: BATTERY

b,
F -H
Rl

REAR SHOCK

CV SHAFT

REAR TIRE

C. Passengers

28

MUFFLER



The vehicle allows for two riders only. gggt adjustment handle

Combine maximum weight of driver and the

passenger should not exceed 180kg
(400Ibs).
D. Seat Adjustment

in the position which best affords the operator
control of the foot pedals, steering wheel, and
the remote stop button.

a.

b.
C.

. Press down the shift lever to the “L” position so

. Loosen lock nut, and remove the cotter pin and

The seat must always be securely fastened

Pull seat adjustment handle upward to
disengage seat slide.

Move seat to desired position.

Be sure seat adjustment handle snaps
back into place and that seat is locked
into position.

Figure 5

Before attempting to adjust the seat ensures that engine of the Off highway
recreational vehicle is stopped.

Never operate this Off highway recreational vehicle when the provided seat is
not securely fastened, to do so could result in a strong possibility of severe
personal injury or loss of life. Before attempting to adjust the seat ensure the
engine of the Off highway recreational vehicle is stopped.

Shift Adjustment

that the unit can move forward at low speed,
press the lever to “H” position so that the unit can
move forward at high speed, Pull back the shift to
“N” position so that the unit can’t move, pull back
the lever to “R” so that the unit can move
backward. (See Fig. 6) ADJUSTMENT NUTS

the plain washer. Rotate the joint, the shifter
lever will rotate clockwise or counter clockwise,
S0 you can adjust the lever in proper position

JOINT

LOCK NUT

Figure 6

29



F.
Press down the reverse lever to the “F” position
so that the unit can move forwards; pull back the
lever to “P” so that the unit can park. (See Fig. 7)
Adjust Nut #1; Make sure cable is not too tight or
too
adjustment of Nut #1. (See Figure 7)

G.
a.

oo

cooTox

Never engage the shift lever when the Off nlghway recreational vehicle is in
motion

Only engage the shift lever when the off highway recreational vehicle is at a full
stop

Give a slight throttle and loosen throttle, then engage shift from neutral to shift.
The shift lever must be on neutral and pull parking lever when leave the Off
highway recreational vehicle

Parking Adjustment

loose. Adjust Nut #2 accordingly to

Starting And Operating Instructions

Before starting the engine, be sure that the
driver is seated properly in the off highway
recreational vehicle and tighten the seat belt. Figure 7

Testing the Off highway recreational vehicle

in an open place at the beginning to learn

how to start, turn and stop.

Operate the Off highway recreational vehicle slowly until you are familiar with it.

The turning radius of this off highway recreational vehicle is small and agile, so the
centrifugal force is very high when turning at high speed. Slow down to a more
controllable speed when turning to prevent the off highway recreational vehicle from
rolling over.

. To prevent vehicle from rolling over, be sure

to only turn the vehicle at a slow more
controllable speed. Heel on the ramp of the
main board when turning, Keep your leg rely
on the foot pedal, you can feel the o
highway recreational vehicle is stable
because of the gravity is adjusted and won’t
roll over.

Foot brake adjustment

Loosen the thin nut M8

Rotate the pushing bar to make space proper.
Tighten thin nut M8.

With the same way to adjust another pair.

THIN NUT M8

Figure 8

30



SERVICE INSTRUCTION

A. Air Filter.

Clean every 80 running hours. If
the vehicle is operated under
extremely dusty condition, we
suggest cleaning after every use
and replace more often.

a. Remove cleaner cover 1.

b. Remove air cleaner filter core (See Fig.
9)

c. Check the filter paper, if the filter paper
is dusty, please clean with pressure air
or replace with a new one

B. Engine Lubrication Figure 9

You must change the oil in the crankcase after the if operating of your new
engine and after 10 hours of use thereafter. That will insure proper lubrication of internal
parts and prevent costly repairs due to excessive wear.

(/A WARNING )

Never operate this Off highway recreational vehicle when the provided seat
is not securely fastened, to do so could result in a strong possibility of severe
personal injury or loss of life.

a. Remove fill plug located on bottom of engine

(See Fig. 10). Tip Off highway recreational

vehicle backwards slightly by blocking up the

front end and drain oil into suitable container.

b. Replace fill plug and tighten securely. Place
Off highway recreational vehicle in a level
position.

c. REefill crankcase (approximately 1000 ml/1qt)

to top of filler neck with SAE 10W/30 oil. Use

same grade of oil as used originally.

d. Check oil level before each use of dart or

after each 10 hours of operation. Add oil to bring

up to proper lever. Do not mix various grades of SEAMDUFT CARSON VEFREY

oil. ==& n0est0.08

|I
I ﬂl'l

C. Engine Coolant
You should check the coolant for lack. If lack, you =
should refill coolant (approximately 1800 ml) into '
the radiator or reserve coolant. The lack of
coolant will cause engine overheat. This can
cause engine damage.

I
[

'WASHER VERIFY

(M
|
i

SEAM YERIFY k

D. Spark Plug i

a. Remove the spark plug and inspect it

(Use a spark plug wrench) The electrodes should be kept Figure 11
clean and free of carbon. The presence of carbon or excess oil

31



will greatly reduce proper engine performance. If possible,
check the spark plug gap (area between electrodes) using a
wire feeler gauge. This specification is 0.025°~0.030". (See
Fig. 11)
b. Before installing spark plug coat threads lightly with graphite grease if possible, to
ensure easy removal next time the spark plug needs inspection.
c. It is advisable to replace the spark plug at least once a year to insure easy starting
and good engine performance.
E. Carburetor Adjustment

Never make unnecessary adjustments. The factory recommended settings are correct
for most applications. It’s not necessary to disassemble the screw unless the carburetor
needs to be replaced. Prepare a 50r/w tachometer before adjustment.
a. Warm up the engine (5~10min)
b. Tighten the airscrew gentle. Back out 2-3/8 turns counter clockwise.
c. Connect the tachometer; adjust the throttle to limit the idle speed. The standard value
is (1500RPM).
d. Turn the airscrew slowly and observe the RPM of the engine, stop adjusting as the
RPM reaches the top speed.
e. Adjust the screw and adjust the idle speed to an ideal value.
f. Repeat step d and e until the rotate speed of engine stables.

- S
SCREW B B o)
s —= ¥

THROTTLE

SCREW A
Figure 12

F. Cleaning Instructions

Keep your off highway recreational vehicle clean. With a clean rag, wipe off and dirt
and oil from around controls. Wipe off any spilled fuel and oil. Keep the engine clean off
foreign object and be sure to check that air intake fan is free off debris for proper cooling.
G. Off highway recreational vehicle Lubrication

Lubricate vehicle every 90 days of use, Apply several drops of lithium grease in

arrow-pointed points in the following picture.

32



Rear arm

Front arm

Tie rod

33



H. Chain Lubrication

l.
To increase chain life, it should be
Lubricated with a spray or
Chain lubricant.

J. Chain Adjustment

Check the chain adjustment after first two hours of use. Readjust if it has more than 1/2”
flex. (See figure 13)

a. Loosen NUT #1, and NUT #2.

b. Rotate BOLT #1, the BEARING BLOCK will move forwards or backwards, so the
chain will become loose and tight. Repeat this procedure until chain is at proper tension.
c. Tighten all of the nuts.

Figure 13
J. Adjustment of Front and Rear Shock

34



There are five adjustable positions on each Front shock. The default position is in the first
set by manufacture (See Fig.14)

Use a round nut wrench as you adjust the front shock, the tension of shock spring
will increase as you screw to left, decrease as you screw to the right.

There is screw on the rear shock; use shock wrench as you adjust the rear shock, the
tension of shock spring will increase as you screw to right, decrease as you screw to left.
(See Fig.15)

= <—— ———>
ISEFT ROTATEﬁEﬂzﬁRIGHT ROTAT}Q/ LEFTROTATE V= RIGHT ROTATE
T ———
R
b
’8 —
—
SPRING ADJUSTMENT CAM
Figure 14 Figure 15

K. Storage Instruction

In the event you’re off highway recreational vehicle is not to be operated for periods in

excess of 30 days or at the end of each driving season prepare for storage as follows:

a. Drain fuel tank and carburetor by allowing engine to run out of fuel, or use a fuel
stabilizer.

b. Lubricate engine cylinder by removing the spark plug and pour one ounce of clean
lubricating oil through the spark plug hole into the cylinder. Crank the engine slowly to
spread oil and replace spark plug.

c. Do not save or store gasoline over winter. Using old gasoline, which has deteriorated
from storage, will cause hard starting and affect engine performance.

Do not drain fuel while engine is hot. Be sure to mbve Off highway recreational vehicle
outside before draining fuel.

35



REPAIR

ENGINE REPAIR

Units’ translation form

Item Example Unit conversion
Pressure 200kpa(2.00kgf/cm?, | 1kgf/lcm®=98.0665kpa 1kpa=1000pa
33kpa(250mmHg) 1mmHg=133.322pa=0.133322kpa
Torque 18N'm(1.8kgam) 1kgfm=9.80665N"M
1ml=1cm’=1cc
Volume 419mi 1L=1000cm?
Force 12N(1.2kgf) 1kgf=9.80665N

Explanation for symbols in manual

A\ WARNING

That dangerous items, need to pay special attention. Or it will cause accident even death.

& (D cautien

I

Important item need to pay some attention, otherwise, the engine will be damaged and
stop running.

CAUTION: [ o]

’

General notes and tips.

36



INFORMATION ABOUT REPAIR

Engine number location

Engine number

Specification table

No. ltem specification
1 Engine Model 172MM-C
2 Displacement 244 3CM?
3 Types of fuel RQ-90
4 Starting electric
Single-cylinder, four-stroke
° Type water-cooled, vertical
6 Bore x Stroke 72mm X 60mm
7 Compression pressure 1470kpa-600rpm
8 The maximum power 11kw/7000rpm
9 Maximum torque 17.6N + m/5500rpm
Open BTDCO0° (1mm)
Intake valve S
10 Distribution Closed ABDC30" (1mm)
phase Open BBDC35° (1mm)
Exhaust Valve S
Closed BTDC5~ (1mm)
11 Unladen stability minimum rpm 1500 +=150rpm
o Lubrication type Pressure/ Splashing
Lubrication
12 system Pump type Rotor
Lubricating oil filter type Metal strainer full-flow filtration

37



Lubrication capacity 1.0L
13 Cooling Compulsory
Air Filters Foam plastic fitter core
14 | Fuel system
Carburetor KEIHNCV30
Ignition way C.D.I Electronic ignition
15 Electric Ignition time 10°BTDC 1500rpm
System al Spark Plug DPR7EA-9(NGK)
Electrode gap 0.8-0.9mm
Clutch type Dry-foot blogk automatic
centrifugal
P Transmission Type CVT+Gearbox
ower
16 | transmission Continuously variable rate 0.9-2.2
system Gears High Low reverse
Gear Primary 1.57 3.15 2.2
box rate secondary 2.25 2.25 2.25
17 Power output Sprocket output
Inspection parameters table
Lubrication device
ltem Standards Limit
Engine oil capacity When the replace oil 0.8l -
Full capacity 1.0l -
Recommended engine oil: * 4-stroke motorcycle
specified oil AE-10W-40.
20W-50d to use a
substitute oil, follow the
following items:
*API classification: SF,SE
« SAE specification:
Choose one from the left
illustration according
. 20 temperature.
(Temperature)
Gap between rotors of Inside 0.15mm 0.20mm
il pump rotor .a nd outside
op Qil pump Gap 0.15~0.23mm 0.25mm
Face Gap 0.05~0.10mm 0.12mm

38




Cylinder Head. Valve

ltem Standards Limit
Cylinder compression pressure 1470kpa-600rpm
IN 0.10mm
Valve Clearance EX 0.10mm
Planeness of the surface Cylinder Head connect 0.02mm 0.05mm
, IN 31.60-31.72mm 31.52mm
Camshaft Height of cam top EX 31.60-31.72mm | 31.52mm
Valve Rocker inner diameter IN/EX 12.000-12.018mm 12.1mm
Rocker Rocker outer diameter IN/EX 11.973-11.984mm 11.91mm
. IN 4.975-4.990mm 4.90mm
Valve shaft diameter EX 4.955-4.970mm 4.90mm
Valve guide sleeve inner IN 5.000-5.012mm 5.03mm
Valve, diameter EX 5.000-5.012mm 5.03mm
Valve Gap between valve shaft IN 0.010-0.037mm 0.08mm
guide and valve guide sleeve EX 0.030-0.057mm 0.10mm
| .
sleeve Depth pf the hole in valve IN/EX 12/12mm
guide sleeve seat
Valve seat width in IN/EX 1 1mm 1.8mm
contact
Valve | Free length(outer spring/ | |\ ey 40.0/30.5mm | 36.0/27.5mm
Spring Inner spring)

39




CVT

ltem Standard Limit
Tran§m|SS|o.n mobile-disc-unite 27 000-27.033mm | 27.06mm
hole inner diameter
Tr.arllsm|SS|on anmg wheel disc sleeve outer 26.959-26.980mm | 26.94mm
driving pulley diameter
Qentrlfugal roller unite outer 22 94-23mm 22 Amm
diameter
Belt width 24.2+0.5mm 22.5mm
Friction plate thickness 1.5mm
inner d.lameter of clutch outer 153-153.15mm 153.8mm
Clutch  Driven wheel disc
. v free length of clutch spring 135.0mm 127.0mm
pulley Outer diameter of driven wheel| 39 95.30.975mm | 30.94mm
disc bushing
Inner dllameter of mobile driven 40.0-40.025mm 40.06mm
wheel disc
Speech reducing mechanism
ltem Standards

When replacing

0.75I( fill to neck)

Volume of oil

When disassembling

0.85I(fill to neck)

Recommended oil SAE10W-40/SF Grade
Starting motor
ltem Standards Limit the use of
Starting motors \ Brush length 10mm 7mm
Crankshaft. Pistons. Cylinder
Standards Limit
ltem . .
( Units mm) ( Units mm)
Connecting Axial clearance 0.10-0.35 0.6mm
Crankshaft | rod tip Radial clearance | 0.013-0.025mm 0.05mm
Crankshaft run-out tolerance 0.02mm 0.10mm
Pistons installation direction IN" “pointto intake
valve
Pistons diameter 71.96-71.98mm 71.9mm
Pistons pin hole diameter 17.002-17.008mm 17.03mm
Piston Pin diameter 16.994-17mm 16.98mm
Pistons Qlearance between cylinder and 17 006-17.024mm 17 04mm
piston
Qlearange between piston and 0.03-0.05mm 0.15mm
piston pin
Clearanf:e between piston pin and 0.002-0.014mm 0.04mm
connecting rod

40




Piston pin and linkage between 0.006-0.030mm 0.06mm
the gap
Clearance Piston Ring(1) | 0.015-005mm 0.09mm
between Piston
Ring and | p;cton Ring(2) | 0.015-005mm 0.09mm
piston ring
groove
. . Piston Ring(1) | 0.15-0.30mm 0.05mm
Z:;O” Ring cut 5 cton Ring(2) | 0.10-0.25mm 0.05mm
Oil ring 0.2-0.7mm
Piston Ring installation direction mark upward
Diameter 72-72.019mm 72.1mm
Cylinder Planeness of upper surface 0.05mm
Roundness 0.002mm 0.05mm
Cylindricity 0.005mm 0.05mm
Battery. charge devices
ltem Standards
Type Permanent Magnet AC
AC Magneto Output Three-phase AC

Charging coil resistance(20°C)

02.-03 Q

Rectifier type

Three-phase ring rectifying, SCR

41




Attention

B Washer. "O” ring. cotter pin and spring washer
need to be replaced with a new on after
disassembly.

B before tightening bolt, nut and screw, rotate the
hardware several rounds and make sure screws
can match well, then tighten the hardware from big
to small, from inside to outside and with the
specified torque.

Bonly CF parts, or recommended part, grease
and oil

BMalways use special tools and general tools when
necessary.

B before measure and check the parts taken off,
make sure it is clean, and apply some oil before
install back.

42



B must smear or inject specified grease
or oil on the
special points.

B check every tightened points and all

the mobile parts after assembly.

43



Engine torque table

Hardware specification Torque required Where is the hard ware
Nut M14X 1.5 78N - M Fixing transmission
Nut M12X1.25 49N « M Fixing clutch
Nut M16X 1 103N « M Fixing flywheel
Cap-Nut M8 30N M Matching the stud fastening cylinder
Cylinder stud 30N - M Fixing crankcase assembly
Filter net cover 20N - M Right-covered Lvyou
Bolt M5X 16 10N - M Right case filter hole
Inner hex bolt M8X18 30N - M Fixing clutch
Reamed boltsM12X1.25 20N - M Fixing oil pipe
M7 X 1(left) 12N - M Coolant pump impeller
Bolt M8 1ON - M Oil pipe reamed bolt
Bolt M8 10N - M Exhaust pipe bolt
M8 X1 10N M Tension spring seat bolt
M12X 1.5 18N « M Spark Plug
Bolt M12X1.5 20N + M Oil outlet bolt
Screw M4 X 12 5N« M Oil stop plate on gearbox cover
Bolt M5X10 8N M Seal pressure plate on gearbox
Bolt M12X 1.5 20N - M oil outlet plug bolt on gearbox
M20X 1.5 20N - M Oil inlet plug bolt on gearbox
Round Nut M22 X1 85N - M Fix driving bevel gear
BoltM12X 20 40N + M Fix driven bevel gear
Hollow bolt M14X1.5 18N M Fix gear-shift stopping ball

Torque table for the other bolts and nuts

e Torque L Torque
specification specification
Nem(kgfem) Nem(kgfem)

5mm Bolt. Nut 5(0.5) 5mm Screw 4(0.4)
6mm Bolt. Nut 10(1.0) 6mm Screw 9(0.9)
8mm Bolt. Nut 22(2.2) 6mm SH Flanged bolts 10(1.0)
10mm Bolt. Nut 34(3.5) 6mm Flanged bolts. nuts 12(1.2)
12mm Bolt. Nut 54(5.5) 8mm Flanged bolts. nuts 26(2.7)
10mm Flanged bolts. nuts 39(4.0)

44



172MM-B .

172MM-c Special tools

No. Tools name Specification Used for Remarks chapter
1 Bearing-removed tool 12mm Bearing 6201 Work with8,9 9
2 Bearing-removed tool 15mm Bearing 6202 Work with8,9 4,9
4 Bearing-removed tool 17mm Bearing 6303 Work with8,9 9
5 Bearing-removed tool 20mm Bearing 6304 Work with8,9 9
6 Bearing-removed tool 22mm bearing on the left of main shaft Work with8,9 9
7 Bearing-removed tool 25mm Bearing 6305 Work with8,9 9
3 Handle for bearing 4.9

removed-tool
9 Ba.lance block for 4.9
bearing removed tool
10 Bearing guide 12mm Bearing 6201 Work with16 9
11 | Bearing guide 15mm Bearing 6202 Work with16 9
12 | Bearing guide 17mm Bearing 6303 Work with16 9
13 | Bearing guide 20mm Bearing 6304 Work with16 9
14 | Bearing guide 22mm bearing on the left of main shaft Work with16 9
15 | Bearing guide 25mm Bearing 6305 Work with16 9
16 .Handle for 9
bearing-pushed tool
17 hook wrench 34~36mm Round nut 9
18 Punch Riveting 9
Water-Seal-removed .
19 Water Seal static ring 4
tool
20 Bearing tools pushing oil seal on water pump 4
28 X30mm

21 Valve Guide Reamer Processing valve guide 6

22 Valve Guide-removed Removing valve guide 6

tool

23 Belt wheel support Stopping belt to run 8

o4 Clutch spring Assembling or disassembling 3

compressor driven pulley

25 | Flywheel-removed tool Disassembling flywheel 10

. Assembling or disassembling
26 Fixing-nut wrench 8

driven pulley

45




Grease, seal glue, threads glue

Appling point

Attention

type

coolant temperature sensor
threads of timing sprocket fixing screw

threads locking

glue

Driven wheel ball bearings(690I1UU)
Driven wheel needle roller bearings

Driven round of movable round action-driven

groove

5.0-5.5g(don’t
smear to the
driven- belt
working-surface)

O-ring sealing surface
seal lip

Multi-purpose

grease

Combination of speed reducer

Plane sealant

46




Engine oil pathway

i
*F
=i

F‘.‘_\ =
& l [ Outer oil pipe unit
I 1/
L (1 | | i
KEL:- T e —
| |

A\
il )

¥ A ' 4 —— —-J

[

; Ej&
|
gl

@M Qil filter net

ANE

Oil Pump —

Oil outlet bolts — g ——

47



Troubleshooting

Failure or difficult starting

Trouhble condition

Inspection/ad justment

'loosen the drain screw m

______________________ 'che:cl. the fuel wh&rhe:r:
igoes directly to the E
| 'c1rburetor j
Fuel supplv is Mo fuel s -
normal supplied T
=Rc:mm:. the spark p]ug i
 put the cap on and grou mi.
(Mmoo el e 1it to test whether there 13:
— lsparkling i
.......................... <
Sparkling Spark is weak L
or no sparkling T~
P 1 Check the compression |
.pressure :
__________________________ -
Compression COMprassion  pressire
pressure 15 normal 15 small  or not L
enistad, T
T S — i
.{— _______________________________ _! To start as per reqmremartt E
Mo exploding There 13 exploding o
trace trace but no starting. T
s S tDismount the spark plug|
{ again |
I—| | T T T :
Spark plug is Spark plug is L
dry wet ="

48

Reason

@ Mo fuel in tank,

& Fuel chanmel 15 blockad
betwesn the tank and
carburator,

@ Float valve 15 blockad.

@ Aar-hole of tank cap s
blocked

& Fuel filter 1s blocked.

& Fuel pump Failure,

@ Spark plug failus,

@ Spark plug dint,

® DI failure,

& Pulse generator failure,

@ Spark plug wire disconnect-
ing or cirewl shorfing,

@ |zrution coil disconnecting
o cireuit shorting,

@ Nain switch fmlore.

@ Starter cluteh falure.

@ The gap of (frosting rod is
small,

@ Failure of contacting of valve
and valve seat.

@ Wear of eylindar and ring,

@ Air leakage on evlindsr
gasket.

@ Theie 15 air hole ofn com-
pression porlicn,

@ Valve burnt.

@ Failurs of valve iming,

@ Wrong action of motorevcle
startar.

@ Airis coming from the mlet
(ke

@ Confusion of 1igmiting fime.

® Failure on adjusting of
carburetor scraw,

& Over-flow of carburetor.

@ Throttle is opened too hig,



Un-normal running (lack of speed or torque)
Inspection/ad justment

Trouble condition

]

I

Revolution is

Lack of revolu-

i 1
i . S
iLet the engine running

45 with a higher spead

_._'_,.r""
increased -tion S
< i Check the ignition time :
gnition time lgnition  time s -
is correct ngorrest T~
M- =-mm o= emmemmeeeee———dyalve gap adjusting |
. R e i
{Gap 15 correct Gap is iIncorrect -
S
D R | Compression pressure I
|-_I | | measuring :
Compressing 18| | Compression pr- e
normal -essure 15 low s e s s ™~
i Check  whether |
TSR ISR T iy hrabor iy ileeleil:
[ 1 e
Wo blocking Blocked —
e
P _j Check  whether !
1 E carburetor 15 blocked |
There 15 no dirt| | There iz dirt or {
or blocking color is changed | ;e-e-ememcemmmmmenean .
IS.________ _______________________ i Dismount the oil level |
| |  gauge to check the oil !
e P o o A M P K e I A S|
1l amount 15| | ©il amount s not -
correct eotrect PO OR RO
tloosen the oilpipe bolt of
i e sylinderhead to check the
— - - 1 . — 1 lubrication |
Lubrication is| | Lubrication o e e e o
good had g
E """""""""""""""" ‘i Check the m-'e:r-heatingi
| l 1 of engine '
There 15 no| |Over-heated -
over-heat .
g iﬁccclmating or speeid- ;
= L-ing up |
[ | T
Mo exploding There is explod- L
-ing e

A

49

Reason
@ Aar filter is blocked
® Gasoline flowing condition is no goo
(hlockedy.
@ Breather hole of tank capis blocked.
@ Muttler 15 blocked.

@ Carburator vacunm piston diaphragm
broken.
@ Failure of fuel sock.

@ Failure of CD,
@ Failure of pulse generator,

@ Failure of gap adjustment of valve
clearanes.
@ Valve seat 13 worn. (stem extruded)

@ Failure of valve seat comtacting,
@ Cylindar and paston ting are worm,
@ At leakage of cylinder gasket,

@ Failure of valve tming,

@ Failere of (wel Filter
@ Failure of cleanng.

@ Failure of clearing
@ The calon fe value is not surtable,

& (01 i3 too much.
® Lack of oil_
® il i3 not changed.

@ (n] tube is blocked.
@ Lack of output of oil pump,

@ Lack of radiator lqud

@ Failure of thermostat,

@ Piston and cylinder are worn,

@ Mixed gas 15 thin,

@ Gasoline is no good.

@ Combustion chamber is carborized.
@ Advanced igniting.

& Combustion chamber is carbomizad.
& pusoline is no good.

@ Clutch is shiding,

@ Wixed gas is thin.

@ Advanced ignition,



Idle speed or low speed not steadly

trouble condition inspection/ad justment reason
o
}< Check the ignition time |
Clorrect Incorrect [ @ Failure of CDL
L @ Failre of pulse generator.

I_ R T e e R P A

{__________________________iAdjust the gap of pilot!

| SCTEW of carburator
| RS RS SN D

Good adjustment | | Bad adjustment

I_ e mmmema

| Check whether the air  is!
e isucked from carburetor!
| ; pasket :

____________________________

& Mixed gas 15 thin
@ Mixed gas is thick

]

@ Failure of insulating
ring.

There 15 no brea- Breathing in
® Carburetor iz loose,
& Fracture of insulation.

~thing
I— R T R R TR ® Leakage on vacuum tube

i [}

1 Dismount the spark plug, joint of suction pipe.

e and rotate the starting,

i motor to check the sparks |

By sen e s @ Failure on dirty spark
plug.

@ Failure of COI.

@ Failure of alternating

; 3 3 2 current generator.
Spark 15 very Spark is no good or & Failure of ignition coil.

good there is no spark @ Dizcomnecting or civeuit

shorting of spark plug,
""""""""""""""""""" —— @ Failure of Main switch.

[T

& Failure of choke valve
Good Moy good @ Blocking or dmage of
— vactum tube,

A @ Blocking or demage of

vent pipe.

50



Mide speed, high speed not steadly

Trouble condition Inspection/ad justment Reason
O
|(-__-_-_________ L £ _: Check the ignition time i
i i
1 i
Correct Incorrect Failure of igrition coil
- o ool
RIS ______;: Check the jet afi
i carburetor |
B |
Mo blocking Blocked il
o s "
i - i gead,
ot Chisck  the et ol
) [
i carburetor i
Mo blocki Elocked
R EREE P ® Cleaning,

T T T T
1
i

i take of T theexcess fuel cable, check if

v the axeess fuel device conduet
i e S e e e e e e e S S J
. Exess fuel cable disconnected
Cownluiet No condisct Failure of excess fuel device
g el e it b el B
I i Conrect the uxcess h.t'l E‘e'.lﬂﬂ: i
1 tobettery divectly forh !
;
L e 4 mirertes , and connect a PE tuha i
i to excess Fuel hole, amd i
! beeath with i i
BRI oy
rol Adg n o 5
Air go through '11‘|” car]z tgo @ Carburetor is blocked
hrenigh

@ Failure of excess fiwl
devire

51



INSPECTION, ADJUSTMENT AND MAINTENANCE

Period Hour 20h running in |Every 40h| Every 80h Remark
Item Month 1 3 6
Match condition, non-normal | | |
sound
i exhaust condition | | I no blue or black gas
Engine body
valve gap | | | In:0.08~0.12
Out:0.08~0.12
idle speed I I I 1500+ 150RPM
| | [ No carbon,
spark plug gas between
Replace every 6000km poles:0.8~0.9mm
Air filter C C C
Fuel pipes on carburetor - - - Replace every 4 years
Driving belt - I R
Dirty, quantity I I I
o leakage | | I
Lubrication
oil filter | - I
oil replacement R - R
Coolant quantity | | I
Coolant pipe | | I
Cooling  |Opening pressure of radiator

valve

Coolant replacement

every 2 years

transmission

leakage,quantity

replace every one year

Clutch

If work

I: inspection;

CAUTION:

C: clean;

R: replacement

The period in the table above is for normal condition; shorten the period if the

using condition is dirtier.

52




Check the quantity of gearbox oil

To check the oil level. Put the

engine or vehicle on a flat floor,

turn off the engine, and take off the
oil-filling bolt, fill the specified oil until
the oil lever get up to the lip. If lack of
oil, fill the specified oil with the same
way.

Specified oil: SAE10W-40, SE-API;

CAUTION:

Before put the oil-filling bolt back, make
Sure the seal washer is not damaged.

Replace the oil in gearbox

1. Remove the oil-filling bolt
To drain oil in the gearbox,
Remove the oil-draining bolt.
3. Put back the oil-draining bolt.
4. Fillin the gear box with specified oil
Specified oil: SAE10W-40, SE-API
Oil capacity: 0.75L
5. Install the oil-filling bolt back.
6. Start engine, check if leak and
quantity.

CAUTION:

Make sure all the O-ring and
seal-washer are not damaged.

Driving belt pulley and driven

belt pulley

1. Take of left side cover.

2. Check the wear condition on

the driving belt pulley and driven

belt pulley.

3. If wore out, measure the depth of
wearing. (Refer to related
instruction)

o Oil-draining bolt |

(Cil-filling bolt_| |Oil-draining washer |

< L / =

i|Oil-ring | 577
|Oi|-draining washer /:&
[Oil-draining bolt |-

53



Spark plug

1. Removing the spark plug.

2. Check the spark plug if
damage, dirty or sediment.

3. If dirt or sediment, clean with
spark plug cleaning tool or
cleaning brush.

Adjust the gap of spark plug if

necessary
Specified gap of spark plug
DPR7EA-9NGK 0.8-0.9

To install spark plugs, rotate the
spark plug with hand until can’t
rotate anymore. Then fasten the
spark plug with spark plug sleeve.
Torque:18N * m

Idle adjustment

A\

* Adjust the idle speed after the
engine warm up.
e if the carburetor was repaired,

adjust the idle speed after adjust

air-regulating screw.

* According the related
requirement, do the following
operation:

Worm up engine
Connect RPM indicator.
* Rotate valve stopping screw

clockwise or count-clockwise until
the RPM indicator display 1500+

150rpm

* If the idle speed is not steady or

the RPM change after operate

the throttle pedal, just adjust air
regulating screw according third

chapter.

0.6-09

54



The maintenance for air filter

1. Take off the air filter unite.

2. Disassembly 5 self-taping screws from air filter
unite, and take off the left cover.

3. Remove cleaner cover.

4. Remove air cleaner filter core .

5. Check the filter paper, if the filter paper is dusty,
please clean with compressed air or replace with a
new one

If the vehicle is operated under extremely dusty condition,

we suggest cleaning after every use and replace more

often.

Valve clearance inspecting and
adjustment

CAUTION:

Fixing bolt

Do this operation when the engine N\ e
temperature is under 35°C. T -2
1. Take off left side cover assy.
2. Take off inspecting-cover from right |
cover. |
3. Turn the belt pulley from right to left
until align the top-dead-center mark on
the magneto with the mark beside
inspecting-hole, so the piston stay on ;
the top dead center. | Adjusting disc |
4. Loosen the bolts fixing adjusting-disc.
5. Turn the adjusting-disc with the marks
“IN”, and “EX” respectively, make
rockers contact with valve rod, then
reverse one scale.
6. Tighten the bolts to fix adjusting-disc
tightly, and put all the parts back.
Cylinder pressure inspection
1. Pull off the high-voltage cap.
2. Unbolt spark plug.
3. Connect the pressure indicator to the
screw hole which holding spark plug.
4. Open throttle fully.
5. Start the engine and read the display on
the pressure indicator
Standard pressure: 1470kpa~600rpm
Special tool: pressure indicator.
If the pressure is lower, check the following
items:

55



* Air leakage between air valve and air
valve seat.

* Failure of valve gas.

* Damage of cylinder-cover
seal-washer.

*  Wearing out of piston rings.

* Wearing of piston and cylinder.

If the pressure is higher, check the

following items:

e  Accumulating carbon on both the top
of piston and cylinder cover.

CAUTION:

Don’t hold the start-key more than 5
seconds, the battery will run out.
Inspection of oil quantity

1. Put the engine on a level ground.

2. Keep the engine running for 2~3
minutes, 2~3 minutes later after
stopping the engine, and check the oil
lever.

3. Insert the oil dipstick, if the oil lever is
below the lower limit, Fill in the
specified oil until the lever catch up

upper limit.
4. Replace the oil if the oil is polluted
heavy.
Replacement of oil and oil filter
cleaning

1. After warm up the engine, take off
dipstick, and unbolt oil-draining bolt,
drain the oil.

2. Take off the spring and filter-screen.

3. Clean the filter-screen
Torque:20N » m

CAUTION:

The open of the filter-screen should head

toward inside.

4. Clean the oil-draining bolt and washer,
and put them back with the standard
torque.

Torque:20N * m

CAUTION:

Change the O-ring or the washer if damaged

Filter cover

|Oi|-drain..i.r.lg bolt |

ot gt |

Riaht side cover

"{Jf:

&
@

(o5



5. fill in the specified oil.

Oil capacity: 0.8 L

Recommended oil:

SAE10W-40 or SAE20W-50

API: SE or SF (or pick one type of oil from right
illustration according the weather temperature)

57

1] a
Temperature

!‘I:'

20

0




Fuel system

CAUTION:

When using gasoline, must be careful to fire,
® Pay attention to the working position of O-ring, replace with a new one when put back.
® Drain all the fuel in the floating-house by loosening the fuel-draining screw before
operation.
® Don’t disassembly the enriching-device.
® To close the enriching-valve earlier after the engine already warming-up, a
heating-tube is put on the carburetor to heat enriching mechanism.

Specifications

Chock diameter 30mm

Model CV30
Reversing rounds of the air-adjusting screw 2.5 rounds
Idle Speed 1500£150rpm
Tools

General tool

Float ruler

Trouble shooting

Can’t start Open the throttle fully, no output, engine stop
® No fuel in fuel tank ® Vacuum diaphragm broken.
® Fuel path is blocked ® Suction pressure channel blocked
® Too much fuel in cylinder ® Failure of fuel pump
® Airfilter is blocked
® Fuelis dirty
Idle speed not steady Thin gas mixture
® Failure of adjustment ® fuel holes blocked
® Too thick gas-mixture ® vent hole on the fuel tank blocked
® Too thin gas-mixture ® fuel filter blocked
® Air filter blocked ® fuel tube broken, damaged, blocked
® air leakage on carburetor support | ® failure of float valve action
® failure of air cutting valve ® |ow fuel lever
@ suction pressure tube broken
Thick gas mixture
® enriching valve keep open
® failure of float valve action
® high fuel lever
® wrong position of enriching-valve plate groove

58




Disassembly carburetor

1. Take off all the related parts.

2. Loosen the air filter clip.

3. Loosen the screw, take off the air
filter.

Do not take off screws.

Caliper for air filter

Fuel pipe
4. Pull off the heating-tube from
carburetor,

5. Pull off the vacuum tube from
air-cut-valve. Loosen the clip fixing
carburetor, take off the carburetor
from engine.

Insure the carburetor clean all the time.

Air shut-off valve

59



6. Remove the 2 screws which fix
enriching-mechanism, take off the
enriching-mechanism.

Pay attention to protect the valve anytime.

Inspection on fuel enriching

mechanism

Check the fuel enriching mechanism to see
conduction

resistance: 10 Q (the engine stopped for more
than10 minutes)

if failure of conduction, replace with a new
fuel enriching mechanism.

Connect a PE tube to the enriching jet hole,
and connect the yellow cable on the enriching
mechanism to the positive pole of battery “+”,
green cable to the negative pole. And keep it
for 5 minutes. Then breathe the PE tube,
going through means good. Cut the cables
you connected just now, do the breathing
work again after 30 minutes of cutting, going
through means good.

Check the valve and enriching-needle on the
enriching-mechanism to see if scratched,
wore out and damaged, if one of them
happen, change the fuel enriching
mechanism.

60

Small screw




Vacuum chamber

Disassembly
Loosen the fuel-draining bolt; drain the fuel
in the vacuum chamber.

Remove the 2 small screws; open the cover
of vacuum chamber.

Take off spring and vacuum piston.

Take off the fuel controlling needle seat.
Take off the spring and needle.

Pay attention to protect the vacuum
diaphragm

Inspection on vacuum piston

Check the needle to see if worn out,
damaged.

Check the vacuum diaphragm to see if
damaged, aged, cracked.

61

Fuel-draining screw

.  Small screws




Assembly

Assemble all the parts by reversing the
steps of disassembly.

Support the bottom of vacuum piston to
keep it fully open, make sure the vacuum
diaphragm go in to the groove of
carburetor. Then put back the spring
following the right figure.

Protect the vacuum diaphragm from
damage.

Support the vacuum piston until fasten
the 2 screws on cover.

Float chamber
Remove the 4 screws, take off the float
chamber.

Take out of float pin, remove float and
float valve

Check float valve
Check the contact plane of float valve to
see if wore.

Vacuum cylinder =

62



Take off the main jet, idling jet, air regulating
screw.

Don’t damage jets, screws.

Remember the rounds you rotate the screws
to take off. If fasten the screws too much,
then contacting plane maybe damaged..

Clean the jets in fresh washing liquid.

Blow the pathway of the fuel with compressed
air.

Do cleaning after the disassembly of vacuum
chamber.

Main jet

% T

Assembly
Put back main jet, idling jet, air controlling
screws for idle speed.

Put back float needle valve, float, float pin,
then install carburetor-heating tube

63



Check fuel lever

Check the oil lever near the main jet. (By
seeing the height of float)

Oil lever:18.5+1.0mm

General tools: Float ruler.

Confirm the action of float is normal, and
then install the float chamber.

If the fuel lever is out of the limitation,
replace with a new float.

Ari cutting valve

CAUTION:

The valve can be checked on the vehicle.

1. Pull off the suction tube and vent
tube.

2. Connect the vacuum pump to the
hole connect to suction tube.

3. Connect the pressure pump to the
hole connected to the vent tube.

4. Turn on the suction pump.

Standard pressure: 380mmHg

If there is no air going through the vent

tube under suction pressure, and air

going through after taking off the suction

pressure, that means the valve is normal.

Replace “O”-ring

1. Take off the carburetor

2. Pull the vent tube from air cutting
valve.

3. Remove the 2 screws, and take off
the air cutting valve.

4. Take off the “O”-ring.

5. Put a new O-ring back, and then
install the valve to the carburetor,
then fasten the small screws.

6. Tighten the clip fixing air cleaner

Do the following adjustment

Throttle adjustment;

idle speed adjustment.

64

SCrew

float Ile'-e'f:lIr gauge




Adjustment of Air-regulating screw for idle speed

Make the adjustments after the engine warm up.

1. Disassemble the related parts.

2. Connect a RPM meter.

3. Screw the air-regulating screw to the end and
reverse 2.5 rounds.

Standard reversing round: 2.5 rounds.

4. After the engine warm up, adjust the idle speed
adjusting screw to get the standard RPM.

Standard RPM: 1500+ 100rpm.

5. Accelerate from idle speed to make sure if the
acceleration is steady. On the other hand, make
sure the deceleration is steady by decelerating to
the idle speed, after return to the idle speed,
check if the RPM change.

If necessary, adjust the air-regulating screw as

following steps.

1) Rotate the adjusting screw clockwise or count
clockwise until find a point near the standard
reversing rounds where the idle speed is highest.

2) Rotate the idle speed adjusting screw to find a
required RPM.

3) Repeat step 1, and 2.

4) Accelerate slowly, make sure the speed changes
smoothly and the idle speed doesn’t fluctuate.

5) If the idle speed fluctuate, repeat steps1~4.

65

|Air adjusting screw for idle |




Carburetor

66



COOLING SYSTEM

Maintenance and repair information

Precautions for operation

Conduct operation under the cooling condition.

Don” t open the cover of radiator because when the temperature of cooling liquid is over 100°C , if
vou open the cover of radiator, the pressure of liquid will drop and the liguid will boil very guickly,
this is very dangerous.

® The cooling liquid is supplemented in reserve water tank. Don’t open the cover of radiator except that the
cooling liquid 15 supplemented after disassembling of cooling device and discharging of cooling liquid.

@ The cooling deviee can be repaired on the motoreyele.

® The cooling liquid should be cleaned down with water soon if it sticks on painted surface. otherwise the
painted surface will be damaged.

® Check the connection parts and scaling parts Tor leakage using a tester for radiator cover afler checking

Or Tepairing.
® See the chapter 20 for check of the fan motor, thermal swilch and thermal sensor.

Reference standards for maintenance and repair

Item Normal value Limit for use
Safe pressure of radiator cover I}.ngfcmi Over ﬂ.?ﬁ_l\'_gfﬁ,‘mz or l.ﬂﬁkgfcmz
Temp. for Start open 71+1.5C
thermostat valve | Full open 80T
opemng Full open (95C) | 3.5-4.5 mm
Boiling temp. for | Atmosphere 107.7°C
radiator liquid pressure
(mix. ratio 50%) | 0.9kg/em’, 125.6C

pressure increases

67



 CAUTION: -
Flease use the recommended cooling liguid when supplementing (If it is original liguid, it should be

diluted for vse.)
Dion’t mix the cooling liguid with other brand of conling liquid for use.
The cooling liguid is poison, 1t can’t be drunk.
Atolerance of -5 will be needed for mamimum temp. at the place used.

Torgue for tightening

Water pump impeller 10-1.4 kg-milell tummg)

il pipe bolts 0.8-1.2 ka-m

Oil- controlling bolt 1.8-22 kg-m

Thermal sensor 0.8-1.2 kg-m
Troubleshooting

Water temperature increasing:
=|™ot proper water thermemeter or thermal sensor
=Mot proper radiator cover
=Mot proper thermaostat
=Not enowgh conling ligquid
=Water hose or piping system blocked
=Radiator fan blocked
=Radiator blocked
=Mot proper water pump
=Short circuit of wire hamess

No increasing or tn-proper increasing of water temperature:
=Mot proper water thermometer or thermal sensor

=Mot proper thermostat
=Wire harness broken

Water leakage:
=Mot proper mechanical sealing
=Mot proper sealing dis to aged o-ring
=Water hose damaging or aging

68



_Rgpla_cg.-n_rg_nt of cooling liquid

- CAUTION:

Remove the radiator cover after confirming that
the cooling liquid has cooled thoroughly.

Remove the cover for repair.

Remove the radiator cover.

Remove the water—draining bolt, drain the

cooling ligquid.
Install the drain holt.

Fill cooling liquid until the
ligquid teach the entrance edge of radiator
CONer,

Fill the cooling liquid in reservoir,

Evacuate the air according to following poinis:
. Put the gear in neutal position, start engine
and press throttle several times.
. Confirm that no burble is found at the entrance
of radiator cover and the level of liguid is stable.
.Stop engine , fill colant untill the the lever catch up the
edge of the entrance. ’
. Install the radiator cover,
. Contirm the liquid volume of reserve water tank,

drain bolt

Inspection of radiator cover
The radiator cover can be removed only after con-
firming that the radiator liguid has coolsdthoroughly.

Push the handle of the testor untill the indicator
point to 100, hold it for 10 seconds, make sure the

radiator tester

needle doesn’ t get out of 15 kpa, or replace the cover,
 CAUTION:

—e

The water should be applicd on the scalingsurface
‘ fi

rstly when mstall the radiator cover on radiator
fosler.

The valve pressure of radiator cover: (L9+0.15 kg!
o

69




Pressure testing of radiator

Install the radiator tester on radiator, increase the
rotating speed of the pump. Confirm if it keeps 6
seconds within fixed pressure.

Specified pressure: 0.9=0.15 kg/em?

Contirm that no any leakage in hose and other con-
necting parts,

CAUTION:

Don't make the pressure exceed specified value Too
high pressure will damage the radiator and connect-
ing parts.

70




Water pump

Check of mechanical sealing

If the cooling liquid leakage is found at the liquid
leakage check hole of the lower part of right crank-
case cover, that means . the mechanical sealing of
the water pump is not good. Remove the right crank-
case cover.replace the mechanical seal.

fluid leak inspect hole

“waler pump cover

Removal of water pump impeller

Discharge the cooling liquid.

Discharge the engine oil,

Kemove the oil pipe.

Remove the hose from the water pump.
Loosen 3 bolts, remove the water pump cover.

Remove the gasket and 2 knock pins.

Remove the water pump impeller.

(D Caution

The impeller is left rotation. |

71



Check the mechanical seal and gasket for damage of
wear.
&= Note

The mechanical seal and gasket should be replaced
together.

Removal of water pump shaft _
Remove the right crankcase cover. =g circlip
Remove the circlip from right crankcase cover.
Remove the water pump shafi,

Check the bearing of water pump shafi, if there 1s

wearing or damaging replace it water pump shaft

bearing

Replacement of mechanical seal

Remove the mechanical seal from right crankcase
cover using the bearing remover. /
Remove the oil scal. water pump shaft

g bearing remover gupes
- 2 — L
g Skt

Special tools

Bearing remover assembly 13mm 07936-KC10000
Bearing remover 13 mm 07936-KC10500
(Shaft for removing 15 mm) 07936-KC10100
{(Remover head 15 mm) 07936-KC 10200
Balance block for removing 077410010201

72



ndake the new oil seal surface with mark towards
ouiside, knock the new oil seal in right crankease
COVEL.

Special tool

Bearing remover 28 x 30 mm (07946-18T0100
General tool

Diriver handle A O7749-0010000

Knock the new mechanical seal in right crankcase
COVer.

@' Caution

Apply the sealing compound on the jomnt part be-
tween the mechanical seal and right crankcase cover
before knock the new mechanical seal in.

Special tool
Driver for mechanical seal 07945-4150400
General tool

Driver handle A (7749-0010000

Installation of water pump shaft

Install the water pump shaft on right crankcase.
Install the circlip.
Install the right crankease cover.

Installation of water pump impeller

Install a new sealing washer on impeller when re-
place the mechanical seal.

73




Fix the impeller on water pump shaft.
Torque: 12N%m

(1 caution

The water pump impeller 15 left rotation,

Install two knock pins and new washer.

Install the water pump cover with 3 bolts.
Connect o1l pipe.
Connect water hose.
Fill in engine oil.
Fill in rachator liguid.
Torque:
01l pipe bolts 8 mm 10 N+m
12 mm  20N#m

Thermostat

Removal

Remove the seat.

Remove the thermo-sensor connector,

Discharge the cooling liquid.

Loosen the bolts, remove the thermostat casing from
the eylinder cover.

74



Loosen two bolts, remove the casing cover of thermostat.
Remove the o-ring from the thermostat casing.

Remove the thermostat from the casing.

Inspection /
Put the thermostat in testing container, increase the wa-

ter temperature gradually. conduct the temperature test
of valve open.
Specification of thermostat

Beginning temp. when valve is opened | 71+ 1.5
Temp. when valve is fully opened 80
Increased level when valve 1 fully opened | 3.4- 4. 3mm

énr"Note
.Don’t let thermostat contact with container directly.
.The thermostat should be replaced provided the valve
opens a hitle at normal temperature.

Test about 5 minutes at 80 ~ B3C, then

measure the increased level.

Installation
Install according to opposite order for removing.

én"Note
Replace the o-ring of thermostat casing with a new one,

apply grease.
Fill in cooling liquid. evacuate air.

Fill coolant,and then squeeze air,

75



Termosensor

Removing

Remove the scat,

Dhscharge the cooling liquid.
Kemove the thermosensor connector,
Remove the thermosensor.

® \easure the resistence of the thermosensor
following the right Figure.
1, Put the thermosensor in a container full of
oil,and put a alcochol lamp under the con—
tainer.
Tool: mutimeter, temperature gauge.

®Heat the oil slowly, watch illustation of the
mutimeter and temperature,

Correspondence between temperature and resistence

Lo o e T B TR R
Resi (@) | 1S416| 244 [ 2743 | 1642

Installing

Apply the thread fixed glue on thermosensor thread.
then mstall the thermosensor on thermostat casmng.
Torque: 10N +M

Connect the thermosensor wire,

Fill in the cooling liquid.

Install the scat.

‘CAUTION: : :
Never make anything hit thermosensor to e R 191 [
avodi thermosensor to be damaged.

Never make thermosensor come in touch with

container.

connect the cable to thermosensor.
After thermosensor set up, check the quantity
of coolant, add coolant if neccessory.

76



Water pump

77



CRANK CASE

Maintenance information

Precautions for operation

. This chapter 15 used to describe the disassembling of crankcase and operations relative to crankshalt.
Conduct these operations aller removing the engine from the frame.
. Remove the following parts before disassembling the crankease.
Cylinder head

Cylinder, piston

Dirive pulley assembly, driven pulley assembly

Magneto, starter motoer driven gear

Carburctor, air cleanner case

Rear wheel, hanger

Starter motor

Reference for maintenance

| Item Normal value | Limit for use
Crankshafi Side clearance of connection rod big end | (0L03-0.04 0.6
Axial elearance of Connecction rod big end | 0-0.008 .05
Swing 010
Torque for tightening
Crankease bolts 10 N#m

Cylinder stud bolts 30 Nekm

Trouble shooting

Engine noise

. Bearing loose

. Connection rod journal bush loose

. Piston pin and piston pin hole loose

78



Disassembling of crankcase
Loosen the bolts, remove the timing chain tensioner.
Remove the timing chain.

Remove 9 bolts of crankcase and heat-insulating
material.

Put the lefi crankcase downwards, remove the right
crankease.

|Dcrn"'t prize the surface of cyvlinder gasket.

Eemove the eylinder gasket and knock pin.

Remove the crankshatt from left crankcase.

—— '!‘Bnlt

bolts of crankcas

.




Loosen the bolts. remove the oil pipe from the right
crankcase.

Remove the o1] seal from the left crankcase,

Crankshaft

Measure the side clearance of connection rod big end.
Limit for use: Replace it 1if 1t is over (1.6 mm.

Measure the clearances in X and Y directions on the
shaft end faces of connection rod big end.
Limit for use: Replace it if it is over 0.05 mm.

80



Measure the vibration and swing of crankshaft.
Limit for use Replace it if it is over 0.10 mm.

Eotate the journal bush of crankease drive shaft |
check if there is abnormal sound or clearance. Re-
place the crankcase assembly if the abnormal sound
or clearance 15 found.

Assembling of crankcase
Clean the joint face of crankcase.

(i) Caution

Take care, don’t damage the joint face of crankcase

Install a new o-ring on left crankcase.

Clean the ml pape, install new o-rings on two ends.

81

= Clearance clearance

=i

- = .

latera radial

0il seal




Install ;i pipe on right crankease and tighten 1t with
bolt.

Install the crankshaft on left crankease.
@ Caution

Take care, don’t damage the oil seal.

Install the knock pin and new cvlinder zasket on lett
crankcase,

Put the lefl crankcase downwards, assembly the right
crankcase.

. crankcase

82



Install the heat -insulating material.
Tighten the crankcase with 9 bolts.
Torque: 10N#m

Install the timing chain.

Install the timing chain tensioner with bolts,

Torque: [0N#m

83

timing chain tensioner

of crankcase
= "\\-_‘.\_ \‘

timing chain



Crank case ﬂ ﬁ E

84



CYLINDER AND CYLINDER VALVE

Precautions for operation

. A new cylinder gasket should be used when the cylinder head is installed. Confirm if the knock pin is
mstalled properly.

Reference for maintenance

Item MNormal value Limit for use
Deformation of evlinder head —_— 0.05
Contact width of valve seat 1.1 1.8
Ext. dia. of valve stem IN 4.975-4.990 4.90
EX 4.955-4 970 4.90

Int. dia. of valve suide 5.000-5.012 5.03
Clearance between valve | IN 0.010-0.037 0.08
and valve guide EX 0.030-0.057 0.10
Free length of wvalve | IN 30.5 27.5
spring EX 40.0 36.0
Height of cam 31.60 -31.72 31.52
Rocker arm int. dia. 12.000-12.018 12.10
Rocker arm shaft ext. dia. 11.973-11.984 11.91

Torque for tightening

Dietail information

Tools

Special tools
Valve guide reamer
Valve guide driver (5.0 mm

General tools
Valve spring compressor
Valve guide driver

Valve seat cutter

Cutter holder (5 mm)

Seat cutter (29.0 mm) 457 EX
Seat cutter (33.0 mm) 45° IN
Flat cutter (30.0 mm) 32° EX
Flat cutter (33.0 mm) 32° IN

85



Trouble shooting

The eylinder head doesn’t rotate well. The trouble can be found by means of measuring
the compression pressure or sound from engine upper part.
low or unstable compression pressure

. Valve

- No proper adjustment of rocker arm shaft

- Sintering or bending of valve

- Damaging of valve spring

- No proper timing of valve

- No proper sealing of valve seat

. Valve clearance

- Leakage of cylinder gasket

- Deformation or erack of eylinder head

. No proper cylinder and piston

_ Wearing of cylinder.

_Wearing of piston rings.

_Sticking of piston ring.

Too high compression pressure

. Carbon-deposit of piston combustion chamber
Noise

. No proper adjustment of rocker arm shatt

. Sintering of valve, or damaging of valve spring and low elasticity
. Damaging and wearing of rocker arm and rocker arm shaft

86



Removal of cylinder head cover
Remove the valve sear.

Remove the o1l pipe bolt and copper gasket from
cvlinder head cover.

Remove the lock bolt from air cleanner case.
Remove 3 bolts of cylinder head cover, remove the
air cleanner and cylinder head cover.

Remove the knock pin from the cylinder head.

Disassembling of cylinder head cover

Remove the o-ring from the cylinder head cover.
Loosen the retaining bolt for tappet adjuster. take
out the rocker arm shafl, remove the rocker arm,

Inspection

Rocker arm

Check the rocker arm for damaging or wearing.
Measure the internal diameter.

Limit for use:

Replace it if it is over 12,10 mm.

® Gautinn|

If the rocker arm is worn or damaged, the cam
surface of camshaft should be checked for wearing
or damaging.

Rocker arm shaft

Check the rocker arm shaft for wearing or
damaging.

Measure the external diameter.

Limit for use:

Replace it if it 15 under 11.91 mm.

Check the o-ring. Replace it if it 1s damaged.

Removal of camshaft

Femove the exhaust pipe and muffler.

Remove the sealing bolt for timing chain adjust-
ment and spring.

87




Loosen 2 bolts, remove the spring seat of
camshaft. Remove the chain from sprocket.Re-
move the camshaft.

&=""Note

Tn order to avoid the timing chain to fall nto
cylinder, it should be hanged with a steel wire.

Inspection of camshaft

Check the serape of cam surface and height of
cam,

Limit for use:

REeplace it if 1t is under 31.52 mm.

Check the camshaft bearmg. If there is any
loose or damage on it , replace the camshaft
assembly.

Removal of cylinder head
Remove the air chamber and carburctor,

cam shaft holder

-

88



Draining of cooling liquid

Remove the boll of thermostat case, remove the
thermostat case from the cylinder head.

Remove the retaining bolt for oil pipe support and
the bolt on eylinder head base.

Remove 4 nuts of cylinder head cover and 4 copper

gaskets.

Remove the eylinder head gasket and locating pins.

Remove 2 connection nuts for exhaust pipe,
Remove the exhaust pipe from cvlinder head.
Loosen 2 bolts and remove the heat insulator of
carburetor.

Take out the cylinder gasket material on cylinder.

G,} Caution

. Take care, don’t damage the surface of eylinder
gasket,

. The eylinder gasket material should not be tallen
into enging and piping system.

89




Check the camshaft bearing seat for wearing or
damaging.

Disassembling of cyvlinder head
Remove the valve pin, protecting ring, valve
spring. valve seat, valve stem seal and valve.

Z""Note

. Don’t tighten the compressor too tight.
. The parts of side IN and side EX should be
separated after being disassembled.

Special tool
Valve spring compressor

Remove the carbon-deposit from combustion
chamber. Remove the gasket material stuck on
surface of cvlinder head cover.

&"Note

Take care. don’t damage the surface of cylinder.
It is easy to remove in gasoling,

Inspection

Cylinder head

Check the cracks round the spark plug hole and
valve hole.

Check the deformation of eylinder head using a
right-angle rule and a filler.

Limit for use:
Replace or dress it if it ismore than 0. 05mm.

90




Valve spring

Measure the free lengths of internal and external
Springs.

Limit for use:

Replace the internal spring if it is under 27.6 mm.,
Replace the external spring if it is under 36.1 mm.

Valve and valve guide

Check the bending, burning and scrape, as well as
the wearing of valve stem end.

Put the valve into valve guide, check if it moves
slably.

Measure the external diameter of valve stem.
Limit for use:

Replace it if it is under 4.20 mm.

Use a reamer to pass through the valve guide to
remove the carbon-deposil.

Special tool:

Valve guide reamer

(1 Caution

Make the reamer rotate always to right. Don’t insert
or draw the reamer when the reamer doesn’t rotate.,

Measure the internal diameters of valve guide
tubes.

Limit for use:
Replace it if it is over 5,03 mm.

Calculate the clearance between valve stem and
valve guide,

The clearance between valve stem and valve guide
1s valve guide int. dia. minus valve stem ext. dia.
value.

Limit for use:

For IN : Replace it if it is over (.08 mm.

For EX: Replace it if it is over 0.10mm.

Replace the valve guide with a new one When the
clearance cxceeds the use Iimit, At this time ,the
use limit should be caleulated 1T it is within the use
limit, only replace the valve guide tube, The vahve
seat maybe needs to be dressed according to the
condition of replaced valve suide.

91



Replacement of valve guide
Knock out the valve guide.

&"Note

[ Take carc, don’t damage the eylinder head.

Special tool:Driver of valve guide (5.0 mm)
07942-MA 60000

Adjust the driver for valve guide, make the driving
height of valve guide reach 12 mm.
Knock the valve guide in.

&"Note

Contirm that the valve ounde 1s not damaged after
it is knocked in.

.Take care, don’t damage the surface of eylinder
head when the valve guide 1s knocked m.

Greneral tool:Valve guide driver  07743-0020000

Use a reamer to process the valve guide afier it is
in.

. The cutting oil should be used when processing
with reamer.

. Omly let reamer rotate to right.

. Don’t make the reamer insert in valve guide or
draw out of it when the reamer doesn’t rotate.

Clean the eylinder head and remove the cutting
chips.

Special tool:

Reamer for valve guide 07984-MWAGOOO0

Inspection and dressing of valve seat

Inspection of valve seat

Remove the carbon-deposit of cylinder head
combustion chamber and valve.

Apply a layer of thin mechanic’s bluing dye on
contact surface of valve uniformly.

Make the valve slide using a valve ram.

Remove the valve and check the contact surface of
valve.

Replace the valve if the contact surface of valve
become rough or has serious wearing.

92

12Zmm

i
vale

 valve guide reamer

et




Inspection of valve seat contact width

Limit for use: Dress it if it is over 1.8 mm.
A valve seat cutter should be used to dress if the
contact width is not uniform.too wide or too
NAITW,

Valve seat cutter

Please refer to the instruction of valve seat cutter
for details.

4-5 kg of power should be used to press on valve
scal cutter when dressing,

Rotate the cutter chuck while conduct grinding,

r"Note

Apply the engine o1l on cutter chuck to make the
chips fall down when grinding.

Dressing of valve seat

Use a valve seat face cutter chuck with 45° to
conduct grinding, until the rough surface and
needle hole are removed.

én"Note

lTake care, don't grind excessively,

Use the cutter chuck with 327 to perform plane
erinding.

93

A S ey
e

il il

seat width

valve seat cutter

07 Ta0— 0014000 |i t Ll
I NI OTTE0— 0012100 |
E X © 0F7B0— O0!Z2904 Azt
I N OF7RE— 0010900

valve seat
-

45°

used valve seat width




Use the cutter chuck with 60% to conduct surface

orinding.

Use the cutter chuck with 45° to carry out the
dressing of valve seat until the normal width of
valve seat face is reached.

Contact width
Normal value: 1 mm

Use a cutter chuck with 327 to grind plane if the

contact position is too high.

Use a cutter chuck with 60° to grind plane If the

contacl position is too low,

Use the cutter chuck with 457 and adjust to normal

contact width.

Apply the polishing paste on contact surface
uniformly after dressing.

Use a valve ram or coordinating device of valve to

conduct coordinating and grinding,
Clean eylinder and valve after grinding.

@ Gauﬂun|

conduet rotating and grinding will cause the
damage, so a light pressing will be needed.

Pressing the valve on the valve seat powerfully to

. Take care. don’t make the polishing paste fall in
the gap between valve stem and valve guide tube,

Use the bluing dye to confirm that the valve seat
surface contacts with the center of valve contact

surface uniformly after dressing.

94

1sed valve seat width

valve seat width

1.0mm

The contact position is too high

used valve seat width
ar

The contact position is too low

% i fuwj vilve seat widih
[T

valve rampug




Assembling of cylinder head
Install the spring secat and valve stem seal.

&—"Note

[Replace with new one alter remove the valve stem
seal.

Apply a few of engine o1l on valve stem, then
msert in valve guide,

Install the valve pin using the valve spring com-
pressor and accessory.

(1) Caution

[~ The valve spring compressor should not be
installed too tight.

. Make the small thread pitch surface of valve
spring face to the side of cyvlinder head to install.

General tool:
Valve spring compressor  07757-0010000

Use a rubber hammer to knock the top of valve
stem 2-3 tumes shghtly to make the valve and valve
pin fit well.

Take care, don’t damage the valve.

Install the exhaust pipe on cylinder head. tighten
the joint nuts.

Install the carburetor adapter seat on eylinder head
with 2 bolts.

spring seat  outer spring

et

»aIva cuuer stem seal

inner spring

—

carburetor édrltf:r seat

joint nut



Installing of cvlinder head

Install the knock pin and new cylinder gasket on
evlinder head.

Installing of cylinder head

Install and tighten 4 copper gaskets and 4 cylinder
caver nuts.

Torque:

& 'Note

Tighten the nuts of cylinder head cover in 2-3
times and in diagonal direction.

Install the bolts of cylinder head base, oil pipe stay
and oil pipe stay bolt.

Install a new o-ring on thermostat case.
Install the thermostat case on cylinder head and

tighten the bolts.
Install the carburetor.

Installing of camshaft/valve timing

Push the jaw of cam chain adjuster, press the push
rod to bottom.

96

push rod




Remove the timing hole cover from right crankease
cover,

Remove the lefi crankcase cover

Rotate the drive belt wheel counter clockwise and
make the “T7 mark of the flying wheel coincide
with the alignment mark of right crankcase cover.

Put the IN and EX cam of camshaft dowmwards,
then install the camshaft onto cylinder head cover.
Confirm if the aim line of cam sprocket aligns with
the line on cvlinder head cover. Install the cam
chain on the cam sprocket.

Install the camshaft bearing seat tighten bolts.

Torque: 10N*m

Install the spring and sealing washer of cam chain
adjuster.Install the scaling parts.

Torque: 10Nm
Install left crankease cover and timing hole cover.
Install the exhaust muffler.

Assembling of cylinder head cover

Install the new o- ring on the rocker arm shatt.
Apply the engine oil on the rocker arm and shaft,
then install them to cylinder cover.

Install the retaining bolt of the tappet adjuster
temporarly.

97



Installation of cvlinder head cover

Fill the engine oil in full oil bag of the cylinder
head cover.

Install two knock pins on eylinder cover.

Install rubber sealing washer in the slot of cylinder
head cover. then install the cylinder head cover.

Tighten the air cleanner stay and five bolts of
cylinder head cover.

Torque: 1)N*m

&="Note

Tighten the aw cleanner stay onto the cylinder
head cover using the bolts on lefi-rear sides.
.Tighten bolts in diagonal direction with two or
three times.

Tighten the awr cleanner case onto the stay with
bolts.

Install the oil pipe on the cylinder head cover using
the oil pipe bolts and copper washer.

Torque: 10N*m

Adjustment of tappet
Adjustment of valve clearance
Installation of seals

98




99



CYLINDER, PISTON

Maintenance and repair information

Operation precautions:
Use a new cylinder gasket and confirm if the knock pin 15 installed properly when install the eylinder,

Reference for maintenance

1 onconnection rod small end

Item Mormal value Limit for use
bare 200072010 72.10
Upper deformation | oo 003

Cylinder cireularity' | e 0.05
Cylintricity | e (.03
Ring slot and ring | First ring/

fo 0.09

clearance second ring
Pisten  ring  close | First ring/

Piston, Piston clearance ° Second ?jfﬂg 0.15-0.30/0.10-0.25| 030

ring, piston pin Oil(side rack) | 0.2-0.7
External dia. of piston 71.960-71.980 71.90
Bore of piston pin hole 17.002-17.008  |17.03
Bore of connection rod small end 17. 006-17. 024 | 17.04
External dia. of piston pin hole 16.994-17.000 |16, 98
Clearance of eylinder and pigton 0. 03-0. 05 0. 15
Clearance of piston and piston pin 0. 002-0. 014 0. 04
clearance of piston pin and the hole 0. 006-0. 030 | 0. 06

Trouble shooting

Low com pression pressure
. Wear of eyhinder . piston, and piston ring

Smoking from muffler (Caused by oil)
. Wear of eylinder and piston
. Not proper installation of piston and piston ring

. carbon-deposit

. Damage of piston and cylinder

Overheat

. carbon-deposit of combustion chamber and piston

rimng

100

Detonation, abnormal sound
. wear of piston and eylinder

.wear of piston, piston pin and connection rod small
end.
. wear of piston and piston ring



Removal of cylinder

Remove the eylinder head. (=chapter 6)

Remove the water hose connector from the eylinder.
Remove the timing chain guide.

Loosen the bolts on cylinder base, remove the cylin-
der

Remove the cylinder gasket and knock pins.

Remove the cylinder gasket material stuck on
crankease.

fD Caution

|Tukc care don’t let foreign matter enter crankcase. I

Remove the timing chain adjuster base and eylinder
oasket.

101

- L L=
Liming chain tensioner




Remove the eylinder gasket material stuck on the
cylinder.

Removal of piston
Eemove the piston pin circlip.

| (D caution

| Take care. don't make the circhip fall in case. i

Diraw the piston pin and remove the pston.

Inspection of piston, piston pin and piston ring
Measure the bore of the piston pin hole,
Limit for use: Replace if it is over 17.0 mm

Measure the external dia. of piston pin.
Limit for use: Replace if it is under 16,98 mm.

caleulate the clearance between piston and piston pin.
Limit for use: Replace il it is over 0.04 mm.

102



Check the clearance of piston ring and ring slot.

Limit for use:
First ring Replace if it is over 0.0 mm.
Second ring Replace if it is over 0.09 mm

Check the damage of piston ;wear of ring slot and
side crack.

Measure the bore of connection rod small end.
Limit for use: Replace if it is over 17.04 mm.

Remove the piston ring.
Take care, don’t damage the piston and piston ring,

Install the piston rings on the low part of cylinder.
Press the piston rings into cylinder from piston head.
Measure the close clearance of piston ring.

Limit for use:

First and second rings: Replace if it is over 0.50
mm.

103




Measure the external dia. of piston at 14 mm caleu-
lated from the low end of piston skirt in a direction
of 90 relative to piston pin.

Limit for use: Replace if it is under 71.900 mm.

Inspection of cylinder

Inspect the wear and damage of internal surface of
the cylinder.

Measure the bore values of cylinder at top, median
and bottom in the direction of piston pin and its right
angle(X-Y direction), and record them . Take the
maximum as the bore value of the cylinder.

Limit for use: Correct or replace if it is over 72,
10 mm.

Calculate the clearance between cylinder and piston.
Take maximum as clearance value.

Limit for use: Correct or replace if it is over 0.15
mm,

IN side (7
Calculate the circularity (difference between the X top
direction and Y direction) and eylintricity {difference
of top, median and bottom bore values in X or Y medium
direction).

Take the maximum as their value. bottom , )
Limit for use: e

Circularity: Correct or replace if it is over
0.05 mm.

Cylintricity: Correct or replace if'it is over
0.05 mm.

Check the deformation of top surface of Cylinder.
Limit for use: Correct or replace if it is over 0.05
mm.

104



Installation of piston ring

Install the piston ring onto piston.
Apply the oil on piston rings.

(1) Caution

. Take care, don’t damage piston and piston ring.
. Put the piston ring surface with mark upwards.

. Confirm that the piston ring can rotate freely after
installing.

Installation of piston
Install the piston, piston pin and cirelip.

&""Note

. Make the mark “IN™ be toward the entrance side.
In order to prevent the piston pin, circlip, ete. fall-
ing in crankcase, please block with cotton.

: piston pin clip -L'

piston pin

105



Installation of cylinder
Install the base of cam chain adjuster on cylinder
using a new cylinder gasket.

Install the knock pin and new cylinder gasket.

Apply clean engine oil on internal surface of cylinder,
piston and piston ring.

Compress the piston ring while installing the cylin-
der onto piston, and install on crankcase.

&""Note
Take care, don’t damage the piston and mston ring.
4 Take care to making the close position of piston
ring keep clear of piston pin direction and other right

angle direction, in three equal part position of 120°,

Install the cylinder base bolts and sealing gasket.
Fit the water hose to eylinder.

Install the cam chain guide.
&"Note

Confirm that the low end of cam chain guide inlays
in slot of right crankcase.

Install the cylinder head.
Tighten the bolts of cylinder base,

106



Cylinder, Piston

107



CTVv

Precautions for operation

. The maintenance and repair of drive pulley , transmission , clutch and driven pulley can be done on
motorevele.

. Take care, don’t let oil or grease stick on surfaces of drive belt, drive pulley and driven pulley.

Reference for maintenance

Item Normal value (mm) | Limit for use (mm) |
Movable drive pulley bush bore 27.000~27.033 27.06

Drive pulley thimble ext. dia. 26.959—26.980 26.94

Width of drive belt 24.2 25

Thickness of clutch friction plate i 1.5

Bore of clutch separating device 153~—153.15 153.8 I
Free length of driven pulley spring 135.0 127.0

Ext. dia. 0f driven pulley assembly 39.95—~39.975 39.94

Bore of movable drve pulley 40.000—40.025 | 40.06

Ext. dia. of weight roller 229423 22.4

Dirive pullev/driven pullev wear e 0.2 —

Torque for tightening
Detail information

Tools

Special tools

Wrench for lock nut
Clutch spring compressor
Drive pulley holder
Driver handle

general tools

Remover handle A

Bearing remover 32 x 35 mm
Bemoval controller 15 mm
Removal controller 22 mm
Extension deviee

108



Trouble shooting

The engine can be started but can’t run,

. The belt 1s worn or damaged .

. The ramp plate 1s damaged.

. The friction plate of clutch is worn or damaged.

The engine shuts down or accelerates suddenly when starting and accelerating
. The spring of clutch centrifugal block breals.

The max. speed can’t be reached due to lack of output power
. The belt 1s wom,

. The driven pulley bearing is concave.

. The weight roller 1s worn.

. The driven pulley doesn’t work well.

109



Left cover

Removal

Remove the left-rear cover. (=12-2)

Loosen the bolt, then remove the clamp of brake cable
from left cover.

Remove the air cleanner clip of drive belt.

Loosen two bolts of left cover and remove the left
COVET,

Take out the knock pin.

Remove the rubber seal from left cover.

Inspect the rubber seal for damage or aging.replace
it with a new one if necessary.

Loosen the small screw, remove the air gmde from
the left cover.

Installation
{onduct installation according to opposite order of
removal.

Torgue: 0.8-1.2 kg-m

Drive belt

Removal

Remove lett cover.

Hold the drive pulley using the drive pulley holder,
loosen the nut of drive pulley.

Special tool: Drive pulley holder 07923-KM10000

Remove the washer and drive pulley.

Remove the drive belt.

110

e

drive belt




Inspection

Inspect the belt for crack, insert gear for falling off,
cotton cloth for peeling off and abnormal wear.
Measure the width of drive belt.

Limit for use: Replace if it is under 22, 5 mm.

&"Note

|Use genuine parts when replacing,

Installation

Eotate movable driven pulley on right while com-

press it, press the drve belt onto drrven pulley.

Press the drive belt onto the dist thimble of movable

drive pulley, install the drive pulley,

Install the washer, drive pulley nut.Use the disk seat

to keep the condition while tighten the nut,
Torque: 78N&m

&=""Note

Confirm that the drive belt 1s not inserted in
and the arrow can match the direction of running.

Install the left cover.

Drive pulley
Removal

Remove left cover and drive belt
Remove the movable drive pulley.

Disassembling
Remove the bush.

1M1



Eemove the ramp plate and O-ring,

Remove the weight roller,

Inspection
Inspect the pulley sealing gasket for wear and
damage. replace it with a new one if necessary.

Inspect the weight roller for wear, scrape and damage.
Measure the external dia. of weight roller.

Limit for use: Replace if it is under 23.4 mm.

112

ramp plate

Circlip

weight roller




Measure the collar of movable dove pulley.
Limit for use: Replace if it is over 27.06 mm.

Inspect the drive pulley thimble for damage or wear.
Measure the external dia. of shide disk between
thimble and drive pulley.

Limit for use:Replace if it is under 26.94 mm.

Inspect the drive pulley for wear or damage.
Measure drive pulley for wear depth.
Limit for use:Replace if it is over (.04 mm.

Inspect the movable drive pulley for wear or damage.
Measure the wear depth of movable drive pulley.
Limit for use: Replace if it is over 0.04 mm.

113




Assembling

Seal cover

Nut

Movable driving pulley
Driving pulley

Apply grease in movable drive pulley.insert the Clutch roller
weight roller. i

Install Seal cover.

114



Put the driving pulley bushing in movable
driving pulley.

Installing

Install movable drive pulley onto crankshaft .
Install the belt.

Install drive pulley onto crankcase, then install the
washer.

Press on the pulley and tighten the nuts.
Torque: 78 Nem

Special tool:
Drive pulley holder

ff) Caution

Dion’t make the engine oil, grease, ete. stick on belt
and pulley.

drive pulley

Confirm  the drive belt is not stuck

Clutch, driven pulley

Removal

Remove the left cover.

Remove drive pulley and drive belt.
Hold the outer pulley of
clutch, and remove the Nut of
outer pulley,

Special tool:

Drive pulley holder
Take off the outer pulley. drive pulley holder

115



Remove the driven pulley of clutch.
Remove the belt from the Driven pulley.

Inspection

Inspect the separating device of clutch for wear or
damage.

Measure the bore of separating device.

Limit for use: Replace if it is over 153.8 mm .

Inspect the clutch brake shoes for wear or damage.
Measure the thickness of friction plate.
Limit for use:Replace if it is under 1.5 mm.

Disassem bling

As shown on the figure, install the clutch/driven pul-
lev on spring compressor of clutch, compress the
driven pulley spring.

@) caution

In order to avoid the damage of driven pulley.don’t
press the spring too tight.

Special tools:
Clutch spring com pressor

se a vice to hold the compressor, Remove the lock
nut,

Special tool:

Wrench for nut-lock

General tool Extension device

Loose the compressor, disassemble the clutch and
driven pulley.

116




Remove the circlip and side disk.disassemble the
chutch.

@ caution

Take care . don't make the greases tick on friction
plate of cmirifugal shoe.

Disassembling of driven pulley
Remove the seal.

Draw the guide pin and remove the guide roller.
Remove the movable driven pulley from the driven

pulley.
Remove the O-ring from movable driven pulley.

Remove the oil seal from the movable driven pulley.

Hovabife driven pulle

Seal for moveahle
ends)

17

Circlip

T

Side plate

driven ulle

driven pulley



Inspection
Measure the free length of the driven pulley spring. L J

Limit for use: Replace if it is under 127mm.

Inspect the driven pulley spring for damage or lack
of elasticity. Replace the spring if necessary.

Inspect the driven pulley for damage or scrape.
Measure the external diameter of driven pulley.
Limit for use:Replace it if it is under 39.94 mm.
Inspect the bearing of driven pulley for loosing.
Replace with a new one if there is abnormal sound
or loosing condition on bearing.

Measure the wear depth of driven pulley.
Limit for use:Replace if it is over 0.2 mm.

i

_

Measure the wear depth of movable driven pulley.
Limit for use: Replace if it is over 0.2 mm.

118



Inspect the movable driven pulley for wearmg and
damage.

Measure the bore.

Limit for use:Replace if it is over 40.06 mm.

Inspect the guide slot for step wear.

Replacement of driven pulley bearing

Enock the needle bearing oul of the driven pulley.
Replace the removed bearing with a new one.

Remove the snap ring, knock the outside bearing out
of the driven face.
Replace the removed bearing with a new one.

119



Apply the grease on outside bearing.
Special tool: Driver handle

General tools:
Bearing remover
Driver gmide

Install the snap ring.
Apply the grease on the bore of driven swface.

&"Note
Apply 11-13g of grease on whole circle uniformly.

Specified grease:
Mobile greas:; XHP222

Press the needle bearing in its position with punch-
ing machine,

CGeneral tools:
Driver handle A
Bearing remover

Driver guide

Apply the grease on the slot of seal and install it on
needle bearing.

Assembling of clutch
side plate

circlip

120

4 bearing

driver handle A

bearing remover
driver pilot

clutch shoe




Install the damping rubber gasket onto drive shaft
plate pivot.

Install the centrifugal block on drive shaft plate, then
install brake shoe spring on centrifugal block.

Install the side disk and fix it with circlip.

Keep the cut of 3 circlips pointing to
inside

Caution:

Replace the clutch unit wholly if the

clutch need to be replaced due to wearing

or damage.

121



Assembling of driven pulley

Needle bearing . )
{ Circlip for hole Driven pulley disc

Mobile driven pulley disc
( Greas seal for driven 11!11&7
f‘ (-] \
A | Greas seal for driven pulley
1/ 0 Sealing bushing

| 0@

Clean the pulley surface,

Install the oil seal on movable driven pulley.

Apply a few grease on O-ring.install it on movable
driven pulley.

Apply grease on the bore of movable driven pulley
and guide roller.

Apply 4-5g of grease on whole circle uniformly.

&=""Note
Specified grease: Mobile gresa:XIP222

Install the movable driven face on driven pulley.
Apply grease on guide roller and guide pin and then
mstall them im holes of driven pulley.

driven pulley unit

guide pin
guide

- roller

movable driven
pulley

122



Install the sealing thimble.
Wipe the overflowed grease.

&"Note

The grease stuck on driven pulley should be cleaned
away.

Install the driven pulley spring and clutch on driven
pulley, then conduct adjustment using a clutch spring
COMPressor.

&n""Note

Make the nootch on driven pulley coin cid e with the
notch on drive shatt plate.

Compress driven face spring using a compressor,
install the retaining screw of clutch. As shown on
the figure, fix the compressor with a vice, and tighten
the nuts of clutch.

Torque: 9 Nam

Special tools:
Spring compressor of clutch
Wrench

General tool

Extension device

Installation

Install the clutch and driven pulley onto main shaft.

én"Note

The 2 case stuck on drive shaft should be cleaned
away.

Install the outer pulley
Make the outer pulley of clutch remain in its
condition using a drive pulley holder, tighten the nuts
of outer pulley

Torque: 69 Ném

Special tool: Drive pulley holder
Install driving pulley, waher,
and nut, then tighten according
specified torque.

install left side cover.

i
Sgaling bushing

'|| 'Hrengtt for locking nut
1 P

fi 45

123




CVT system
©oe / /

10O N=m

10O N*m

124



GEARBOX, GEAR SHIFT MECHANISM

Precaution
Recommended oil: 4 Stroke motorcycle SAE10W-30 or 4 trip motorcycle SAE20W-50.

API classification SE or SF-class engine oil (chose the type of oil according the figure

on page)
Oil capacity: 0.85 L (when disassembly)
0.70 L (when replacement)

Torque
Gearbox bolts
M5 5 N*m M6 10 N*m
M 8 22 N*m | Draining bolt 20 N*m
Filling bolt 20 N*m | Round bolt fixing driving angel gear | 85 N*'m
Round bolt fixing driven angel gear | 40 N*m
Tools
No. Tool specification use Remarks
1 Bearing-remover 12mm Remove bearing 6201 Work with 8,9
2 Bearing-remover 15mm Remove bearing 6202 Work with 8,9
4 Bearing-remover 17mm Remove bearing 6303 Work with 8,9
5 Bearing-remover 20mm Remove bearing 6304 Work with 8,9
6 Bearing-remover 22mm Remove the be.arlng on Work with 8,9
the left of main shaft
7 Bearing-remover 25mm Remove bearing 6305 Work with 8,9
8 Bearing-remover handle
9 Balance block of
Bearing-remover
10 Guide for press bearing 12mm Assembly bearing 6201 Work with 16
11 Guide for pressing bearing 15mm Assembly bearing 6202 Work with 16
12 Guide for pressing bearing 17mm Assembly bearing 6303 Work with 16
13 Guide for pressing bearing 20mm Assembly bearing 6304 Work with 16
14 Guide for pressing bearing 22mm assembly the bearing on Work with 16
the left of main shaft
15 Guide for press bearing 25mm Assembly bearing 6305 Work with 16
16 Handle for pressing bearing
17 Hook wrench 34mm-36mm Remove or assembly
round nut
18 Punch Riveting

125




Trouble shooting

Engine can run vehicle can’t move
* Damage of gearbox
*  Failure of gear-shifting mechamism

Gear position display don’t work, gear jump.

Failure of connector to gear position display
Failure of connection between chip and
display.

Failure of gear-shifting limitation.

Abnormal sound when moving

*  Wearing, sintering on gears, damage on
the surface of gears.

*  Wearing, loosening on bearings

*  Wrong clearance of angel gears

Leaking of oil

Over-quantity of oil.
Wearing or damage of oil seal.

126




Disassembly

2

Remove left side cover.

Remove transmission, clutch ,belt.
Unscrew the draining bolt to drain the oil.
Remove gear shifting arm.

Unscrew the gear shift limiting bolt.
Unscrew the bolt fixing sprocket cover,
and remove the sprocket cover, driving
sector gear and driven sector gear and so
on.

Unscrew the bolt fixing the
pressing-sprocket plate, and take off
sprocket.

Unscrew the bolt fixing gear box cover,
and take off the gear box cover.

Take off the main shaft comp, counter
shaft comp, transition shaft comp, output
shaft comp and gear-moved drum assy.

Left side cover p miceion

127

g

(rcar shif't
Belt 1

imiting bolt




128



Inspection

Check the surface of input main shaft to
see if turn to blue, pitting, damage,
wearing. Replace with a new one if any of
the situations happen.

Replace the seals with a new one after
being removed anyway.

Check if wearing or damage on counter shaft
1. Beak down the counter shaft according the
right figure.

2. Measure the run out tolerance of the counter
shaft with a dial indicator, replace with a new
on if the tolerance is more than 0.03mm.

3. Check the surfaces of the gears to see if turn
to blue, pitting, damage, over wearing,
replace with a new one if any of them
happen.

4. Check the clearance between shifting fork
and gear: as the right figure, measure the
clearance with a feeler. Replace shifting fork
or gear if the clearance is more than
0.05mm.

Standard clearance : 0.1~0.3mm

5. Measure the width of the groove for shifting
fork with a slide caliper.

!'.Irl v |ng ouipud gear
| Weedle  [riven gear
/ | }!;‘H.I’ ing fl:l low peed
-

Dhriveen pesar ﬁw e ngnrg

129




Inspection on gear-shift drum assembly
1. Break down the assembly according the
right figure.

2. Check the drum, forks, fork pins to see if
pitting, damage, wearing out. If that,
replace with a new one.

3. Check to see if contacting chip deform, lack
of the elastic force, if that, replace with a
new one.

4. Measure the thickness of the shifting-fork.
the standard thickness: 5.90~6.00mm.

5. Check these areas pointed by @ and @
to see if damage, bend. If that, replace with
a new one.

130




Check the transition shaft to see if wearing

out, damaged.

1. Break down the output driving shaft Comp.

2. Check to see if turning blue, pitting, damage,
wearing out, if that, replace the part with a
new one.
Tool: circlip pliers

Inspection on gear-shifting limiting bolt

1. Break down the limiting bolt Comp.

2. Check the wearing and damage on the ball, if
any of them happen, replace a new ball.

Check the wearing and damage on
gear-shifting sector gear Comp.

1. Break down the Comp as the right figure.

2.  Whenever remove the seal and the gasket,
replace with a new one when put them back.,
at the same time, clean the surfaces going to
be in contact. To be careful not to damage or
scratch the surfaces.

Check the surfaces on gears and shaft to see
if pitting, damage, wearing out. Replace with
a new one if any of them is found.

Check the gearbox cover to see if damaged,

wearing out.

1. Check the bearing to see if it works well, if
not, replace with a new one.

2. Check the points of contact on gears-display
to see if rust, if that polish the surface with
sandpapering.

3. Always use a bearing- remover when

replacing bearing.
Bearing remover
Bearing remover unit 15:
* Bearing-remover 15
* Bearing-remover handle
*  Balance block of Bearing-remover

Bearing remover unit 17:

*  Bearing-remover 17

* Bearing-remover handle

*  Balance block of Bearing-remover

shiftam seal

et for
sechor geer hovss

srrews Fixing
304 beering on the righ seal pressod plate
of autput driven shaf't
seal s g
mlate =

glsdr]miha
clisgley

theright ol
courtershalt

h 3y . oy
Y o
-l
theright ol

traresi tiorshalt

131




Bearing remover unit 20:

*  Bearing-remover 20

* Bearing-remover handle

* Balance block of Bearing-remover
Bearing remover unit 12:

* Bearing-remover 12

* Bearing-remover handle

*  Balance block of Bearing-remover

B besring cin the BN L bowriegy o the
left af theauntput dri left of theoounter shaft

Check the bearings on the left case of

gearbox

1. Check the bearing to see if it works
well, if not, replace with a new one.

2. Always use a bearing- remover when
replacing bearing.

Bearing remover

Bearing remover unit 15:

* Bearing-remover 15

* Bearing-remover handle

*  Balance block of Bearing-remover
Bearing remover unit 22:

*  Bearing-remover 22

* Bearing-remover handle

*  Balance block of Bearing-remover
Bearing remover unit 20:

* Bearing-remover 20

* Bearing-remover handle

* Balance block of Bearing-remover
Bearing remover unit 12:

*  Bearing-remover 12

*  Bearing-remover handle

* Balance block of Bearing-remover

G201 besringon the

left of main shatt left of transition shaft

Inspection on output shaft Comp

1. Break down the output shaft Comp
as the right figure.

2. Check to see if turning blue, pitting,
damage, wearing out, if that,
replaces the part with a new one.

132




Assembly

1. The order of the assembly is contrary to the
disassembly. Pay attention to the following
tips:

Clean parts before installment.

2) Confirm there are no scratches on the
surface of part.

3) Apply the engine oil to the movable parts.

4) Apply the grease to the sealing parts, such
as: seals, O rings.

5) Replace with a new one after the pats like oil

seal, O ring are removed.
2. If the bearings in the left case and gearbox
cover need to be replaced. Pay attention to
the following cautions:
Apply engine oil to the cylinders of bearing
and case hole.
Always use a special tool to push down the
bearing.
Special tools:
Guide for press bearing  25mm
Guide for pressing bearing 15mm
Guide for pressing bearing 12mm
Guide for pressing bearing 22mm
Guide for press bearing  17mm
Handle for pressing bearing

1)

2)

3. Install main shaft

1) Apply engine oil on the surfaces which main
shaft and bearing contact in.
2) Put the main shaft on to the left case.

3K bearing oo the
left o thecutpad. driving shatt

B4 L bearing on the
left of thecomter diaft

A henring on the
leltof trarsitimshal

133




4. Assembly output shaft Comp.

1) Put the gear (2) on to the output
shaft after put the circlip (3) on to
the output shaft(4), and put the
washer (1) on to the output shaft(4),

2) Putthe parts (5, 6, and 7) on to the
output shaft after the gear box
cover is put back.

General tool:

Shaft circlip pliers

134




5. Assembly counter shaft Comp.

1) Put all the parts on to the counter shaft in a
contrary order of disassembly.

2) Apply engine oil on every needle bearing.

3) After assembly, check to see if the driven
gear, reverse driven gear, low speed driven
gear can run freely.

General tool:
Shaft circlip pliers

6. Assembly gear shift drum unit.

1) Put all the parts on to gear shift drum with
contrary order of disassembly.

2) Apply engine oil in the holes in shift forks
and pin holes

3) If the touch-chip of gear position display or
the circlips of shift forks deform, replace
with a new one.

4) After assembly, turn the forks to make sure
that they can run smoothly.

General tool:

Nipper pliers, flat screwdriver

8. Assembly transition shaft Comp
Assemblies the transition shaft comp with
reversing the order of disassembly.

General tool:

Shaft circlip pliers

slide bushing

tene Hon shafit j—
—_—

I mtpﬂ.dr‘ivirggw‘
[ meedl  driving gear
| bearing For low speed

ip
© shifting fork

- shifting fork pin
ii'nl E't.]'ng fork pin
cirzlip

citelip

135




Assembly

Apply engine oil on the matching surfaces
on both main shaft and bearing, then
install the main shaft in to left case.
Assemble counter shaft Comp and gear
shift drum Comp well, Make sure the gear
shifting forks go into the groove on slide
bushing on counter shaft.

Put the assembly assembled by last step
in to the related holes in left case.

Put the output driving shaft Comp and
transition shaft Comp in to the related
holes in the left case.

Apply engine oil on the gear’s surfaces,
matching surfaces and bearing.

Turn the output shaft with your left hand
while turn the gear shift drum with your
right hand, check to see if shift gears
easily and smoothly, and the gears can
engage each other fully.

Smear the seal glue on to the surfaces is
going to be touched with gasket
uniformly.

Knock down pins.(2pieces, 10x14 ).

formaingaft -

ing and spal

bearingand seal poay- ghift limiting bolt
formainshaft il t;grm[[‘thm

136




9) Put on gasket.

10) Assemble the gear box cover Comp, install
the parts 5,6,7 in to the related holes
respectively.

Torque: 22 N*m

11) Install output sprocket, pressing plate, bolts.
Torque: 10N*m

12) Turn the gear shifting drum to the natural
position, put on driving sector gear Comp ,
driven sector gear Comp and sprocket.

CAUTION:

Align the marks on both driving sector gear and
driven sector gear.

13) Install sprocket pin and sprocket cover.

a. Putthe knock pin (11, 2pcs) in to the
holes in the sprocket cover.

Put on sprocket and sprocket cover.
Put the parts 14,15 into the related
holes.

Torque: 10N*m.

d. Install the part 16, use a special tool to
push the seal down, and smear some
grease on the lip of seal.

14) Put the draining bolt (4) with washer (3) into
the related hole.

Torque: 20N*m

15) Install seal, sector gear house cover, gear
shifting arm Comp.

Torque for bolt of M6: 10N*m.

CAUTION:

Smear some grease on the lip of seal.

ol put sk

=
i

I e

| e b grske.
draining ol HEALE |

B
.

werdwr I

bolthldedd |
0
oliMEeh | |
O ring Eelb

]
| iR iy bl LM Dol 1
E

1| wrrtoyrmesctor

pinfteld

13 | mprocket cower gacket |
1% | Wt~ ] 3 |
[ bl t VET 3

G| sonlEwefies | |

137




16) Install seal of main shaft, transmission, clutch
and belt.

Torque:

Nut of clutch: 49N*m

Nut of transmission: 78N*m

17) Install left cover.

18) Fill oil through the fill bolt hole, and then
screw the filling bolt.

CAUTION:
Put the engine into a horizontal position.

Fill in the oil specified for 4 strokes motor.
Fill in the oil to the neck of filling bolt hole.

After fill in oil, install O-ring and screw the filling
bolt.

transmlssion

138




Gear box cover

Gear shifting mechanism

139



Speed reducing gear

140



MAGNETO, STARTER, CLUTCH AND OIL PUMP

Frecaution for operation

. The operation can be conducted on magneto, start clutch and engine o1l pump under the condition of the
engine with load.

. Please to see the chapter 17 for the mspecting of magneto.

. Take care, don’t make the foreign matter fall into the inside of the engine when remove the right crankcase
COVET.

. The engine oil pump should be replaced with a new set when it reaches the life time.

Reference for maintenance and repair

Mtem . Normal value | Limit for use
Starting motor driven gear | int. dia. 22.026-22.045 22.10
i | ext. dia. | 42.175-42.2 42.15
Int. dia. of start clutch separator 58.897.58.927 58.96
Oil pump | Clearance of impeller tip .15 0.20
Clearance between pump body and owuter 0.15-0.20) 0.25
impeller
Clearance between impeller and pump body | 0.04-0.09 0.12
Torque for tichtening
Flying wheel nuts 10.5-11.5 kg-m (apply MoO), grease)
(il pipe bolt 8 mm 10 N#m
12 mm 20 N¥m
Start clutch bolts 30 N+m (apply thread fixative)
Tools:

Special tool

Flying wheel remover
General tool

Flying wheel stay

Trouble shooting

. Trouble shooting of magneto

. Trouble shooting of starter motor
Too low oil level

. Watural consumption of ol

. il leakage

. Piston ring worn

. Walve guide or valve seat worn

- Failure of seal for valve rod
No proper lubricating of oil

. Too low o1l level

. Dil filter. oil passage or oil pipe blocked
. il pump damaged

Oil polluted

. 01l 15 not changed

. Cylinder gasket damaged

. Piston ring worn

141



Removal of right crankcase cover oil pipe 12mm
Remove the right-rear cover. N
Dirain the cooling liquid.

Drain the engine oil.

Loosen two bolts for retaining the pipe, two 8 mm
o1l pipe bolts, and one 12 mm o1l pipe bolt, remove

the oil pipe.

Remove the water hose from the water pump and
right crankcase cover,

Cutoft the pickup coil. magneto connector and con-
nection of socket.

Remove the breather pipe of crankcase from right
crankcase cover, Loosen 7 bolts of right crankcase
cover, remove the right crankcase cover.

Remove the evlinder gasket and knock pin.

oll pipe 8mm

142



Removal of stator and pickup coil
Loosen two bolts, remove the crankcase breather
separator and pickup coil.

Loosen 3 bolts for retaining stator, remove the stator
from right crankcase cover.

Remove the wire- protecting ring from right crank-
CASE COVer.

Removal of flying wheel
Remove the oil passage connector from crankshafi.

Hold the flying wheel with a flying wheel holder,
remove the flving wheel nuts and washer.

Remaove the eylindrical pin of oil passage connector
from crankshaft.

& 'Note
Take care. don’t make the pin fall into crankcase.

General tool:
Flyving wheel holder

Remove the flying wheel with a flving wheel
Iemover.

Remove the woodruft key from the crankshaft.
Special tool:

Flying wheel remover

143



One way clutch

Removal
Remove the starter idle gear.

Remove the starter wdle gear shalfl.
Loosen the bolt. remove the set plate.
Remove the starter driven gear.

Inspect

Inspect the starter driven gear for wearing or
damagmng.

Measure the internal and external diameters of starter
driven gear,

Limit for use:

Internal dia.: Replace it if it i over 22.10 mm.
External dha.: Replace it if it 1s under 42.15 mm,

Inspect the starter idle gear and its shaft for wearing
and damaging.

144

starter idle gear

'7‘%

shaft



As shown on the figure. install the driven gear of
starter on one- way clutch, inspect the operation of
start clutch.

Press on the flving wheel, il the driven gear of the
starter only rotates in clockwise direction.[t is good.

Disassembling
Loosen three 6 mm concave head bolts, remove the
start clutch and its separating device.

Inspect the start clutch and its separating device for
wearing and damaging.

Measure the internal diameter of start clutch sepa-
rating device.

Limit for use:Replace it if it is over 58.89 mm.

Install the start clutch on start clutch separating
device.

Install the start clutch unit on flying wheel tighten 6
mim concave head bolt.

Torque: 30N#m

Apply the lockbond on thread of concave head bolt.

145

oneway clutch

oneway clutch

ﬁ

driven pear

fywheel

socket bolt

L S SEE s
oneway clutch
outer ring



Oil pump
Removing
Loosen the bolts. remove the oil separator cover.

o1l separator cover |

g ‘??_c\_ﬁhw
X3

Take out the circlip for shaft, remove the driven gear
of il pump and chain.

,_"__..'3‘ r .h r

o1l pump driven gear

P oil pump  sapme o
Loosen 2 bolts, remove the ol pump separator cover W Tr w
A and o1l pump. A6 i L

fiiﬁs?:m:];;iu serews, disassemble the o1l pump. O rofor
pump shaft
inner rotor
pump body |

146



Inspection

Inspect the clearance between oil pump body and
external rotor.

Limit for use:Replace it if it is over 0.23 mm.

Inspect the clearance between the addendum of in-
ternal rotor and tooth root of external rotor.
Limit for use:Replace it if it is over 0.20 mm.

Inspect the clearance between oil pump body and
end faces of external rotor and internal rotor.
Limit for use: Replace it if it is over 0,12 mm.

Assembling
Install the ext. and int. rotors, and o1l pump shaft on
pump body.

Make the notch of oil pump shaft coincide with in-
ternal rotor.

Install the knock pin.
Make the hole of oil pump cover align with knock
pin, mstall the cover.

147

knock pin

.{'.

mner rotor

outer rotor




Tighten the oil pump shall with small screw,
Confirm that the oil pump shaft can rotate freely af-
ter tightening.

Installing

Install the oil pump and o1l separator cover on right
crankcase, tighten with two bolts.

Confirm that the oil pump shaft can rotate freely.

Install the oil pump chain and driven gear. fix the
sprocket with circlip.

Make the hole of 0il separator cover coincide with
the claw of o1l separator cover A. Install the o1l sepa-
rator cover and tighten the bolts,

148

sep

SCrew

oil pum

drive chain

arator cover ™

5

g;\!\_‘circl't N



Installation of flving wheel
Install the driven gear of starter motor on crankshafi,
Install the fixed plate and tighten the bolts.

" Note

Confirm that the driven gear of starter motor can ro-

tates freely.
Install the starter idle gear shaft.

}‘!Elt&

# starter idle gear

Install the starter idle gear on the idle gear shaft.

Confirm that the cone part of crankshaft doesn’t stick
dust etc..
&"'Note

Confirm that the cone part of crankshaft doesn’{ stick
oil and etc.. If there is any oil on it , remove them.

Install the woodruff key in the slot of crankshafi.

Make the woodruft key of crankshaft comeide with
the keyway of flyng wheel, install the flying wheel
on crankshaft.

(D Caution

Confirm that there 15 not any foreign matter stuck on

inside of flying wheel before installing,

Apply oil on washer, install the washer on crankshaft. ' ' : 1'1
Install the pin of ol passage connector in the hole of

cranlshaft.

&e"Note

Take care, don’t make the pin fall in the crankcase)

149



Apply the Mo5, grease on the flying wheel nuts and
crankshaft thread. mstall the flying

wheel nuts on crankshaft.

Retain the flying wheel with a flying wheel holder,
tighten the flying wheel nuts.

Torque: 103 Nkm

General tool: .
Flying wheel holder

Install the o1l passage connector and spring on
crankshalft.

én"Note

hake the slot of oil passage connector comeide with
pin.

gromment  breather separator, stator

Installing of stator and pickup coil
Install the stator on right crankecase cover,tighten 3

bolts.

Install the pickup coil and separator with 2 bolts.
Install the wire- protecting ring in the slot of right
crankecase cover.

£"Note

The stator wire should pass the low side of pickup
coll lead. As shown on the figure, these parator
should be installed on night crankease cover,

Installing of right crankcase cover

Install the knock pin and new cylinder gasket on right
crankcase.

150



Make the slot of water pump shaft coincide with oil
pumyp shaft, install the nght crankcase cover.

Install and tighten the bolts of right crankease cover.
Connect the breather tube of crankease to right crank-
case cover.

Connect the pickup coil, stator wire coupler and plug.

<= coupler . plug

Connect the water pump hose to water pump and
right crankecase cover.

151



Confirm that the oil pipe is not blocked.

Fix the pipe connector on cylinder
head cover, righ side cover, right .
crankcase with 2 bolts of M8, 1 bolt of
M12 and 3 copper washer respectively

& Warning

| The black o1l pipe bolts should be used on  the side
of eylinder cover. the silver oil  pipe bolts should be
jused on the side of right crankease cover. The bolts
with different colors shouldn't be installed incorrectly
-lothelwiw the burning maybe occur because the oil
passages are different.

| Make the copper gasket claw of right crankcase
coincide with the convex part of right crankease.

Install the oil pipe stay bolts on right crankecase cover
and water pump.
Tighten the oil pipe bolts.
Torque:
Ol pipebolt: 8mm 10 N#m
12mm ~ 20 N#m

Tighten 2 oil pipe stay bolts,

152

oil pipe stay bolt oil pipe bolt 12 mm

| pipe bolt 8 mm



MAGNETO,START CLUTCH AND OIL PUMP

10 Nm
(silver bolt)

10 N#m
(hlack bolt)

153



CHASSIS REPAIR

A. Front Wheel Replacement
Do not disassemble the castle nuts when you replace the front wheels.
It is only necessary to tighten the nuts so that the wheel turns freely on the axle with
minimum end play. (See Fig. 16) Tighten the nuts after replacing the wheels.
Castle nuts
Torque: 1805 N.M
Wheel nuts
Torque: 705 N.M

Fi 1
B. Rear Wheel Replacement 'gure 16

Do not disassemble the castle nuts when you replace the rear wheels.

It is only necessary to tighten the nuts so that the wheel turns freely on the axle with
minimum endplay. (See Fig. 17) Tighten the nuts and put on the cotter Pin after
replacing the wheels.
Castle nuts

Torque: 180+5 N.M
Wheel nuts

Torque: 705 N.M

Figure 17

C. Front Wheel Alignment

a. The front wheels should be “toe-in” from 1/8” to 1/4”. To check for alignment, measure
distance A and B between the centerline (CL) of the wheels. The proper toe-in dimension
A should be 1/8”-1/4” greater than dimension B.

b. To adjust the alignments, loose the lock nuts on both sides of Front Tie Rods. To
make Dimension B smaller, scare the rod to the left. Adjust the rod to right direction to
make Dimension B larger. After adjusted to desired length, tighten the lock nut against the

rod end. Recheck the dimensions for proper alignment.
-

154



OM MoJBA—A PaINOBIG—Yg Yoelq/feib—g: 6--A9 ¥orIQ/PRI—-gY BNYWBNIG--MN

A9 Bym—-py Aoib—g ejdind--4 enjgipal--ny 8njg—-n Ppai-y Yoeig--g Aaibjpai--gy

|oquiAs Inojod s8I

9UBIO-0 BIYMOEIG—ME PaBIYM—Y|
PaJjuMOIg—-YN OBIG/UMOIG—-GN Nuid—) UMOI

g I
an|q aBpuquiey—1 usaiBmoyj

Josuas
Josuss posds
MOL AT MOL AZL MOL AT Yol Az oo azo—ax (0,20 SNk W
Ly ﬁowsﬁ i Yo MIZIS AZL 141 MSEISE AZL uey go 855854 wms  -dwa) Josuas MOBAZ A2l
‘feubis Bujwn|  ‘leubis Buiwn] - ‘jeufis Buiuiny ‘jeufis Buiwiny peiq o) (duwe 2L WoipesH UioH lojeipey S% S: g on  JejpowRyL Jajem peadg 1100 w0118 fejoielg Jopw e Aepeg JojeuRly
1s buy 1 g

1 ] l ]

D

v@ > :

155

WIRING DIAGRAM

dN /T H
My Ad
X X X)X XX XX XXX X r e
& —An £
-
——mn A . u A
¢
~€
a e 5 ¥/
Jojw — 9
an— Jopw  aimjess JEEN) Jejew
abejor  -dwa) A%y peadg
Jo)em
N
|
d
N
A
Ad
Mn
aN
— —11 —
, g il
—a—
X X)X e 0
d aN A i & =
=
o=
o =
O ="
wr —
L G
Ll
N —
ug
M1z Azn) e yoms Aw%ww uoj ok pos uonis aniq v LopeBes
61 j0d: b1 u01INq Uy uonealpul uojealpu Yoy ims Yo11s Yoy ins Yoy s MSy AZL I
161 odg 1By seveig GUIH gawowsay) asieray  sBiew) [eUB1s Wl usaq paddig wsn B 1) 200 users X0Q asn4 Yoy1Hs U0 13103




PARTS MANUAL

1. CRANKCASE ASSY.

No. ERP CODE P/N ENGLISH Qty
1 | 02.DLJ.172MM-C-011100 172MM-C-011100 LEFT CRANK CASE ASSY 1
2 | 02.DLJ.172MM-C-011200 172MM-C-011200 RIGHT CRANK CASE ASSY 1
3 | 02.DLJ.172MM-011001 172MM-011001 SEAL 28X40X8 1
4 | 02.DLJ.172MM-011002 172MM-011002 INNER OIL PIPE SEAL RING 2
5 | 02.DLJ.172MM-011004 172MM-011004 CYLINGDER STUD A 3
6 | 02.DLJ.152MI-021005 152MI-021005 LOCATING PIN ®10x14 4
7 | 02.DLJ.172MM-011005 172MM-011005 CYLINGDER STUD B 1
8 | 02.DLJ.172MM-B-011006 172MM-B-011006 CRANK CASE SEAL WASHER 1
9 | 02.DLJ.172MM-011400 172MM-011400 INNER OIL PIPE 1
10 | 02.DLJ.152MI-021019 152MI-021019 BOLT M6X12 1
11 | 02.DLJ.152MI-011017 152MI-011017 BOLT M6X60 5
12 | 02.DLJ.1P52MI-011018 1P52MI-011018 BOLT M6X70 3
13 | 02.DLJ.1P52MI-A-011006 1P52MI-A-011006 BOLT M6X105 1
14 | 02.DLJ.152MI-011010 152MI1-011010 OUTER SLEEVE.EAR 2
15 | 02.DLJ.152MI-011008 152MI1-011008 "O" RING FOR SEAL 4
16 | 02.DLJ.152MI-011009 152MI1-011009 INNER SLEEVE.EAR 2
17 | 02.DLJ.GB/T 276-1994 6304 | GB/T 276-1994 6304 BEARING 6304 1

156




1. CRANKCASE ASSY.

No. ERP CODE P/N ENGLISH Qty
18 02.DLJ.172MM-060002 172MM-060002 BALL BEARING 22X50X14 1
02.DLJ.GB/T 9877-1988 GB/T 9877-1988
19 OIL SEAL FB 33X35X5 1
FB33X35X5 FB33X35X5
20 02.DLJ.GB/T 276-1994 6201 | GB/T 276-1994 6201 BEARING 6201 1
02.DLJ.GB/T 276-1994 GB/T 276-1994
21 BEARING 6202-RS 1
6202-RS 6202-RS
22 02.DLJ.172MM-B-068001 172MM-B-068001 HOLLOW BOLT M14X1.5 1
23 02.DLJ.CF188-068002 CF188-068002 WASHER 14.4X22X1 1
24 02.DLJ.CF188-068003 CF188-068003 SPACER SPRING 1
25 02.DLJ.GB/T308-1989 3/8 GB/T308-1989 3/8 STEEL BALL 1
"O" RING FOR
02.DLJ.152MI-130004 1
26 152MI1-130004 SEAL13.5X1.4
02.DLJ.172MM-B-011300 172MM-B-011300 ODOMETER SENSOR 1
27 02.DLJ.172MM-B-011400 172MM-B-011400 SEAL CAP 1
28 02.DLJ.152MI-023010 152M1-023010 BOLT M6X20 1

157




2. SIDE COVER ASSY.L

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-B-012001 172MM-B-012001 LEFT SIDE COVER 1
2 02.DLJ.172MM-B-012002 172MM-B-012002 AIR DAMPER 1

GB/T818-2000
3 02.DLJ.GB/T818-2000 M6X12 SCREW 3
M6X12
4 02.DLJ.172MM-B-012005 172MM-B-012005 BOLT 7
5 02.DLJ.152MI-013008 152MI1-013008 BOLT 2
6 02.DLJ.152MI-021005 152MI1-021005 LOCATING PIN ®10x14 2
LEFT SIDE COVER SEAL
7 02.DLJ.172MM-B-012003 1
172MM-B-012003 WASHER
8 02.DLJ.152MI1-021018 152MI1-021018 BOLT 1

158




3+ RIGHT COVER ASSY

21

No ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-013013 172MM-013013 CYLINDER HEAD COVER AIR PIPE 1
2 02.DLJ.172MM-013100 172MM-013100 RIGHT SIDE COVER BREATH PIPE 1
3 02.DLJ.172MM-013015 172MM-013015 AIR FILTER BREATH PIPE 1
4 02.DLJ.172MM-013016 172MM-013016 BREATH PIPE CLAMP 1
5 02.DLJ.172MM-013002 172MM-013002 RIGHT SIDE COVER 1
6 02.DLJ.172MM-013008 172MM-013008 CABLE PRESS PLATE 1
7 02.DLJ.172MM-013012 172MM-013012 RIGHT SIDE COVER SEAL WASHER 1
8 02.DLJ.172MM-013007 172MM-013007 OIL FILTER CAP 1
9 02.DLJ.152MI-013100 152MI1-013100 OIL FILTER CORE 1
10 02.DLJ.172MM-013006 172MM-013006 SPRING 1
11 02.DLJ.172MM-013001 172MM-013001 ENGINE OIL METER 1
12 02.DLJ.172MM-013019 172MM-013019 3-WAY 1
13 02.DLJ.152MI-021008 152MI-021008 UPPER OBSERVATION HOLE CAP 1
14 02.DLJ.172MM-013031 172MM-013031 BOLT 1
15 02.DLJ.172MM-013028 172MM-013028 "O" RING 30X3.35 1
16 02.DLJ.152MI1-021009 152M1-021009 SEAL RING.CAP 1
17 02.DLJ.172MM-013030 172MM-013030 "O" RING 18X3.35 1
18 02.DLJ.172MM-013005 172MM-013005 OUTLET BOLT 1
19 | 02.DLJ.152MI-021014 152MI1-021014 WASHER 12 1

159




3. RIGHT COVER ASSY

n

17

2
S 4
: \ ' y
: 0,

Hﬁif'%\\'?_—_'u

®-22
12 21

No. ERP CODE P/N ENGLISH Qty
20 02.DLJ.152MI-08008 152MI-08008 LOCATING PIN ®8x14 | 2
21 02.DLJ.QC/T621-1999-A10 QC/T621-1999-A10 CLAMP 12 2
22 02.DLJ.QC/T621-1999-A12 QC/T621-1999-A12 CLAMP 10 4
23 02.DLJ.172MM-013010 172MM-013010 BREATH FAUCET 1
24 02.DLJ.172MM-013009 WATER OUTLET 1
172MM-013009 FAUCET
25 02.DLJ.152MI-013009 152MI1-013009 BOLT M6X40 3
26 02.DLJ.172MM-013026 172MM-013026 PROTECTION PIPE 1
27 02.DLJ.152MI-071007 152MI1-071007 BOLT M6X28 1
28 02.DLJ.1P52MI-011018 1P52MI-011018 BOLT M6X70 3

160




4, CYLINGDER HEAD CASEING ASSY

) ﬂn -2 ﬁm

®—17
&

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-021009 172MM-021009 OIL PIPE CLAMP 1
2 02.DLJ.172MM-021001 172MM-021001 CYLINDER HEAD COVER 1
3 02.DLJ.172MM-021006 172MM-021006 STOP PLATE 1
4 02.DLJ.152MI1-021011 152M1-021011 SEAL WASHER. 1
5 02.DLJ.172MM-021100 172MM-021100 SWING ARM.INLET AXIS 1
6 02.DLJ.172MM-021200 172MM-021200 SWING ARM.OUTLET AXIS 1
7 02.DLJ.172MM-021400 172MM-021400 OUTER ENGINE OIL PIPE 1
8 02.DLJ.152MI1-021001 152M1-021001 OIL PIPE RUBBER RING 1
9 02.DLJ.172MM-021431 172MM-021431 OIL PIPE MOUNT 1
10 02.DLJ.152MI-021003 152M1-021003 SHOCK ABSORBER RUBBER STRIP | 1
11 02.DLJ.152MI-021004 152MI-021004 REAMED BOLT A M8X25 1
12 02.DLJ.152MI-021015 152MI-021015 REAMED BOLT M12X1.25 1
13 02.DLJ.152MI-021013 152MI-021013 REAMED BOLT M8X25 1
14 02.DLJ.152MI-021008 152MI1-021008 UPPER OBSERVATION HOLE CAP 1
15 02.DLJ.152MI-021016 152MI1-021016 WASHER 8 3
16 02.DLJ.152MI1-021012 152M1-021012 EAR WASHER 1
17 02.DLJ.152MI1-021014 152MI1-021014 WASHER 12 2
18 02.DLJ.152MI1-021009 152M1-021009 UPPER OBSERVATION HOLE SEAL 1
19 02.DLJ.152MI1-021010 152M1-021010 SWING ARM AXIS SEAL RING 2
20 02.DLJ.GB/T818-2000-M5X16- | GB/T818-2000-M CRUCIFORM SLOT SCREW .

D-Cr 5X16-D-Cr

21 02.DLJ.GB/T848-85-6-D-Cr | GB/T848-85-6-D-Cr SMALL WASHER 2
22 02.DLJ.152MI-021005 152MI1-021005 LOCATION PIN ®10X14 2
23 02.DLJ.GB/T9074,17-1988 GB/T9074.17-198 BOLT M6X12 3

M6X12

8

161




4, CYLINGDER HEAD CASEING ASSY

No. ERP CODE P/N ENGLISH Qty
24 02.DLJ.BOLTM6X25 BOLTM6X25 BOLT M6X25 1
25 02.DLJ.152MI-013010 152MI1-013010 BOLT M6X50 3
26 02.DLJ.152MI-021018 152M1-021018 BOLT M6X55 1
27 02.DLJ.172MM-021404 172MM-021404 SHOCK ABSORBER SLEEVE 1
28 02.DLJ.172MM-021002 172MM-021002 BREATH PIPE FAUCET 1
29 02.DLJ.172MM-021300 172MM-021300 AIR FILTER MOUNT 1
30 02.DLJ.172MM-021008 172MM-021008 BLOCKING 1

162




5. CYLINGDER HEAD ASSY

&l
g N
u@a

24 EA& s g, 7
No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-022100 172MM-022100 CYLINDER HEAD 1
2 02.DLJ.172MM-022700 172MM-022700 EXHAUST FLANGE 1
3 02.DLJ.152MI1-022014 152M1-022014 BEARING COVE.CAM AXIS 1
4 02.DLJ.172MM-022008 172MM-022008 EXHAUST NUT 2
5 02.DLJ.172MM-022010 172MM-022010 CYLINDER HEAD SEAL WASHER 1
6 02.DLJ.172MM-022900 172MM-022900 CARBURETOR SEAT UNIT 1
7 02.DLJ.172MM-022500 172MM-022500 AIR INLET PIPE CLAMP UNIT 1
8 02.DLJ.152MI1-022810 152M1-022810 THERMOSTAT 1
9 02.DLJ.152MI1-022803 152MI1-022803 UPPER THERMOSTAT SHELL 1
10 02.DLJ.152MI-022021 152MI-022021 CARBURETOR RUBBER PIPE1 1
11 02.DLJ.172MM-022601 172MM-022601 LOWER THERMOSTAT SHELL 1
12 02.DLJ.172MM-022400 172MM-022400 SPARK PLUG 1
13 02.DLJ.152MI-021017 152MI1-021017 BOLT M6X25 2
14 02.DLJ.172MM-022800 172MM-022800 BREATH SEAL WASHER 1
15 02.DLJ.152MI-022600 152M1-022600 WATER TEMP SENSOR 1
02.DLJ.GB/T6191-1986- | GB/T6191-1986-M6X18-D
16 SOCKET HEAD SCREW 2
M6X18-D-Cr -Cr
17 02.DLJ.172MM-022007 172MM-022007 DOUBLE-SCREW BOLT 2
18 02.DLJ.152MI1-022012 152M1-022012 WASHER 8 4
19 02.DLJ.152MI-022013 152M1-022013 CAP NUT M8 4
20 02.DLJ.152MI1-022804 152M1-022804 "O" RING 14.8X1.9 1
21 02.DLJ.172MM-022009 172MM-022009 "O" RING 31X2 1
22 02.DLJ.152MI1-022020 152M1-022020 BOLT M6X22 2
23 02.DLJ.152MI-021005 152MI1-021005 LOCATION PIN ®10X14 2

163




5. CYLINGDER HEAD ASSY

No. ERP CODE P/N ENGLISH Qty
24 02.DLJ.QC/T621-1999-A6,5 | QC/T621-1999-A6.5 STEEL RING CLAMP 2
25 02.DLJ.152MI-090005 152MI1-090005 BOLT M6X16 2
26 02.DLJ.152MI1-023008 152MI1-023008 BOLT M6X18 1
27 02.DLJ.152MI1-022017 152MI1-022017 CARBURETORS BREATHE PIPE. 1
28 02.DLJ.GB/T848-85-6-D-Cr GB/T848-85-6-D-Cr SMALL WASHER 1
29 02.DLJ.152MI1-022021 152M1-022021 SCREW BLOCKAGE 1

164




6. CYLINGER BODY ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-023100 172MM-023100 CYLINDER 1
2 02.DLJ.172MM-023002 172MM-023002 CYLINDER SEAL WASHER 1
3 02.DLJ.152MI1-023300 152MI-023300 TENSIONER UNIT 1
4 02.DLJ.152MI1-023307 152MI-023307 SPRING SEAT BOLT 1
5 02.DLJ.152MI1-023306 152MI-023306 TENSIONER SPRING 1
6 02.DLJ.152MI1-023004 TENSIONER SEAL 1

152MI1-023004 WASHER
7 02.DLJ.172MM-023007 WATER INLET RUBBER 1
172MM-023007 PIPE
8 02.DLJ.172MM-023009 172MM-023009 WATER PIPE JACKET 1
9 02.DLJ.QC/T621-1999-B24 QC/T621-1999-B24 STEEL BAND CLAMP 2
10 02.DLJ.152MI1-023305 152MI-023305 WASHER 8.5 1
11 | 02.DLJ.GB/T848-85-6-D-ZN GB/T848-85-6-D-ZN SMALL WASHER 1
12 02.DLJ.152MI1-021005 152MI-021005 LOCATION PIN ®10X14 2
13 02.DLJ.152MI-023008 152MI-023008 BOLT M6X18 2
14 02.DLJ.152MI1-080013 152MI1-080013 BOLT M6X22 1

165




7+ TIMING CHAIN

P
1
W
@

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-022200 172MM-022200 CHAIN UNIT 1
2 02.DLJ.172MM-023200 172MM-023200 TENSION PLATE | 1

CHAIN GUIDE
3 02.DLJ.172MM-023001 1
172MM-023001 PLATE
4 02.DLJ.GB96-85-6-D-Zn GB96-85-6-D-Zn BIG WASHER 1
5 | 02.DLJ.GB/T5781-2000-M6X12-D-Zn | GB/T5781-2000-M6X12-D-Zn BOLT 1

166




8. MAGNETOR ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-094000 172MM-094000 FREE-WHEELING CLUTCH 1
2 02.DLJ.172MM-033000 172MM-033000 TRIGGER COIL 1
3 02.DLJ.172MM-013008 172MM-013008 CABLE PRESS BAND 1
4 02.DLJ.172MM-031000 172MM-031000 FREE-WHEELING 1
5 02.DLJ.172MM-032000 172MM-032000 STATOR UNIT 1
6 02.DLJ.GB/T70,1-2000-M8X18 | GB/T70.1-2000-M8X18 SOCKET HEAD SCREW 3
7 02.DLJ.172MM-040001 172MM-040001 NUT M16X1 1
8 02.DLJ.172MM-040002 172MM-040002 WASHER16.3X30X2 1
9 02.DLJ.152MI-030002 152MI1-030002 BOLT M5X16 2
10 02.DLJ.152MI-060002 152MI1-060002 BOLT M6X30 3

167




9. ADMISSION MACHANISM

—

No. ERP CODE P/N ENGLISH Qty
1 152MI-022500 152MI1-022500 VALVE ROD SEAL 2
2 172MM-022300 172MM-022300 CAM UNIT 1
3 152MI1-021007 152MI1-021007 SWING ARM 2
4 172MM-022001 172MM-022001 INTAKE VALVE 1
5 172MM-022005 172MM-022005 EXHAUST VALVE 1
6 172MM-022002 172MM-022002 OUTTER VALVE SPRING 2
7 172MM-022003 172MM-022003 INNER VALVE SPRING 2
8 152MI1-022005 152MI1-022005 VALVE SPRING PAN 2
9 152MI-022001 152M1-022001 VALVE SPRING SEAT 2
10 152MI1-022006 152MI1-022006 VALVE CLAMP 4
1 NTN: 16002 NTN: 16002 BALL BEARING 2
12 GB894.A-1-86-15 GB894.A-1-86-15 RETAINER RING AXIS 1
13 172MM-022310 172MM-022310 CHAIN PULLY 1
14 152MI1-022500 172MM-022301 CAM AXIS 1

168




10, CRANK LINK LEVER & PISTON

No. ERP CODE P/N ENGLISH Qty

1 02.DLJ.172MM-A-041000 172MM-A-041000 CRANK LINK UNIT 1

02.DLJ.172MM-040008 172MM-040008 PISTON RING 1
2 02.DLJ.172MM-040009 172MM-040009 PISTON RING 1

02.DLJ.172MM-042000 172MM-042000 OIL RING 1
3 02.DLJ.172MM-040005 172MM-040005 PISTON 1
4 02.DLJ.172MM-040007 172MM-040007 PISTON PIN 1
5 02.DLJ.152MI1-040011 152M1-040011 OIL CHANNEL JOINT 1
6 02.DLJ.152MI1-040010 152MI1-040010 JOINT SPRING 1
7 02.DLJ.152MI1-040006 152MI1-040006 WOODRUFF KEY 1
8 02.DLJ.172MM-040006 172MM-040006 PISTON PIN STOP RING 2
9 02.DLJ.GB/T119-2000-2X14 | GB/T119-2000-2X14 PIN 1

169




11, SPEED CHANGER.

ENGLISH

No. ERP CODE P/N Qty
1 02.DLJ.172MM-021007 172MM-021007 NUT M14X1.5 1
2 02.DLJ.172MM-021006 172MM-021006 WASHER14.5X30.2 1
3 02.DLJ.172MM-A-051005 | 172MM-A-051005 DRIVE WHEEL PAN 1
4 02.DLJ.172MM-A-051003 172MM-A-051003 DRIVE WHEEL PAN SLEEVE 1
5 02.DLJ.172MM-A-051100 172MM-A-051100 MOVABLE DRIVE PAN 1
6 02.DLJ.172MM-A-051200 172MM-A-051200 OFFCENTER ROLLER 6
7 02.DLJ.172MM-A-051004 | 172MM-A-051004 SLIDING BLOCK 3
8 02.DLJ.172MM-A-051002 172MM-A-051002 PUSH PAN 1

170




12, CLUTCH ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-052008 172MM-052008 BOLT M12X1.25 1
2 02.DLJ.172MM-A-052500 172MM-A-052500 OUTTER WHEEL DISC 1
3 02.DLJ.172MM-052005 172MM-052005 THIN NUT M30X1 1
4 02.DLJ.172MM-A-052400 172MM-A-052400 DRIVE PAN UNIT 1

DAMPING RUBBER
> 02.DLJ.172MM-A-052200 172MM-A-052200 BLOCK ’
6 02.DLJ.172MM-A-052600 172MM-A-052600 CLUTCH BLOCK 3
7 02.DLJ.172MM-A-052006 172MM-A-052006 RELEASE SPRING 3
8 02.DLJ.172MM-A-052003 172MM-A-052003 SIDE PAN 1
9 02.DLJ.GB/T896-1986-9 GB/T896-1986-9 SPLIT WASHER 3
10 | 02.DLJ.172MM-052310 172MM-052310 NEEDLE BEARING 1
11 02.DLJ.GB/T893,1-1986-28 GB/T893.1-1986-28 HOLE RETAINER RING 1
12 | 02.DLJ.GB/T278-1989-1060902 GB/T278-1989-1060902 BEARING 1
13 | 02.DLJ.172MM-A-052300 172MM-A-052300 DRIVEN PAN UNIT 1
14 02.DLJ.172MM-A-052001 172MM-A-052001 GALLOWS ROLL 4
15 02.DLJ.172MM-A-052104 DRIVEN PAN GREASE 2
172MM-A-052104 SEAL
16 02.DLJ.172MM-A-052100 172MM-A-052100 MOVABLE DRIVEN PAN 1
17 | 02.DLJ.GB/T3452,1-1992-46,2X1,8 | GB/T3452.1-1992-46.2X1.8 "O" SEAL RING 2
18 02.DLJ.172MM-A-052007 172MM-A-052007 SEAL BUSHING 1
19 02.DLJ.172MM-A-052004 172MM-A-052004 CLUTCH SPING 1

20 02.DLJ.172MM-A-052009 172MM-A-052009 SLEEVE 1

21 02.DLJ.172MM-A-052002 172MM-A-052002 GUIDE PIN 4

22 02.DLJ.172MM-B-053000 172MM-B-053000 COG BELT 1

171




13. GEARBOX COVER ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-C-060001 172MM-C-060001 GEARBOX COVER 1
2 02.DLJ.172MM-C-060002 172MM-C-060002 GEAR BOX PAPER WASHER 1
3 02.DLJ.172MM-013005 172MM-013005 BOLT M12X1.5.0IL OUTLET 1
4 02.DLJ.152MI1-021014 152M1-021014 WASHER12 1
5 02.DLJ.172MM-B-069000 172MM-B-069000 SHIFT DISPLAY SWITCH 1
6 02.DLJ.GB/T 276-1994 6202-RS | GB/T 276-1994 6202-RS BALL BEARING 1
7 02.DLJ.GB/T 276-1994 6201 GB/T 276-1994 6201 BALL BEARING 1
8 02.DLJ.GB/T 276-1994 6203 GB/T 276-1994 6203 BALL BEARING 1
9 02.DLJ.GB/T 276-1994 6305-RS | GB/T 276-1994 6305-RS BALL BEARING 1
10 02.DLJ.172MM-B-011107 172MM-B-011107 BOLT M8X48 3
11 02.DLJ.172MM-B-011111 172MM-B-011111 BOLT M8X30 5
12 02.DLJ.1P52MI-A-011007 1P52MI-A-011007 BOLT M8X55 2
13 02.DLJ.CF188-332004 CF188-332004 "O" RING 19X2.5 1
14 02.DLJ.CF188-332003 CF188-332003 OIL INLET BOLT 1
15 02.DLJ.172MM-C-060003 172MM-C-060003 OIL SEAL 32X62X7 1
16 02.DLJ.CF188-310028 CF188-310028 AIR PIPE JOINT 1
17 02.DLJ.152MI-080008 152MI1-080008 LOCATION PIN ®©8X14 2
18 02.DLJ.172MM-C-060007 172MM-C-060007 PAPER WASHER. 1
19 02.DLJ.172MM-C-060006 172MM-C-060006 CHAIN PULLY COVER 1

20 02.DLJ.GB5787-86 GB5787-86 M6X40-D-Cr BOLT 3

M6X40-D-Cr

21 02.DLJ.152MI1-080012 152MI1-080012 BOLT M6X32 3
22 02.DLJ.CF188-065002 CF188-065002 OIL SEAL SD 15X25X5 1
23 02.DLJ.172MM-B-011113 172MM-B-011113 OIL STOP CHIP 1
24 02.DLJ.GB/T 819-2000 GB/T 819-2000 SCREW M4X12 2

172




14, TRANSMISSION GEAR ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-B-067000 172MM-B-067000 TRANSITION GEARS ASSY 1
2 02.DLJ.GB/T894,1-1986 20 GB/T894.1-1986 20 RETAINER RING 2
3 02.DLJ.172MM-B-067000 172MM-B-067000 TRANSITION GEAR 1
4 02.DLJ.172MM-B-067001 172MM-B-067001 TRANSITON GEAR-AXIS 1
5 02.DLJ.172MM-B-060001 172MM-B-060001 MAIN AXIS 1
6 02.DLJ.172MM-B-062000 172MM-B-062000 SECONDARY AXIS ASSY 1
7 02.DLJ.172MM-B-062006 172MM-B-062006 WASHER.15X28X2 2
8 02.DLJ.172MM-B-062002 HIGH SPEED DRIVING 1

172MM-B-062002 GEAR
9 02.DLJ.NTN:K16X20X10 NTN: K16X20X10 NEEDLE BEARING 2

10 02.DLJ.172MM-B-062009 172MM-B-062009 SHIFT SLIDING SLEEVE 1
11 02.DLJ.172MM-B-062001 172MM-B-062001 SECONDARY AXIS 1
12 02.DLJ.172MM-B-062007 172MM-B-062007 WASHER 24X33X2 2
13 02.DLJ.GB/T894,1-86-24 GB/T894.1-86-24 CIRCLIP.AXIS 1
14 02.DLJ.K24X28X10 K24X28X10 NEEDLE BEARING 1
15 02.DLJ.172MM-B-062003 172MM-B-062003 REVERSE DRIVEN GEAR 1
16 02.DLJ.172MM-B-062005 172MM-B-062005 OUTPUT DRIVEN GEAR 1
17 02.DLJ.172MM-B-062004 172MM-B-062004 LOW SPEED DRIVEN GEAR 1
18 02.DLJ.172MM-C-063000 172MM-C-063000 OUTPUT AXIS ASSY 1
19 02.DLJ.172MM-C-063002 172MM-C-063002 WASHER 20X32X2.5 1
20 02.DLJ.172MM-C-063005 172MM-C-063005 OUTPUT DRIVEN GEAR 1

173




14, TRANSMISSION GEAR ASSY

No. ERP CODE P/N ENGLISH Qty
21 02.DLJ.CF188-061007 CF188-061007 RETAINER RING.AXIS 25 1
22 02.DLJ.172MM-C-063001 172MM-C-063001 OUTPUT AXIS 1
23 02.DN250.07.000005A DN250.07.00.00.05A CHAIN PULLEY 2
24 02.DN250.07.000006 CHAIN PULLEY PRESS 1
DN250.07.00.00.06 PLATE
25 02.DLJ.172MM-C-063009 172MM-C-063009 BOTL M6X12 1
26 02.DLJ.172MM-B-062008 172MM-B-062008 WASHER 16X28X2 1

174




15, GEAR SHIFT MACHANISM

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-B-066000 172MM-B-066000 SHIFT DRUM ASSY 1
2 02.DLJ.172MM-B-066002 172MM-B-066002 SHIFT YOKE 2
3 02.DLJ.172MM-B-066003 172MM-B-066003 SHIFT YOKE PIN 2
4 02.DLJ.172MM-B-066004 172MM-B-066004 SHIFT YOKE PIN SNAP RING 2
5 02.DLJ.172MM-B-066001 172MM-B-066001 SHIFT DRUM 1
6 02.DLJ.172MM-B-066005 172MM-B-066005 SPEED DISPLAY TOUCH CHIP 1
7 02.DLJ.CF188-065201 DRIVEN SECTOR GEAR 1

CF188-065201 WASHER
8 02.DLJ.CF188-065203 CF188-065203 DRIVING SHIFT SECTION GEAR 1
9 02.DLJ.CF188-065204 CF188-065204 WASHER 13.5X22X1 1
10 02.DLJ.CE188-065202 DRIVING SHIFT SECTOR GEAR .
CF188-065202 AXIS
11 02.DLJ.CF188-065204 CF188-065204 DRIVEN SECTOR GEAR SPRING 1
12 02.DLJ.CF188-065206 CF188-065206 WASHER 6.6X20X2 2
13 02.DLJ.151MI-013008 151MI-013008 BOLT M6X35 1
14 02.DLJ.151MI-023010 151MI1-023010 BOLT M6X20 1
16 02.DLJ.172MM-C-065100 DRIVE SHIFT SECTOR GEAR 1
172MM-C-065100 COMP
17 02.DLJ.172MM-B-066007 172MM-B-066007 SHIFT AXIS 1
18 02.DLJ.172MM-B-066009 172MM-B-066009 SHIFT PRESS SPRING 1
19 02.DLJ.172MM-B-066008 172MM-B-066008 SHIFT PRESS BUSHING 1

175




16« ENGINE OIL PUMP ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.151MI-071000 151MI-071000 OIL PUMP ASSY 1
2 02.DLJ.151MI-071002 151MI1-071002 OIL PUMP BODY 1
3 02.DLJ.151MI-071003 151MI1-071003 OIL PUMP COVER 1
4 02.DLJ.151MI-071001 151MI1-071001 OIL PUMP AXIS 1
5 02.DLJ.151MI-071001 151MI1-071001 OIL PUMP CHAIN PULLEY 1
6 02.DLJ.151MI-073000 151MI1-073000 CHAIN.OIL PUMP 1
7 02.DLJ.151MI-071004 151MI1-071004 INNER ROTOR.OIL PUMP 1
8 02.DLJ.151MI-071005 151MI1-071005 OUTTER ROTOR.OIL PUMP 1
9 02.DLJ.151MI-070002 OlL PUMP SPACER PLATE 1

151MI1-070002 A
10 02.DLJ.151MI-072000 OlL PUMP SPACER PLATE 1
151MI1-072000 B

11 02.DLJ.GB878-85-M3X12 GB878-85-M3X12 SCREW 1
12 02.DLJ.151MI-071006 151MI-071006 LOCATION PIN 4X6.5 1
13 02.DLJ.GB894,1-86-10 GB894.1-86-10 RETAINER RING.AXIS 1
14 02.DLJ.151MI-021019 151MI1-021019 BOLT M6X12 1
15 02.DLJ.151MI-070003 151MI1-070003 BOLT M6X28 2

176




17, COOLANT PUMP ASSY

11

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-080004 172MM-080004 WATER PUMP IMPELLER 1
2 02.DLJ.152MI1-081000 152MI1-081000 WATER SEAL ASSY 1
3 02.DLJ.172MM-080003 172MM-080003 WATER PUMP COVER 1
4 02.DLJ.172MM-080002 172MM-080002 COVER SEAL WASHER 1
5 02.DLJ.172MM-080001 172MM-080001 WATER PUMP AXIS 1
6 02.DLJ.152MI1-013009 152MI1-013009 BOLT M6X40 2
7 02.DLJ.152MI1-021017 152MI1-021017 BOLT M6X25 2
8 02.DLJ.GB/T893,1-1986-19 GB/T893.1-1986-19 HOLE RETAINER RING 1
9 02.DLJ.152MI1-080007 152MI1-080007 WASHER.7.5X13X1.2 1
10 | 02.DLJ.152MI-080011 152MI1-080011 WASHER.6X12X1 1
11 02.DLJ.NTN:6800 NTN: 6800 NEEDLE BEARING 2
12 | 02.DLJ.172MM-080005 172MM-080005 GREASE SEAL 10X20X5 1
13 | 02.DLJ.152MI-080008 152MI-080008 LOCATION PIN ®8X14 2

177




18, ELECTRIC STARTER ASSY

No. ERP CODE P/N ENGLISH Qty
1 02.DLJ.172MM-090001 172MM-090001 DUPLICATE GEAR AXIS. 1
2 02.DLJ.172MM-092000 172MM-092000 DRIVEN GEAR COMP 1
3 02.DLJ.172MM-091000 172MM-091000 DUPLICATE GEAR COMP 1
4 02.DLJ.172MM-090007 172MM-090007 MOUNTING PLATE 1
5 02.DLJ.172MM-093000 172MM-093000 STARTER COMP 1
6 02.DLJ.152MI1-080013 152MI1-080013 BOLT M6X22 2
7 02.DLJ.172MM-090008 172MM-090008 BOLT M6X14 1

178




19, CARBURETOR ASSY

No. ERP CODE

P/N

ENGLISH

Qty

1 02.DLJ.172MM-100000

172MM-100000

CARBURETOR ASSY

179




20, FRAME & FUEL TANK & RADIATOR

20 FRAME&FUEL TANK&RADIATOR

180



20 FRAME&FUEL TANK&RADIATOR

NO. ERP CODE PART NO. DESCRIPTION QTY
1 02.DN250.01.0100 DN250.01.01.00.00 MAIN FRAM (OPTION) 1
2 02.DN250.01.02.0006 DN250.01.02.00.06 COVER.FR 1
3 02.DN250.01.02.0004 DN250.01.02.00.04 LEFT SPORT WING(OPTION) 2
4 02.DN250.01.02.0004 DN250.01.02.00.04 LOWER SPORT WING(OPTION) 1
6 02.DN250.01.02.0002 DN250.01.02.00.02 UPPER SPORT WING(OPTION) 1
7 03.01.5787-M12X1,25X65/05 5787-M12x1.25x65 FLANGE BOLT M12X1.25X55 6
8 02.D250.11771 D250.11.771 NYLON BUSHING 6
9 03.02.2842-M12X1,5/05 SJ2842-M12x1.5 FLANGE NUT M12 6
10 02.DN250.01.02.08A DN250.01.02.08.00A RIGHT PROTECTIVE BAR 1
11 03.01.5787-M10X1,25X20/05 5787-M10X1.25X20 FLANGE BOLT M10X1.25X20 1
12 03.02.2842-M10X1,25/05 SJ2842-M10x1.25 FLANGE NUT M10 2
13 03.01.5787-M10X1,25X65/05 5787-M10X1.25X65 FLANGE BOLT M10X1.25X65 2
14 02.DN250.01.02.0001 DN250.01.02.00.01 ARC CUSHION \U+220532 12
15 02.DN250.01.02.03 DN250.01.02.03.00 REINFORCED BAR 2
16 03.01.5787-M8X20/05 5787-M8X20 FLANGE BOLT M8X20 2
17 02.D800.04.02.0200 D800.04.02.02.00 WATER TANK.GK800 1
18 02.D800.04.02.02.01 D800.04.02.02.01 WATER TANK CAP.GK800 1
19 03.02.6187,1-M8/05 6187.1-M8 FLANGE LOCK NUT M8 2
20 02.DN250.01.02.02 DN250.01.02.02.00 TOP PROTECTIVE BAR1 1
21 02.DN250.01.02.05 DN250.01.02.05.00 TOP PROTECTIVE BAR2 1
22 02.D1250.05.01.01 D1250.05.01.01.00 RADIATOR SAFETY COVER 1
23 03.01.5787-M8X30/05 5787-M8X30 FLANGE BOLT M8X30 2
24 02.DN250.01.02.06 DN250.01.02.06.00 RADIATOR SUPPORT 1
25 02.JD.1910003 JD1910003 RADIATOR RUBBER BUSHING 2
26 02.D250.09904 D250.09.904 RADIATOR CAPRADIATOR 1
27 02.D1250.05.01.01 DI250.05.01.01.00 RADIATOR 1
28 02.D650.04.06.01 D650.04.06.01.00 ACT(ACTIVATED CARBON 1
29 02.D650.04.06.0002 D650.04.06.00.02 BLOCK SHEET.ACT 1
30 02.D650.04.06.0001 D650.04.06.00.01 SUPPORT.ACT 1
31 03.02.6187,1-M6/05 6187.1-M6 FLANGE LOCK NUT M6 3
32 03.01.5787-M6X20/05 5787-M6X20 FLANGE BOLT M6X15 3
33 02.DN250.01.02.01A DN250.01.02.01.00A LEFT PROTECTIVE BAR 1
34 02.DN250.05.02.0004 DN250.05.02.00.04 INLET PIPE.ACT 1
35 02.JD.1135000 JD1135000 FUEL TANK CAP 1
36 02.DN250.05.02.03.01 DN250.05.02.03.01 FUEL TANK 1
37 03.01.5787-M8X20/05 5787-M8X20 FLANGE BOLT M8X20F 4
38 03.02.2842-M8/05 SJ2842-M8 FLANGE NUT M8F 4
39 02.JD.1138000 JD1138000 FUEL SWITCHF 1
40 02.DN250.05.02.0004 DN250.05.02.00.04 FUEL PIPE 1 1
41 02.D0S250.11.01.0009 DS250.11.01.00.09 GAS FILTER 1
42 02.DN250.05.02.0005 DN250.05.02.00.05 FUEL PIPE 2 1
43 02.DN250.01.02.07A DN250.01.02.07.00A SHIFT COVER 1
44 02.D800.04.02.02.02 D800.04.02.02.02 SEAL CUSHING.WATER TANK 1
45 02.JD.1135001 JD1135001 RUBBER WASHER 1
46 02.DN250.05.02.0002 DN250.05.02.00.02 CLAMP 1.FUEL FILTER 1
47 02.DN250.05.02.0006 DN250.05.02.00.06 PROTECTIVE SPRING1.FUEL 1
48 02.DN250.05.02.0003 DN250.05.02.00.03 CLAMP 2.FUEL FILTER 1
49 02.DN250.05.02.0007 DN250.05.02.00.07 PROTECTIVE SPRING 2.FUEL 1

181




20 ALUMINIUM BAFFLE

182



20 ALUMINIUM BAFFLE

NO. ERP CODE PART NO. DESCRIPTION QTY
1 02.DNB250.01.0100 DNB250.01.01.00.00 MAIN FRAME 1
2 02.DNB250.01.02.0011 DNB250.01.02.00.11 LEFT SIDE BAFFLE 1
3 02.DNB250.01.02.0010 DNB250.01.02.00.10 BAFFLE UNDER SEATS 1
4 02.DNB250.01.02.0009 DNB250.01.02.00.09 BAFFLE UNDER FOOT 1
5 02.DNB250.01.02.0008 DNB250.01.02.00.08 FRONT LOWER BAFFLE 1
6 02.DNB250.01.02.0012 DNB250.01.02.00.12 RIGHT SIDE BAFFLE 1
7 02.DNB250.01.02.0003 DNB250.01.02.00.03 CONSOLE PLATE 1
8 02.DNB250.01.02.0900 DNB250.01.02.09.00 WING BOX 1
9 02.0.S2.01.02.01.06 LS2.01.02.01.06 LOCK ON WING BOX 1

183




21, FRONT SUSPENSION

21 FRONT SUSPENSION

& ) /’@\
=7
—

184



21 FRONT SUSPENSION

NO. ERP CODE PART NO. DESCRIPTION QTY
1 02.DN250.02.03 DN250.02.03.00.00 RIGHT LOWER A-ARM 1
2 02.DN250.02.06 DN250.02.06.00.00 RIGHT KNUCKLE 1
3 02.DN250.04.01.0001 DN250.04.01.00.01 BRAKE CLIPPER 1 1
4 02.DN250.02.01 DN250.02.01.00.00 RIGHT UPPER A-ARM 1
5 03.01.5787-M14X1,5X90/05 5787-M14X1.5X90 FLANGE BOLT M14X1.5X90 2
6 02.DN250.02.04 DN250.02.04.00.00 LEFT UPPER A-ARM 1
7 03.05.304,1-GE20C 304.1-GE20C JOINT BEARING GE20C 4
8 03.09.893,2-935 893.2-9p35 HOLE RETAINOR RING 35 4
9 02.DN250.02.000005 DN250.02.00.00.05 SPACER.GE20C 8
10 03.02.2842-M14/05 SJ2842-M14 FLANGE NUT M14x1.5 12
11 03.01.5787-M14X1,5X60/05 5787-M14X1.5X60 FLANGE BOLT M14X1.5X60 8
12 03.05.304,1-POSA14X2,0 304.1-POSA14x2.0 ROD END BEARING 14 8
13 02.DN250.02.000004 DN250.02.00.00.04 ROD END BEARING SPACER 14 16
14 03.02.6172,1-M14X1,5-R/05 6172.1-M14x1.5-R THIN NUT M14 8
15 02.DN250.02.02 DN250.02.02.00.00 LEFT UPPER A-ARM 1
16 03.02.2842-M12X1,5/05 SJ2842-M12X1.5 FLANGE NUT M12X1.5 6
17 02.DN250.09.000007 DN250.09.00.00.07 SHOCK ABSORBOR SPACER 8
18 03.01.5787-M12X1,5X170/05 5787-M12X1.5X170 FLANGE BOLT M12X1.5X170 2
19 02.DN250.02.07 DN250.02.07.00.00 FR SHOCK ABSORBOR 2
20 03.01.5787-M12X1,5X60/05 5787-M12X1.5X60 FLANGE BOLT M14X1.5X60 8
21 03.01.5787-M14X1,5X80/05 5787-M14X1.5X80 FLANGE BOLT M14X1.5X80 2
22 02.DN250.02.05 DN250.02.05.00.00 LEFT KNUCKLE 1
23 03.01.5787-M8X20/05 5787-M8x20 FLANGE BOLT M8X15 4
24 02.DN250.04.01.0002 DN250.04.01.00.02 BRAKE CLIPPER 2 1
25 02.DN250.02.000003 DN250.02.00.00.03 FRONT WHEEL BUSHING 33.8 2
26 03.06.13871-FB28X47X7 13871-FB28x47x7 GREASE SEAL FB47X28X7 2
27 03.05.276-6204 276-6204 BALL BEARING 6204 2
28 02.JD.0360007 JD0360007 FRONT WHEEL BUSHING 22 2
29 02.JD.0360150 JD0360150 FRONT BRAKE DISC 2
30 02.D0S250.02.000002 DS250.02.00.00.02 FRONT WHEEL KNURLED BOLT 8
31 02.JD.0360200-EU JD0360200-EU BEARING HUB 2
32 03.05.276-6203 276-6203 BALL BEARING 6203 2
33 03.06.13871-FB25X40X6 13871-FB25x40x6 GREASE SEAL FB40X25X6 2
34 02.JD.0360006 JD0360006 SMALL SPACER 8 2
35 02.D250.06011 D250.06.011 REAR WHEEL AXLE WASHER 2
36 03.04.93-9p16/05 93-916 SPRING WASHER 16 2
37 03.02.6178-M16/05 6178-M16 SLOTTED NUT M16 2
38 03.08.91-p4X40/05 91- $ 4x40 COTTER PIN 4x40 2
39 02.DN250.02.08.0001 DN250.02.08.00.01 TYRE 21X8-10 2
40 02.JD.0760800 JD0760800 RIM 10X5.5 2

185




21 FRONT SUSPENSION

186



21 FRONT SUSPENSION

NO. ERP CODE PART NO. DESCRIPTION QTY
41 03.04.93-910/05 93-910 SPRING WASHER 10 8
42 03.03.95-¢p10X20X2/05 95-¢p10x20x2 PLAIN WASHER 10 8
43 03.02.923-M10X1,25 923-M10x1.25 CAPPED NUT M10X1.25 8
44 03.01.5787-M12X1,5X80/05 5787-M12X1.5X80 FLANGE BOLT M12X1.5X80 8
45 02.D800.05.01.0002 D800.05.01.00.02 ROD END BEARING 12 8
46 02.D800.05.01.0003 D800.05.01.00.03 SPACER ¢12.TIE ROD 8
47 02.DN250.04.01.0003 DN250.04.01.00.03 FRACTION PLATE 1 2
48 02.DN250.04.01.0004 DN250.04.01.00.04 FRACTION PLATE 2 2
49 02.DN250.04.01.0005 DN250.04.01.00.05 BRAKE CLIPPER SPRING PLATE 2 1
50 02.DN250.04.01.0006 DN250.04.01.00.06 BRAKE CLIPPER SPRING PLATE 1 1
51 02.JD.0360010 JD0360010 FRONT WHEEL HUB COVER 2

187




STEERING&THROTTLE&BRAKE&SHIFT

22,

22 STEERING&THROTTLE&BRAKE&SHIFT

188



22 STEERING&THROTTLE&BRAKE&SHIFT

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.D800.05.01.0001 D800.05.01.00.01 ROD END BEARING POSA12L 2
2 03.02.6172,1-M12-L/05 6172.1-M12-L THIN NUT M12L 2
3 02.DN250.03.02 DN250.03.02.00.00 TIE ROD 2
4 03.01.70,1-M12X80/05 70.1-M12x80 BOLT M12X80 2
5 02.D800.05.01.0004 D800.05.01.00.04 REINFORCED SHEET.TIE ROD 1
6 02.D800.05.01.0003 D800.05.01.00.03 TIE ROD SPACER 8
7 02.D800.05.01.03.07 D800.05.01.03.07 DUST GUARD PLATE 1
8 02.D800.05.01.03.06 D800.05.01.03.06 TIE ROD SUPPORT 1
9 03.11.7940,1-M8 7940.1-M8 GREASE CUP M8X1 1
10 02.D800.05.01.03.01 D800.05.01.03.01 STEERING BOX CASE 1
11 02.D800.05.01.03.04 D800.05.01.03.04 STEERING RACK 1
12 02.D800.05.01.03.10 D800.05.01.03.10 BUSH BEARING14c7x18x12 1
13 02.D800.05.01.03.03 D800.05.01.03.03 STEERING BOX COVER PLATE 1
14 02.D800.05.01.03.02 D800.05.01.03.02 STEERING GEAR SHAFT 1
15 02.D800.05.01.03.09 D800.05.01.03.09 BALL BEARING 20x42x12 1
16 03.01.5787-M10X30/05 5787-M10X30 FLANGE BOLT M10x30 2
17 02.D800.05.01.03.05 D800.05.01.03.05 BEARING STOP PLATE 1
18 03.01.5787-M6X25/05 5787-M6x25 FLANGE BOLT M6x25 4
19 03.01.5782-M8X30/05 5782-M8x30 BOLT M8X30 2
20 03.04.93-¢8/05 93-98 SPRING WASHER 8 2
21 02.DN250.03.04.0001 DN250.03.04.00.01 SLIP UNIVERSAL JOINT SHAFT 1
22 02.DN250.03.04.0003 DN250.03.04.00.03 SPRING PLATE 1
23 02.DN250.03.04.0002 DN250.03.04.00.02 SLIP UNIVERSAL JOINT SLEEVE 1
24 03.09.893,2-¢26 893.2- $ 26 CIRCLIP FOR HOLE 26 1
25 03.05.276-61803 276-61803 BALL BEARING 61803 1
26 02.DN250.03.03.02 DN250.03.03.02.00 STEERING COLUMN SLEEVE 1
27 03.05.276-61902 276-61902 BALL BEARING 61902 1
28 03.09.893,2-¢28 893.2- $ 28 CIRCLIP FOR HOLE 28 1
29 02.DN250.03.03.01 DN250.03.03.01.00 STEERING COLUMN SHAFT 1
30 03.02.6187,1-M8/05 6187.1-M8 FLANGE LOCK NUT M8 6
31 02.TR1100.05.01.0002 TR1100.05.01.00.02 STEERING WHEEL 1
32 03.01.70,2-M6X25/05 70.2-M6x25 INNER SUNK SCREW M6x25 6
34 2.TR1100.05.01.0002-3 TR1100.05.01.00.02-3 PLASTIC COVER 1
36 03.02.41-M4/05 41-M4 CROSS PANHEAD SCREW M4x5 2
37 03.04.93-¢4/05 93-94 SPRING WASHER 4 2
38 02.DN250.04.01.01 DN250.04.01.01.00 MAIN BRAKE PISTON 1
39 03.02.6187,1-M8/05 6187.1-M8 FLANGE LOCK NUT M8 2
40 02.DN250.04.01.0005 DN250.04.01.00.05 BRAKE PUSH POLE 2
41 03.02.6172,1-M8-R/05 6172.1-M8-R THIN NUT M8 2
42 03.01.5787-M8X30/05 5787-M8X30 FLANGE BOLT M8x30 2
43 02.D250.10005 D250.10.005 "T" BLOCK 1
44 03.08.91-¢p3X30/05 91- $ 3x30 COTTER PIN 3x30 3
45 03.03.95-¢p10X20X2/05 95- ¢ 10X20X2 PLAIN WASHER 10 3
46 02.DN250.04.000002 DN250.04.00.00.02 BRAKE BOARD FOOT PIN 1

189




22, STEERING THROTTLE,BRAKE&SHIFT

22 STEERING&THROTTLE&BRAKE&SHIFT

190



22 STEERING&THROTTLE&BRAKE&SHIFT

No. ERP CODE PART NO. DESCRIPTION QTY
47 02.D250.04002 D250.04.002 BUFFER BUSHING.LINK ROD 4
48 03.07.882-6X25/05 882-6x25 PIN B M6x30 2
49 02.DN250.04.02A DN250.04.02.00.00A BRAKE BOARD 2
50 02.DN250.05.02.01A DN250.05.02.01.00A THROTTLE PIN 2
51 02.DN250.05.02.0001 DN250.05.02.00.01 THROTTLE BOARD 1
52 02.DN250.05.02.02A DN250.05.02.02.00A THROTTLE CABLE 1
53 02.JD.1082101 JD1082101 SHIFT RUBBER BUSHING 1
54 02.D1250.05.05.03 DI1250.05.05.03.00 SHIFT LEVER 1
55 02.D250.08004 D250.08.004 SHIFT SPRING 1
56 02.D250.08005 D250.08.005 STOP RING 1
57 02.D250.08009 D250.08.009 SHIFT LEVER COVER 1
58 03.03.95-p8X16X1,5 95- ¢ 8x16x1.5 PLAIN WASHER 8 1
59 03.08.91-¢p3X30/05 91- $ 3x30 COTTER PIN 3x30 1
60 02.DN250.05.06.01A DN250.05.06.01.00A SHIFT CABLE 1
61 03.01.5787-M10X1,25X30/05 5787-M10X1.25X30 FLANGE BOLT M10x1.25x30 2
62 03.02.2842-M10X1,25/05 SJ2842-M10x1.25 FLANGE NUT M10x1.25 2
63 03.02.6183,1-M6/05 6183.1-M6 FLANGE LOCK NUT M6 1
65 02.DN250.04.000001 DN250.04.00.00.01 FOOT BRAKE SPRING.DN250 2
66 03.03.95-9p6X12X1/05 95- ¢ 6x12x1 PLAIN WASHER 6 2
67 03.02.6183,1-M6/05 6183.1-M6 SPRING WASHER 6 2
68 03.01.5787-M6X10/05 5787-M6x10 FLANGE BOLT M6X10 2
69 03.05.304,1-GE12C 304.1-GE12C JOINT BEARING GE12C 1
70 03.03.95-p8X16X1,5 95- ¢ 8x16x1.5 PLAIN WASHER 6 1
7 03.08.91-9p2X25/05 91- $2x25 COTTER PIN 2x20 1

191




23+ ENGINE RACK & TRANSMISSION

23 ENGINE RACK&TRANSMISSION

22

192



23

ENGINE RACK&TRANSMISSION

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.DN250.07.0100 DN250.07.01.00.00 CV AXLE.ASSY 2
2 02.D1250.07.01.0001 DI250.07.01.00.01 BRIDLE.BOOT 4
3 02.DLJ.BT-2075 BT-2075 OUTER BOOT 2
4 02.D1250.07.01.0003 DI250.07.01.00.03 BRIDLE.BOOT 4
5 02.DLJ.BT-2075 BT-2075 INNER BOOT 2
6 02.DLJ.MQC4-2303016 MQC4-2303016 STEEL THREAD CIRCLIP 2
7 03.09.894,2-¢26 894.2- 26 CIRCLIP FOR AXIS 26 2
8 03.01.77-M5X6/09 77-M5X6 HOLDING SCREW M5x6 2
9 02.DN250.07.000003 DN250.07.00.00.03 SPROCKET SHAFT SLEEVE 2
10 03.06.13871-FB38X62X8 13871-FB38x62x8 GEASE SEAL FB 38x62x8 2
11 03.09.893,2-¢62 893.2- $ 62 CIRCLIP FOR HOLE 62 2
12 03.05.281-1206 281-1206 BALL BEARING 1206 2
13 03.01.5787-M12X1,5X45/05 5787-M12X1.5X45 FLANGE BOLT M12x1.5x45 4
14 02.D1250.07.000006 DI250.07.00.00.06 BEARING SEAT (CAST STEEL) 2
15 03.06.13871-FB35X55X8 13871-FB35x55x8 GEASE SEAL FB 35x55x8 2
16 03.02.2842-M10X1,25/05 SJ2842-M10x1.25 FLANGE NUT M12x1.5 2
17 03.01.5787-M8X30/05 5787-M8x30 FLANGE BOLT M8x30 6
18 02.DN250.07.000004 DN250.07.00.00.04 CHAIN PULLEY (43 TOOTH) 1
19 02.DN250.07.03A DN250.07.03.00.00A 10A CHAIN(66) 1
20 02.DN250.07.0200 DN250.07.02.00.00 MID AXIS 1
21 03.02.6187,1-M8/05 6187.1-M8 FLANGE LOCK NUT M8 6
22 03.02.2842-M10X1,25/05 S$J2842-M10x1.25 FLANGE NUT M10x1.25 6
23 02.D0S250.08.000003 DS250.08.00.00.03 ENGINE BUMPER 4
24 03.01.5787-M12X1,5X115/05 5787-M12X1.5X115 FLANGE BOLT M12x1.5x115 1
25 03.01.70,1-M10X100/05 70.1-M10x100 SOCKET HEAD BOLT M10x100 2
26 03.02.6172,1-M10-R/05 6172.1-M10-R THIN NUT M10 2
27 02.DN250.08.02A DN250.08.02.00.00A ENGINE RACK 1
28 03.01.5782-M12X1,25X80/05 5782-M12x1.25x80 BOLT M12x1.5x100 1
29 03.01.5787-M10X1,25X25/05 5787-M10X1.25X25 FLANGE BOLT M12x1.5x25 2
30 03.01.5787-M12X1,5X115/05 5787-M12x1.5x115 FLANGE BOLT M12x1.5x115 1
31 02.DN250.08.01A DN250.08.01.00.00A ENGINE STAY.REAR 1
32 02.D1250.07.0400 DI1250.07.04.00.00 ENGINE ASSY 1
33 02.D1250.08.000001 DI1250.08.00.00.01 ENGINE STAY SPACER 1
34 02.D650.01.02.0002 D650.01.02.00.02 ENGINE RACK CUSHION 2
35 03.02.2842-M12X1,25/05 S$J2842-M12x1.25 NUT M12x1.5 2

193




24, ENGINE ASSEMBLY

24 ENGINE ASSEMBLY

CONNECT TO ACT

194



24 ENGINE ASSEMBLY

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.D1250.05.01.01 DI1250.05.01.01.00 RADIATOR 1
2 02.D1250.05.01.0102 DI1250.05.01.01.02 RADIATOR VALVE 1
3 02.DN250.05.01.0004 DN250.05.01.00.04 SUCTION PIPE 1
4 03.01.5787-M8X20/05 5787-M8x20 FLANGE BOLT M8X20 2
5 02.D800.04.02.0200 D800.04.02.02.00 WATER TANK.GK800 1
6 02.D800.04.02.02.02 D800.04.02.02.02 SEAL CUSHION 1
7 02.D800.04.02.02.01 D800.04.02.02.01 WATER TANK CAP 1
8 03.02.6187,1-M8/05 6187.1-M8 FLANGE LOCK NUT M8 6
9 02.DN250.05.01.0005 DN250.05.01.00.05 OVERFLOWING PIPE 1
10 02.DN250.05.01.0001 DN250.05.01.00.01 ENGINE OUTLET WATER PIPE 1
11 02.DN250.05.01.0002 DN250.05.01.00.02 ENGINE INLET WATER PIPE 1
12 03.01.5787-M6X20/05 5787-M6x20 FLANGE BOLT M6X20 3
13 02.D650.04.06.0001 D650.04.06.00.01 SUPPORT.ACT 1
14 02.D650.04.06.0002 D650.04.06.00.02 ACT STOP 1
15 03.02.6187,1-M6/05 6187.1-M6 FLANGE LOCK NUT M6 3
16 02.D650.04.06.01 D650.04.06.01.00 ACT 1
17 02.DN250.05.05.0001 DN250.05.05.00.01 INLET PIPE.ACC 1
18 02.JD.1135000 JD1135000 FUEL TANK CAP 1
19 03.01.5787-M8X25/05 5787-M8x25 FLANGE BOLT M8X25 4
20 02.D250.11804 D250.11.804 FUEL TANK 1
21 02.JD.1138000 JD1138000 FUEL SWITCH 1
22 02.DN250.05.02.0002 DN250.05.02.00.02 GAS PIPE1 1
23 02.DS250.11.01.0009 DS250.11.01.00.09 GAS FILTER 1
24 02.DN250.05.02.0003 DN250.05.02.00.03 GAS PIPE2 1
25 02.DN250.11.01.07 DN250.11.01.07.00 OUTLET CVT AIR FILTER 1
26 03.01.823-M5X30/05 823-M5x30 CROSS PANHEAD SCREW M5X30 2
27 02.DN250.11.01.13 DN250.11.01.13.00 CVT WRAP HOOP 2
28 02.D1250.07.0400 DI1250.07.04.00.00 ENGINE ASSY 2
29 02.DN250.05.05.0002 DN250.05.05.00.02 OUTLET PIPE.ACC 1
30 02.05250.11.01.0020 DS250.11.01.00.20 AIR BOX 1
31 02.DLJ.CF250T-430500 CF250T-430500 AIR FILTER WRAP HOOP 2
32 03.01.823-M5X30/05 823-M5x30 CROSS PANHEAD SCREW M5X30 2
33 02.DN250.05.03.0001 DN250.05.03.00.01 AIR FILTER SUPPORT EAR1 1
34 03.01.D818-M6X20 D818-M6x20 CROSS PANHEAD SCREW M6X20 1
35 02.D1250.05.03.0002 DI1250.05.03.00.02 AIR FILTER SHELL 1
36 02.D1250.05.03.0002 DI1250.05.03.00.02 AIR FILTER SUPPORT EAR2 1
37 03.01.5787-M8X20/05 5787-M8x20 FLANGE BOLT M8X20 1
38 02.DN250.05.03.0103 DN250.05.03.01.03 AIR FILTER CORE 1
39 02.DN250.05.03.0102 DN250.05.03.01.02 AIR FILTER COVER BOX 1
40 02.DN250.05.03.0105 DN250.05.03.01.05 AIR&OIL SEPARATOR FILTER SPONGE 1
41 02.DN250.05.03.0104 DN250.05.03.01.04 AIR&OIL SEPARATOR COVER 1
42 03.01.823-M5X30/05 823-M5x30 CROSS PANHEAD SCREW M5X30 7
43 02.DN250.11.01.06 DN250.11.01.06.00 CVT INLET AIR FILTER 1
44 02.JD.1135001 JD1135001 RUBBER SEAL WASHER 1
45 02.DLJ.REV-22A REV-22A AIR INTLET 1

195




25, EXHAUST,SHIFT& BRAKE

25 EXHAUST&SHIFT&PARKING BRAKE

196



25 EXHAUST&SHIFT&PARKING BRAKE
No. ERP CODE PART NO. DESCRIPTION QTY
1 02.D1250.07.0400 DI1250.07.04.00.00 ENGINE ASSEMBLY 1
2 02.D1250.05.05.05 D1250.05.05.05.00 GEAR SHIFT ARM 1
3 02.D1250.05.03.0005A DI1250.05.03.00.05A FIXED MOUNT OF SHIFT CABLE 3.1 1
4 02.D1250.05.03.0003A DI1250.05.03.00.03A FIXED MOUNT OF SHIFT CABLE 1.1 1
5 03.01.5787-M6X10/05 5787-M6x10 HEXAGON-HEADED FLANGE BOLT 2
6 02.DN250.05.06.01A DN250.05.06.01.00A SHIFT CABLE 1
7 03.03.95-p8X16X1,5 95- ¢ 8x16x1.5 PLAIN WASHER 8 1
8 03.08.91-¢p2X25/05 91- ¢ 2x25 COTTER PIN 2X25 1
9 03.01.5787-M8X20/05 5787-M8x20 HEXAGON-HEADED FLANGE BOLT 1
10 02.D250.11037 D250.11.037 ASBESTOS MUFFLER GASKET 1
11 02.DN250.05.04.0001 DN250.05.04.00.01 MUFFLER ELBOW PIPE 1
12 02.D1250.05.04.0002 D1250.05.04.00.02 INTAKE MUFFLER CLAMP 1
13 03.01.5787-M8X25/05 5787-M8x25 FLANGE BOLT M8X25 2
14 02.DN250.05.04.0002B DN250.05.04.00.02B SHORTER MUFFLER 250 1
15 03.01.5787-M8X30/05 5787-M8x30 HEXAGON-HEADED FLANGE BOLT 2
16 02.DN250.05.02.0003 DN250.05.02.00.03 MUFFLER MOUNT 1
17 02.JD.1910003A JD1910003A RUBBER MUFFLER BUSHING 2
18 02.DN250.01.02.0005 DN250.01.02.00.05 RIGHT TAIL SIDE BOARD 1
19 03.02.2842-M8/05 SJ2842-M8 SELF-LOCKING HEXAGON-HEADED 4
22 02.JD.1082101 JD1082101 SHIFT RUBBER BUSHING 1
23 02.D1250.05.05.03 D1250.05.05.03.00 SHIFT LEVER 1
24 02.D250.08004 D250.08.004 SHIFT SPRING 1
25 02.D250.08005 D250.08.005 STOP RING 1
26 02.D250.08009 D250.08.009 SHIFT LEVER COVER 1
27 03.03.95-p8X16X1,5 95- ¢ 8x16x1.5 PLAIN WASHER 8 1
28 03.08.91-¢p3X30/05 91- ¢ 3x30 COTTER PIN 3x30 1
29 02.D1250.05.05.04 D1250.05.05.04.00 SHIFT CABLE 1
30 03.03.95-¢p6X12X1/05 95- ¢ 6x12x1 PLAIN WASHER 6 2
31 03.04.93-¢6/05 93-96 SPRING WASHER 6 2
32 03.01.5787-M6X10/05 5787-M6x10 FLANGE BOLT M6X10 2
33 03.05.304,1-GE12C 304.1-GE12C JOINT BEARING GE12C 1
34 03.07.882-8X25 882-8x25 B PIN 8x24 1
35 03.08.91-¢3X30/05 91- $ 3x30 COTTER PIN 3X30 1
36 02.D650.07.02.0100 D650.07.02.01.00 PARKING MACHANISM 1
37 02.D650.07.02.0004 D650.07.02.00.04 PARKING STEEL BUSHING 1
38 02.D650.07.02.0001 D650.07.02.00.01 PARKING BRAKE JOINT 1
39 03.08.91-¢3X30/05 91- ¢ 3x30 COTTER PIN 3x30 1
40 02.D650.07.02.02 D650.07.02.02.00 PARKING BRAKE CABLE 1
41 02.D1250.04.03.0003 D1250.04.03.00.03 GUARD SPRING 1
42 02.DN250.04.03.0002 DN250.04.03.00.02 PARKING BRAKE OIL TUBE 1
43 02.D1250.04.03.0001 D1250.04.03.00.01 PARKING BRAKE OIL CUP 1
44 02.DN250.04.01.0002 DN250.04.01.00.02 BRAKE CALIPER 2 1

197




25. EXHAUST,SHIFT& BRAKE

25 EXHAUST&SHIFT&PARKING BRAKE

198



25

EXHAUST&SHIFT&PARKING BRAKE

No. ERP CODE PART NO. DESCRIPTION QTY
45 02.DN250.04.01.01 DN250.04.01.01.00 PARKING BRAKE MAIN PISTON 1
46 02.DN250.04.0300 DN250.04.03.00.00 PARKING BRAKE ASSY 1
47 02.JD.1910002 JD1910002 RADIATOR SLEEVE 2
48 02.D650.04.04.0005 D650.04.04.00.05 GRAPHITE WASHER 1
49 02.E650.04.04.05 E650.04.04.05.00 ONE-WAY VALVE 1
50 02.JD.0820004 JD0820004 AIR-INLET PIPE 1
51 02.SV800.04.07.0001 SVv800.04.07.00.01 CLAMP 1
52 02.E650.04.04.04 E650.04.04.04.00 AIRFILTER 1
53 02.E650.04.04.0010 E650.04.04.00.10 AIR FILTER SUPPORT 1
54 02.DN250.05.04.0001 DN250.05.04.00.01 MUFFLER ELBOW PIPE 1
55 03.02.2842-M6/05 SJ2842-M6 FLANGE NUT M6 2
56 02.5650.04.04.03.01 $650.04.04.03.01 HEAT SHIELD 1
57 02.DN250.05.04.0001A DN250.05.04.00.01A MUFFLER ELBOW PIPE 1
58 02.D1250.05.02.0004 DI1250.05.02.00.04 MUFFLER RUBBER BUMPER 1
59 02.D1250.05.04.0003 DI1250.05.04.00.03 MUFFLER BRACKET 1
60 02.DN250.05.02.0003 DN250.05.02.00.03 MUFFLER MOUNT 1

199




26, REAR SUSPENSION
26 REAR SUSPENSION

;
Y

200




26 REAR SUSPENSIONG

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.DN250.04.01.0002 DN250.04.01.00.02 BRAKE CALIPER 2 2
2 02.DN250.09.02 DN250.09.02.00.00 RIGHT TRAILING ARM 1
3 03.04.93-¢8/05 93-48 SPRING WASHER 8 4
4 03.03.95-9p8X16X1,5 95- ¢ 8x16x1.5 PLAIN WASHER 8 4
5 03.01.5787-M8X20/05 5787-M8X20 FLANGE BOLT M8X15 4
6 03.02.6183,1-M10X1,25/ 6183.1-M10X1.25 FLANGE NUT M10X1.25 4
7 02.D650.02.01.0002 D650.02.01.00.02 TRAILING ARM STEEL BUSHING 4
8 02.D650.02.01.0001 D650.02.01.00.01 TRAILING ARM RUBBER BUSHING 8
9 03.01.5787-M10X1,25X7 5787-M10X1.25X70 FLANGE BOLT M10X1.25X70 4
10 02.DN250.09.0100 DN250.09.01.00.00 LEFT TRAILING ARM 1
11 | 03.01.5787-M12X1,5X45/ 5787-M12X1.5X45 FLANGE BOLT M12X1.5X45 4
12 02.DN250.09.000007 DN250.09.00.00.07 SHOCK ABSORBER SPACER 8
13 02.DN250.09.03 DN250.09.03.00.00 SHOCK ABSORBER 2
14 | 03.02.6183,1-M12X1,5/0 6183.1-M12X1.5 FLANGE NUT M12X1.5 4
15 02.DN250.04.01.0001 DN250.04.01.00.01 BRAKE CALIPER 1 1
16 03.01.70,3-M8X20/05 70.3-M8x20 INNER HEXAGON SUNK SCREW M8X20 4
17 02.D1250.04.01.0004A DI1250.04.01.00.04A REAR BRAKE DISC 2
18 | 03.06.13871-FB32X47X8 13871-FB32X47X8 GREASE SEAL FB 32X47X8 4
19 03.05.276-6005 276-6005 BALL BEARING 6005 4
20 02.D1250.09.000001 DI1250.09.00.00.01 REAR WHEEL SPACER 1 2
21 02.D1250.09.000006 DI1250.09.00.00.06 REAR WHEEL SPACER 2 2
22 02.D1250.02.000002 DI1250.02.00.00.02 KNURLED BOLT 8
23 02.D1250.09.000005 DI1250.09.00.00.05 BRAKE DISC HUB 2
24 02.DN250.09.01.0001 DN250.09.01.00.01 REAR TIRE 22X10-10 2
25 02.D250.00037 D250.00.037 REAR RIM 2
26 03.03.95-¢p10X20X2/05 95- ¢ 10X20X2 PLAIN WASHER 10 8
27 03.02.923-M10X1,25 923-M10x1.25 CAPPED NUT M10X1.25 8
28 03.04.93-¢10/05 93-410 SPRING WAHSER 10 8
29 02.D250.06011 D250.06.011 REAR WHEEL AXLE WASHER 2
30 02.D1250.07.04.0001 DI1250.07.04.00.01 HALF AXLE SLOTTED NUT 2
31 03.08.91-¢p4X40/05 91- $4x40 COTTER PIN 4X30 2
32 02.JD.0360010 JD0360010 FRONT WHEEL HUB COVER 2
33 02.DLJ.BT-2075 BT-2075 INNER BOOT 2
34 02.D1250.07.01.0003 DI1250.07.01.00.03 SMALL BRIDLE.BOOT 4
35 02.DLJ.BT-2075 BT-2075 OUTER BOOT 2
36 02.D1250.07.01.0001 DI1250.07.01.00.01 BIG BRIDLE.BOOT 4
37 02.DN250.07.0100 DN250.07.01.00.00 CV AXLE.ASSY 2
38 02.DN250.04.01.0003 DN250.04.01.00.03 FRACTION PLATE 1 2
39 02.DN250.04.01.0004 DN250.04.01.00.04 FRACTION PLATE 2 2
40 02.DN250.04.01.0006 DN250.04.01.00.06 BRAKE CLIPPER SPRING PLATE 2 1
41 02.DN250.04.01.0005 DN250.04.01.00.05 BRAKE CLIPPER SPRING PLATE 1 2

201




27, ELECTRICAL PARTS

27 ELECTRICAL PARTS

202



27 ELECTRICAL PARTS

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.D650.06.0012B D650.06.00.12.00B SPOT LIGHT 3
2 02.D650.06.0003 D650.06.00.03.00 HEAD LIGHT 2
3 02.DN250.10.01.02 DN250.10.01.02.00 TURNING SIGNLE 2
4 02.D250.07915 D250.07.915 VOLTAGE REGULATOR 1
5 02.D1250.10.05 DI1250.10.05.00.00 IGNITION COIL 1
6 02.DLJ.CF250T-461000 cF250T-461000 CDI 1
7 02.D250.07912 D250.07.912 STARTER RELAY 1
9 02.DN250.10.01.02 DN250.10.01.02.00 FUSE BOX 1
10 02.D250.07913 D250.07.913 HORN 1
11 02.D250.07802 D250.07.802 BATTERY 1
12 02.D800.06.000012 D800.06.00.00.12 TAILLIGHT ASSEMBLY 2
13 02.DN250.10.01.01 DN250.10.01.01.00 HARNESS 1
14 02.D250.07909A D250.07.909A IGNITION SWITCH 1
15 02.D650.06.0013 D650.06.00.13.00 HORN BUTTON 1
16 02.DN250.10.02 DN250.10.02.00.00 SPEED METER.250 1
17 02.DN250.10.03 DN250.10.03.00.00 TACHO METER.250 1
18 02.N650.06.05 N650.06.05.00.00 WATER TEMPERATURE 1

INDICATOR.N650

19 02.D1600.06.05 D1600.06.05.00.00 VOLTAGE METER.D1600 1
20 02.DN250.10.06A DN250.10.06.00.00A PANEL SWITCH.DN250 1
21 02.DN250.10.0100 DN250.10.01.00.00 BATTERY RUBBER COVER 1
22 03.01.5782-M6X110/05 5782-M6x110 BOLT M6X110 2
23 02.DN250.10.000001 DN250.10.00.00.01 BATTERY STOP BAND 1
24 02.D250.07924A D250.07.924A FLASHER COAT 1
25 02.D250.07914A D250.07.914A FLASHER APPARATUS 1
26 02.D1600.06.10.0002 D1600.06.10.00.02 SPOT LIGHT BULB 3
27 02.D650.06.000301 D650.06.00.03.01 HENDLIGHT BULB 1 1
28 02.D650.06.000301 D650.06.00.03.01 HENDLIGHT BULB 2 1
29 02.D650.06.000501 D650.06.00.05.01 FRONT TURNING-SIGNLE BULB 2
30 02.D650.06.000401 D650.06.00.04.02 TAILLIGHT BULB 4
31 02.D650.06.000403 D650.06.00.04.03 BRAKE LIGHT BULB 2
32 02.DLJ.M-FUSE-5A M-FUSE-5A FUSE 5A 3
33 02.DLJ.M-FUSE-10A M-FUSE-10A FUSE 10A 4
34 02.DLJ.M-FUSE-20A M-FUSE-20A FUSE 20A 1
35 02.D250.04901A D250.04.901A ELECTRIC COVER 1

203




28, OTHER PARTS

28 OTHER PARTS

204



28 OTHER PARTS

No. ERP CODE PART NO. DESCRIPTION QTY
1 02.DN250.11.01.1500 DN250.11.01.15.00 RIGHT SEAT COMP 1
2 02.DN250.11.01.1400 DN250.11.01.14.00 LEFT SEAT COMP 1
3 03.02.6183,1-M10X1,25/05 6183.1-M10X1.25 FLANGE NUT M10X1.25 8
4 02.D250.11005A D250.11.005A SAFTY BELT 2
5 02.D1250.11.01.0007 DI250.11.01.00.07 RIGHT SEAT ADJUSTER 1
6 02.D1250.11.01.0006 DI1250.11.01.00.06 LEFT SEAT ADJUSTER 1
7 02.DN250.01.02.0007 DN250.01.02.00.07 ROOF RACK 1
8 02.D1600.08.01.0006 D1600.08.01.00.06 LOOP M10x1.25 4
9 02.D1600.01.02.0007 D1600.01.02.00.07 SPACER 1
10 03.02.6183,1-M10X1,25/05 6183.1-M10x1.25 FLANGE NUT M10x1.25 4
11 02.DN250.05.04.0001B DN250.05.04.00.01B EXHAUST PIPE FOR AU 1
12 02.JD.1118009 JD1118009 SEAL SLEEVE 1
13 02.JD.0118006 JD0118006 SMALL CLAMP 1
14 02.DN250.05.04.0002B DN250.05.04.00.02B MUFFLER 1
15 02.DLJ.JN0400020-EU JN0400020-EU LEFT BACK VIEW MIRROR 1
16 02.DLJ.JN0400030-EU JN0400030-EU RIGHT BACK VIEW MIRROR 1
17 02.DN250.11.01.09 DN250.11.01.09.00 CANVAS ROOF 1
18 02.D650.08.01.0013 D650.08.01.00.13 SAFTY BELT TUBE 4
19 02.D800.08.01.0003 D800.08.01.00.03 CLOTH COVER FOR ENTIRE KART 1
20 02.D250.11770B D250.11.770B FOAM COVER 1
21 02.D250.11770B D250.11.770B ENVELOPMENT 1
22 02.DN250.11.01.11.01 DN250.11.01.11.01 FRONT SHOCK ABSORBER COAT 2
23 02.DN250.11.01.11.02 DN250.11.01.11.02 REAR SHOCK ABSORBER COAT 2
24 02.DN250.11.01.0001 DN250.11.01.00.01 "JOYNER" PLATE 1

205




28 OTHER PARTS

206



28 OTHER PARTS

No. ERP CODE PART NO. DESCRIPTION QTY
25 03.01.D818-M6X20 D818-M6x20 PHILIPS HEAD SCREW M6X20 12
26 02.D250.11005A D250.11.005A RUBBER WASHER 6 12
27 03.02.6183,1-M6/05 6183.1-M6 LOCK FLANGE NUT M6 12
28 02.D250.11005A D250.11.005A MUD GUARD 4
29 02.DN250.11.01.02 DN250.11.01.02.00 FR R MUD GUARD SUPPORT 1
30 02.DN250.11.01.03 DN250.11.01.03.00 FR L MUD GUARD SUPPORT 1
31 02.DN250.11.01.04 DN250.11.01.04.00 RL MUD GUARD SUPPORT 1
32 02.DN250.11.01.05 DN250.11.01.05.00 RR MUD GUARD SUPPORT 1
33 03.02.6183,1-M8/05 6183.1-M8 FLANGE NUT M8 4
34 03.01.5787-M8X20/05 5787-M8X20 FLANGE BOLT M8X20 4
35 02.DN250.12.03.03.01 DN250.12.03.03.01 REAR TIRE 22X10-10 2
36 02.JD.0780800 JD0780800 REAR RIM 10X8 2
37 02.DN250.12.03.01.01 DN250.12.03.01.01 FRONT TIRE 21X8-10 2
38 02.JD.0760800 JD0760800 FRONT RIM 10X5.5 2
39 02.DN250.12.02.03.01 DN250.12.02.03.01 REAR DESERTR TIRE 22X10-10 2
40 02.DN250.12.02.01.01 DN250.12.02.01.01 FRONT DESERT TIRE 21X8-10 2
41 03.01.5787-M12X1,5X30/05 5787-M12X1.5X30 bolt-washer M12%1.5*25 10
42 03.02.6183,1-M12X1,5/05 6183.1-M12x1.5 nut-washer M12*1.5 10
43 02.5V1100.08.01.18 SV1100.08.01.18.00 safety belt 1

207




PREPARATION ATTACH INSTRUCTIONZ2

ATTACH BATTERY

STEP 1: FILL THE ELECTROLYTE AS BELOW
a) Pull the seal cap out of the plastic bottle

(]

b) Turn over the seal cap 180 degree, fix it on the outlet of plastic bottle

=

a) Cut the inlet of plastic bottle

B

b) Fill the battery with electrolyte to upper lever by inserting every inlet of the battery

STEP 2: Put the battery into the box on Off highway recreational vehicle.
STEP 3: Connect the wire to battery; red to “+”, black to “-".
STEP 4: Fix the RUBBER COVE, STOP BAND and tighten both bolts and nuts.

THY T
&

Notice:
Before use new battery, it needs to notice follows:

208



1- After the battery is filled electrolyte, the new battery need to recharge as the Owner’s
manual said. Otherwise, the new battery will be damaged and can’t recharge.

2- The new battery can’t overload in use, otherwise it damage forever.

3- The new battery need to maintenance with recharge as the Owner’s manual said.

ATTACH PROTECTIVE BARS

M12x1.75 Torque: 705 N.M
M10x1.5 Torque: 4045 N.M 2

209



ATTACH REAR SHOCK

a) Remove the bolt and the nut

b) Attach the rear shock as below picture:
Torque: 705 N.M

= SPACER
SPACER e = /B

ATTACH TRAILING ARM
Torque: 40+5 N.M

210



ATTACH FRONT SHOCK
Torque: 705 N.M

97
=

21




ATTACH FRONT TIRE

The hub to fix the front tire is packed as below:

1- Remove four nuts, four spring washers,
and four plain washers on the hub.
2- Fix the rim on the hub.

3- Insert the washers, spring washers
through bolt on the hub. Tighten four nuts.
Torque:70+=5 N.M

Notice:
Direction marked on the tire must correspond
to the vehicle forward

tirm mark on freat tire mos

gocal Lo ditection of vehicle

212



ATTACH SEAT AND SAFT BELT
Torque: 705 N.M

ATTACH THE RADIATOR

1- Attach the radiator as below pictures.
2- Connect wire from fan motor to main wire.
3- Arrange the main and reserve coolant rubber tube as below picture.

213



ATTACH SILENCER

Attach the SILENCER as below pictures.

214



DEALER PRE-DELIVERY INSPECTION

i TEAM JOYNER USA ,#,
WWW.1€amjoynerusa.com

DEALER PRE-DELIVERY INSPECTION

1245 M. Mondel Cr. » Gilbert, A2 85233
Ph: 480-B13-6363 » Fan: 4B0-313-6370

This form registers warranty This farm registers warranty

S0LD TO: We have determined that your vehicle is safe 1o operale
Customer Hama YeS Lh0
Address
Ciry State Zip
Emnail Contact Parson Frone
Fhone Namz Fax Cell
Technician Supenisor
SALE DATE: DELIVERY DATE: YEAR: MAKE: VIN #: COLOR:
ITEM DPERATIOMAL ITEM OPFERATIONAL ITEM OFERATIONAL ITEM DPERATIONAL
Peint en M Carousetor Yes Mo firrar Yag Mo Rear Diff Yen Mo
LI.I-.'_.\ MLt Yes M Thratlke Cahla Yes Rl Eatrery Yes Mo . Whesl ﬂEﬂl’lI'lg.". Yes M
Aule Nutg Wes Mo Choks Cable ¥es Mo Ignition g Mo Blinkers Yes Mo
Tia Rels e Mo Ermnergenay Brake Yes Mo Gaugas Yeg Mo Fuel Linas Yes Mo
Nles ¥es  HNo Charning Syvstem ¥es No Switches Yes Mo Staaring Whes! Yes  No
GV Joind Vs Mo Tires Wheels Yes Mo Fluids Yeg Mo Clutch Yes Mo
SEls Yees Mo Cooling Sysiem Yes Mo Gas Tes Mo Beils Yes NG
Heal Baltg Yes  No ‘Winches Yk Mo Engine i Yes  No Brake Padal ¥es Mo
Wiring Harness s Mo A Arms s Mo Transmigsion Fluid Yes Mo EFA Sficlker s Mo
e O 5 23 s A e R T O IO ot O s B
Brake Linis Yizs Mo Shiocks s Mo Shock O Tas Mo il venl Sysbam s Mo
Braka Pads Yes  Nao Staaring Boy Yes  No Coalant Fluig Yaz  No
Shittar s Mo Lights Yes Mo Bralke Fluid Yas Mo
Throtlle FPadal ey Mo Horn Yes Mo Front Diff Yoz Mo
REMARKS:
Dezler Name
Addrass
City Sfate Zip
Ernail Contact Person Phone
Fhone Mams Fax Call
Dealers Signalure Date

| agree to terms and condifions

Customer Signature Date

This form registers warranty

215



	WARRANTY POLICY
	OWNER’S MANUAL
	FOREWORD
	A FEW WORDS ABOUT SAFETY
	IMPORTANT SAFETY INFORMATION
	SAFETY LABELS
	ARE YOU READY TO DRIVE?
	IS YOUR VEHICLE READY TO DRIVE?
	Pre-drive Inspection

	SAFE DRIVING PRECAUTIONS
	Off-Road Use Only
	Keep Hands and Feet on Controls
	Control Speed
	Use Care on Unfamiliar or Rough Terrain
	Do Not Perform Stunts



	OPERATION
	Only engage the shift lever when the off highway recreational vehicle is at a full stop

	SERVICE INSTRUCTION
	REPAIR
	ENGINE REPAIR
	INFORMATION ABOUT REPAIR
	Engine number location
	Specification table
	Inspection parameters table

	INSPECTION, ADJUSTMENT AND MAINTENANCE
	COOLING SYSTEM
	CRANK CASE
	CYLINDER AND CYLINDER VALVE
	CYLINDER, PISTON
	CTV 
	GEARBOX，GEAR SHIFT MECHANISM
	MAGNETO, STARTER, CLUTCH AND OIL PUMP

	CHASSIS REPAIR

	WIRING DIAGRAM

	PARTS MANUAL
	1、CRANKCASE ASSY.
	2、SIDE COVER ASSY.L
	3、RIGHT COVER ASSY
	4、CYLINGDER HEAD CASEING ASSY
	5、CYLINGDER HEAD ASSY
	6、CYLINGER BODY ASSY
	7、TIMING CHAIN
	8、MAGNETOR ASSY
	9、ADMISSION MACHANISM
	10、CRANK LINK LEVER & PISTON
	11、SPEED CHANGER.
	12、CLUTCH ASSY
	13、GEARBOX COVER ASSY
	14、TRANSMISSION GEAR ASSY
	15、GEAR SHIFT MACHANISM
	16、ENGINE OIL PUMP ASSY
	17、COOLANT PUMP ASSY
	18、ELECTRIC STARTER ASSY
	19、CARBURETOR ASSY
	20、FRAME & FUEL TANK & RADIATOR
	21、FRONT SUSPENSION
	22、 STEERING&THROTTLE&BRAKE&SHIFT
	23、ENGINE RACK & TRANSMISSION
	24、ENGINE ASSEMBLY
	25、EXHAUST,SHIFT& BRAKE
	26、REAR SUSPENSION
	27、ELECTRICAL PARTS
	28、OTHER PARTS

	PREPARATION ATTACH INSTRUCTION2
	ATTACH BATTERY
	ATTACH PROTECTIVE BARS
	ATTACH REAR SHOCK
	ATTACH TRAILING ARM
	ATTACH FRONT SHOCK
	ATTACH FRONT TIRE
	ATTACH SEAT AND SAFT BELT
	ATTACH THE RADIATOR
	ATTACH SILENCER

	DEALER PRE-DELIVERY INSPECTION

